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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

EUT Name:

Smart Phone

EUT Model:

M7L

Operation modes:

GSM Voice, GPRS/EDGE Data,
WCDMA( R99 (Voice+Data), HSDPA,HSUPA,DC-HSDPA, HSPA+)
FDD-LTE

Operation Frequency:

GSM 850: 824-849 MHz(TX); 869-894 MHz(RX)

PCS 1900: 1850-1910 MHz(TX); 1930-1990 MHz(RX)
WCDMA Band 2: 1850-1910 MHz(TX); 1930-1990 MHz(RX)
WCDMA Band 5: 824-849 MHz(TX); 869-894 MHz(RX)
LTE Band 2:1850-1910 MHz(TX), 1930-1990 MHz(RX)

LTE Band 4:1710-1755 MHz(TX), 2110-2155 MHz(RX)

LTE Band 5: 824-849 MHz(TX); 869-894 MHz(RX)

LTE Band 7:2500-2570 MHz(TX), 2620-2690 MHz(RX)

Modulation Type: | GMSK, 8PSK, BPSK, QPSK, 16QAM
-0.45 dBi(GSM850/WCDMA/LTE B5)
Ant GainA: 0.79 dBi(PCS1900/WCDMA/LTE B2)
ntenna &ain&: 1 .73 dBi(LTE B4)
0.79 dBi(LTE B7)
Rated Input Voltage: | DC 3.7V from battery or DC 5V from Adapter
Model: | US-CR-1000
Suantely Input: | 100-240Vac 50/60Hz 0.2A
Information
Output: | 5.0Vdc 1000mA
Model: | US-TZ-1000
Adapter 2/ Input: | 100-240Vac 50/60Hz 0.2A
Information
Output: | 5.0Vdc 1000mA
Serial Number: | RSZ201123008-RF-S1
EUT Received Date: | 2020.11.23
EUT Received Status: | Good
Objective

This report is prepared on behalf of BLU Products, Inc. in accordance with: Part 2-Subpart J, Part 22-
Subpart H, Part 24-Subpart E, Part 270f the Federal Communications Commission’s rules.

The objective is to determine compliance with FCC Rules for output power, modulation characteristic,
occupied bandwidth, spurious emissions at antenna terminal, spurious radiated emission, frequency stability

and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15C DTS submissions with FCC ID: YHLBLUM7L
FCC Part 15C DSS submissions with FCC ID: YHLBLUM7L
FCC Part 15B JBP submissions with FCC ID: YHLBLUM7L
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Test Methodology
All tests and measurements indicated in this document were performed in accordance with:
the Code of federal Regulations Title 47, Part 2, Part 22H, Part 24E, Part 27.

ANSI C63.26-2015, American National Standard for Compliance Testing of Transmitters Used in Licensed
Radio Services

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Dongguan). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5 %
RF output power, conducted +0.61dB
Unwanted Emissions, radiated 3?2}4326; (1}%1;[255225 dc}lgB
Unwanted Emissions, conducted +1.5 dB
Temperature +1C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty. The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located on
the No.12, Pulong East 1¥ Road, Tangxia Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the FCC
Public Access Link (PAL) database, FCC Registration No. : 897218, the FCC Designation No. : CN1220.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to Canadian
radio equipment requirements, the CAB identifier: CN0022.
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Declarations

BACL is not responsible for the authenticity of any test data provided by the applicant. Data included from
the applicant that may affect test results are marked with a triangle symbol “A” . Customer model name,
addresses, names, trademarks etc. are not considered data.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

This report cannot be reproduced except in full, without prior written approval of the Company.

This report is valid only with a valid digital signature. The digital signature may be available only under the
Adobe software above version 7.0.

This report may contain data that are not covered by the accreditation scope and shall be marked with an
asterisk “%”.
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Report No.: RSZ201123008-00D

SYSTEM TEST CONFIGURATION

Justification

The EUT was configured for testing according to ANSI C63.26-2015.

The test items were performed with the EUT operating at testing mode. The device operates on GSM Band
850/1900MHz,WCDMA Band 2/5, and LTE band 2/4/5/7, test was performed with channels as below table:

F Band Bandwidth Test Frequency(MHz)
requency Bands
quency (MHz) Low Middle High
GSM/GPRS 850/EDGE 0.25 824.2 836.6 848.8
GSM/GPRS 1900/EDGE 0.25 1850.2 1880 1909.8
WCDMA Band 2 4.2 1852.4 1880 1907.6
WCDMA Band 5 4.2 826.4 836.6 846.6
14 1850.7 1880 1909.3
3 1851.5 1880 1908.5
5 1852.5 1880 1907.5
LTE Band 2 10 1855 1830 1905
15 1857.5 1880 1902.5
20 1860 1880 1900
1.4 1710.7 1732.5 1754.3
3 1711.5 1732.5 1753.5
5 1712.5 1732.5 1752.5
LTE Band 4 10 1715 1732.5 1750
15 1717.5 1732.5 1747.5
20 1720 1732.5 1745
1.4 824.7 836.5 848.3
3 825.5 836.5 847.5
LTE Band 5 5 826.5 836.5 846.5
10 829 836.5 844
5 2502.5 2535 2567.5
10 2505 2535 2565
LTE Band 7 15 2507.5 2535 2562.5
20 2510 2535 2560
Equipment Modifications
No modification was made to the EUT.
Support Equipment List and Details
Manufacturer Description Model Serial Number
R&S Universial Radio Communication Tester CMU200 106 891
R&S Wideband Radio Communication Tester CMW500 147473
Un-Known ANTENNA Un-Known Un-Known
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Report No.: RSZ201123008-00D

Configuration of Test Setup

CMU200

CMW500

Antenna

Block Diagram of Test Setup

EUT

EUT

Non-conductive table 80/150
cm above Ground Plane

PPN b—r>

} 1.5 Meter |

A
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RSZ201123008-00D
SUMMARY OF TEST RESULTS

Rules Description of Test Result

FCC§1.1310, §2.1093 RF Exposure Compliance

FCC§2.1046;§ 22.913 (a);
§ 24.232 (c):§27.50

FCC§ 2.1047 Modulation Characteristics Not Applicable
FCC§ 2.1049; § 22.905

RF Output Power Compliance

§22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
FCC§ 2.1051,
§ 22.917 (a); § 24.238 (a); Spurious Emissions at Antenna Terminal Compliance
§27.53;
FCC§ 2.1053
§22.917 (a); § 24.238 (a); Field Strength of Spurious Radiation Compliance
§27.53
FCCy 2(2?1‘)9; 1§7 2(;%)5’3% 24238 Out of band emission, Band Edge Compliance
FCC§ 2.1055 Frequency stability vs. temperature Compliance
§ 22.355; § 24.235; §27.54 Frequency stability vs. voltage
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FCC §1.1310 & §2.1093- RF EXPOSURE

Applicable Standard
FCC§1.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ201123008-20.
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FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E,part 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RSZ201123008-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (¢) & § 27.50- RF OUTPUT POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to §24.232 (d) Power measurements for transmissions by stations authorized under this section
may be made either in accordance with a Commission-approved average power technique or in compliance
with paragraph (e) of this section. In both instances, equipment employed must be authorized in accordance
with the provisions of §24.51. In measuring transmissions in this band using an average power technique, the
peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

According to §27.50

(a)(3) Mobile and portable stations. (i) For mobile and portable stations transmitting in the 2305-2315 MHz
band or the 2350-2360 MHz band, the average EIRP must not exceed 50 milliwatts within any 1 megahertz
of authorized bandwidth, except that for mobile and portable stations compliant with 3GPP LTE standards or
another advanced mobile broadband protocol that avoids concentrating energy at the edge of the operating
band the average EIRP must not exceed 250 milliwatts within any 5 megahertz of authorized bandwidth but
may exceed 50 milliwatts within any 1 megahertz of authorized bandwidth. For mobile and portable stations
using time division duplexing (TDD) technology, the duty cycle must not exceed 38 percent in the 2305-
2315 MHz and 2350-2360 MHz bands. Mobile and portable stations using FDD technology are restricted to
transmitting in the 2305-2315 MHz band. Power averaging shall not include intervals in which the
transmitter is off.

(b)(10) Portable stations (hand-held devices) transmitting in the 746-757 MHz, 776-788 MHz, and 805-806
MHz bands are limited to 3 watts ERP.

(c) (10) Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746 MHz band, and
fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

(d), (4) Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and mobile
and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.
Fixed stations operating in the 1710-1755 MHz band are limited to a maximum antenna height of 10 meters
above ground. Mobile and portable stations operating in these bands must employ a means for limiting
power to the minimum necessary for successful communications.

(h),(2) Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to 2.0 watts transmitter
output power.
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Test Procedure
GSM/GPRS/EGPRS

Function: Menu select > GSM Mobile Station > GSM 850/1900
Press Connection control to choose the different menus
Press RESET > choose all the reset all settings
Connection Press Signal Off to turn off the signal and change settings
Network Support > GSM + GPRS or GSM + EGSM
Main Service > Packet Data
Service selection > Test Mode A — Auto Slot Config. off
MS Signal Press Slot Config Bottom on the right twice to select and change the number of time slots
and power setting

> Slot configuration > Uplink/Gamma

>33 dBm for GPRS 850

> 30 dBm for GPRS 1900

> 27 dBm for EGPRS 850

> 26 dBm for EGPRS 1900

BS Signal Enter the same channel number for TCH channel (test channel) and BCCH channel
Frequency Offset> + 0 Hz

Mode > BCCH and TCH

BCCH Level > -85 dBm (May need to adjust if link is not stable)

BCCH Channel > choose desire test channel [Enter the same channel number for TCH channel (test
channel) and BCCH channel]

Channel Type > Off

PO > 4 dB

Slot Config > Unchanged (if already set under MS signal)

TCH > choose desired test channel

Hopping > Off

Main Timeslot > 3

Network Coding Scheme >  CS4 (GPRS) and MCS5 (EGPRS)

Bit Stream > 2E9-1 PSR Bit Stream

AF/RF Enter appropriate offsets for Ext. Att. Output and Ext. Att. Input

Connection Press Signal on to turn on the signal and change settings

WCDMA-Release 99

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification. The EUT has a nominal maximum output power of 24dBm (+1.7/-3.7).

Loopback Mode Test Mode 1
WCDMA Rel99CRMC 1 12.2kbps RMC
General Settings Power Contro .
£ Algorithm Algorithm2
e/ pd 8/15
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

WCDMA HSDPA

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification.

Mode HSDPA | HSDPA HSDPA HSDPA
Subset 1 2 3 4
Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
HSDPA FRC H-Setl
Power Control Algorithm Algorithm2
V‘(’}Srll)el:’;f Be 215 12/15 15/15 15/15
Settings Bd 15/15 15/15 8/15 4/15
Bd (SF) 64
Be/ Bd 2/15 12/15 15/8 15/4
Bhs 4/15 24/15 30/15 30/15
MPR(dB) 0 0 0.5 0.5
DACK 8
DNAK 8
HSDPA DCQI — 8
St Ack-Nack repetition 3
Settings factor
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs=Bhs/ c 30/15
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

WCDMA HSUPA

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification.

Mode HSUPA HSUPA HSUPA HSUPA HSUPA
Subset 1 2 3 4 5
Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
HSDPA FRC H-Setl
HSUPA Test HSUPA Loopback
WCDMA P",:Vfggg;’;g‘ﬂ Algorithm?
General Be 11/15 6/15 15/15 215 15/15
Settings Bd 15/15 15/15 9/15 15/15 0
Bec 209/225 12/15 30/15 2/15 5/15
Bc/ Bd 11/15 6/15 15/9 215 ;
Bhs 22/15 12/15 30/15 4/15 5/15
CM(dB) 1.0 3.0 2.0 3.0 1.0
MPR(dB) 0 2 1 2 0
DACK 8
DNAK 8
HSDPA DCQL__ 8
. Ack-Nack repetition
Specific £ 3
Settings actor
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs=phs/ c 30/15
DE-DPCCH 6 8 8 5 7
DHARQ 0 0 0 0 0
AG Index 20 12 15 17 21
ETFCI 75 67 92 71 81
Associated Max UL
Data Rate kbps 242.1 174.9 482.8 205.8 308.9
E-TFCI 11 E E-TFCI E-TFCI 11 E
E-TFCI PO 4 11 E-TFCI PO 4
HSUPA E-TFCI 67 E-TFCI E-TFCI 67
Specific E-TFCI PO 18 PO4 E-TFCI PO 18
Settings E-TFCI 71 E-TFCI E-TFCI 71
Reference E_FCls E-TFCI PO23 92 E-TFCI PO23
E-TFCI 75 E-TFCI E-TFCI 75
E-TFCI PO26 PO 18 E-TFCI PO26
E-TFCI 81 E-TFCI 81
E-TFCI PO 27 E-TFCI PO 27
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

HSPA+
The following tests were conducted according to the test requirements in Table C.11.1.4 of 3GPP TS 34.121-
1

Sub- Bs Ba Pus Beo Bed Bea CM MPR AG |E-TFCI| E-TFCI

test | (Note3) (Notet) (2xSF2) (2xSF4) (dB) (dB) | Index |(Note 5)| (boost)

{Note 4} {Note 4) (Note 2) | (Note 2} | (Note 4)
1 1 0 30/115 | 30/15 Pesl: 3015 Bead: 24/15 35 25 14 105 105
Beg2: 30115 Bead: 24/15

Note 1:  Aaci, Auack and Acg = 30115 with 3, =30115* /3.

Note 2: CM = 3.5 and the MPR is based on the relative CM difference, MPR = MAX(CM-1,0).

Note 3:  DPDCH is not configured, therefore the B, is set to 1 and s = 0 by default.

Note 4: (g can not be set directly; it is set by Absolute Grant Value.

Note 5. All the sub-tests require the UE to transmit 25F2+25F4 16QAM EDCH and they apply for UE using E-
DPDCH category 7. E-DCH TTl is set to 2ms TTl and E-DCH table index = 2. To support these E-DCH
configurations DPDCH is not allocated. The UE is signalled to use the extrapolation algorithm.

DC-HSDPA

The following tests were conducted according to the test requirements in Table C.8.1.12 of 3GPP TS 34.121-

1:

Table C.8.1.12: Fixed Reference Channel H-Set 12

Parameter Unit Value
Nominal Avg. Inf. Bit Rate kbps 60
Inter-TTI Distance TTl's 1
Number of HARQ Processes Proces 6
ses
Information Bit Payload ( Ny ) Bits 120
Number Code Blocks Blocks 1
Binary Channel Bits Per TTI Bits 960
Total Available SML's in UE SML's 19200
Number of SML's per HARQ Proc. SML's 3200
Coding Rate 015
Number of Physical Channel Codes Codes 1
Maodulation QPSK
Note 1:  The RMC is intended to be used for DC-HSDPA
mode and bath cells shall transmit with identical
parameters as listed in the table.
Note 2. Maximum number of transmission is limited to 1, i.e.,
retransmission is not allowed. The redundancy and
constellation version 0 shall be used.
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LTE (FDD):

The following tests were conducted according to the test requirements in 3GPP TS36.101
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

Test Equipment List and Details

4t Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
yzjingcheng Coaxial Cable KTRFBU-141-50 41005011 Each time N/A
Unknown Coaxial Cable C-SJ00-0010 C0010/01 Each time N/A
E-Microwave Blocking Control EMDCB-00036 0E01201047 Each time N/A
Universal Radio
R&S Communication CMU200 110 822 2020-09-12 2021-09-12
Tester
Wideband Radio
R&S Communication CMW500 147473 2020-09-12 2021-09-12
Tester

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 23.2°C
Relative Humidity: 35%
ATM Pressure: 102kPa
Tester: Theshy Xie
Test Date: 2020-12-16

Test Result: Compliance
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

GSM/GPRS/EDGE
Conducted Peak Output Power:
Conducted Peak Output Power (dBm)
Band Channel GPRS | GPRS | GPRS | GPRS | EGPRS | EGPRS | EGPRS | EGPRS
No. GSM | 1TX 2TX 3TX 4TX 1TX 2TX 3TX 4TX
Slot Slots Slots Slots Slot Slots Slots Slots
128 31.9 32.01 29.96 27.94 25.54 25.01 24.77 23.64 20.51
Cellular 190 32 30.08 29.92 27.90 25.53 25.61 25.44 24.32 21.41
251 31.9 30.10 29.85 27.87 25.50 25.11 25 23.73 20.7
512 29.1 29.10 27.04 25.37 23.17 24.67 24.42 22.72 20.89
PCS 661 29 29.00 26.77 25.08 22.92 24.93 24.7 23.01 21.46
810 28.8 28.80 26.47 24.72 22.56 24.72 24.56 22.74 20.54
ERP/EIRP:
Conducted Antenna ..
Band Mode Channel Power Gain Calz:leBI)Joss gﬁ;ﬁg (I(il];nl:lt)
(dBm) (dBi/dBd)
Low 32.01 -2.6 0.2 29.21 38.45
GSM Middle 32.00 -2.6 0.2 29.2 38.45
Cellular High 31.90 -2.6 0.2 29.1 38.45
Low 25.01 -2.6 0.2 22.21 38.45
EDGE Middle 25.61 -2.6 0.2 22.81 38.45
High 25.11 -2.6 0.2 22.31 38.45
Low 29.10 0.79 0.4 29.49 33
GSM Middle 29.00 0.79 0.4 29.39 33
PCS High 28.80 0.79 0.4 29.19 33
Low 24.67 0.79 0.4 25.06 33
EDGE Middle 24.93 0.79 0.4 25.32 33
High 24.72 0.79 0.4 25.11 33
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.
2) Result = Conducted Power - Cable loss + Antenna Gain

3) Antenna gain(dBd)= Antenna gain(dBi)-2.15
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

WCDMA Band 2
Conducted Output Power and PAR:
3GPP Low Channel Middle Channel High Channel
Mode Sub Test Ave. Power PAR Ave. Power PAR Ave. Power PAR
(dBm) (dB) (dBm) (dB) (dBm) (dB)
Rel 99 1 22.21 2.90 22.15 2.90 22.09 2.93
1 21.10 3.10 21.00 391 21.23 3.16
2 20.23 3.06 20.46 3.30 20.12 3.16
HSDPA 3 19.33 3.16 19.46 3.30 19.15 3.02
4 18.34 3.16 18.23 3.12 18.13 3.06
1 21.16 3.77 21.10 4.14 21.31 3.80
2 20.45 3.28 20.79 3.08 20.18 3.16
HSUPA 3 19.18 3.20 19.65 3.20 19.67 3.20
4 18.56 3.26 18.27 3.26 18.18 3.18
5 17.45 3.14 17.45 3.20 17.25 3.26
EIRP:
Channel Colil(;lvlvl::ed Antenna Gain Cable Loss Result Limit
(dBm) (dBi) (dB) (dBm) (dBm)
Low 22.21 0.79 0.4 22.6 33
Middle 22.15 0.79 0.4 22.54 33
High 22.09 0.79 0.4 22.48 33
WCDMA Band 5
Conducted Output Power and PAR:
Low Channel Middle Channel High Channel
Mode 3GPP Ave. PAR Ave. PAR Ave. PAR
Sub Test Power (dB) Power (dB) Power (dB)
(dBm) (dBm) (dBm)
Rel 99 1 21.61 2.87 21.59 2.99 21.63 3.04
1 20.92 3.30 20.90 3.18 20.52 3.02
2 19.36 3.12 19.26 3.26 19.16 3.18
HSDPA 3 18.24 3.26 18.15 3.10 18.14 3.18
4 17.32 3.06 17.23 3.24 17.12 3.10
1 20.97 3.13 20.89 3.36 20.43 3.25
2 19.34 3.04 19.28 3.06 19.18 3.18
HSUPA 3 18.64 3.08 18.46 3.06 18.36 3.02
4 17.68 3.04 17.56 3.16 17.52 3.12
5 16.65 3.10 16.56 3.02 16.63 3.20
ERP:
Channel Colil;lvlvl;t.ed Antenna Gain Cable Loss Result Limit
(dBm) (dBd) (dB) (dBm) (dBm)
Low 21.61 -2.6 0.2 18.81 38.45
Middle 21.59 -2.6 0.2 18.79 38.45
High 21.63 -2.6 0.2 18.83 38.45
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

LTE Band 2
Conducted Output Power:
Channel Modulation Resource Block | Low Channel | Middle Channel | High Channel

Bandwidth & RB offset (dBm) (dBm) (dBm)
RBI#0 22.39 22.52 22.41

RB1#3 22.31 22.59 22.42

RB1#5 22.45 22.51 22.46

QPSK RB3#0 22.41 22.53 22.61

RB3#3 22.40 22.53 22.57

RB6#0 21.43 21.41 21.59

1.4MHz RB1#0 21.59 21.84 22.20
RB1#3 21.38 21.87 22.24

RBI#5 21.50 21.84 22.23

16QAM RB3#0 21.34 21.49 21.50

RB3#3 21.30 21.54 21.47

RB6#0 20.49 20.75 20.73

RBI1#0 22.42 22.47 22.49

RBI1#8 22.40 22.49 22.56

RBI1#14 22.49 22.47 22.50

QPSK RB6#0 21.43 21.52 21.56

RB6#9 21.52 21.48 21.54

RB15#0 21.47 21.52 21.61

3MHz RBI#0 21.68 22.01 21.29
RBI#8 21.67 21.96 21.34

RB1#14 21.66 21.98 21.36

16QAM RB6#0 20.66 20.79 20.83

RB6#9 20.71 20.81 20.86

RBI15#0 20.64 20.54 20.73

RBI1#0 22.32 22.61 22.49

RB1#13 22.44 22.59 22.48

RBI1#24 22.40 22.60 22.55

QPSK RBI15#0 21.44 21.50 21.49

RBI15#10 21.60 21.50 21.50

RB25#0 21.55 21.51 21.51

SMHz RBI#0 20.72 21.66 2118
RBI1#13 20.77 21.68 21.23

RBI1#24 20.69 21.70 21.29

16QAM RB15#0 20.61 20.57 20.70

RBI15#10 20.67 20.58 20.71

RB25#0 20.65 20.66 20.52

RBI#0 22.43 22.54 22.48

RBI1#25 22.44 22.53 22.55

RB1#49 22.43 22.64 22.57

QPSK RB25#0 2156 2151 2157

RB25#25 21.50 21.55 21.53

RB50#0 21.57 21.48 21.57

10MHz RBI1#0 21.86 21.65 21.00
RB1#25 21.84 21.68 21.03

RB1#49 21.93 21.73 21.05

16QAM RB25#0 20.60 20.68 20.71

RB25#25 20.66 20.75 20.75

RB50#0 20.56 20.75 20.65
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RSZ201123008-00D

RBI1#0 22.37 22.44 2242
RB1#38 2241 22.46 22.42
RB1#74 22.46 22.51 22.52
QPSK RB36#0 21.47 21.55 21.55
RB36#39 21.60 21.58 21.46
RB75#0 21.53 21.51 21.59
15MHz RB1#0 21.83 21.74 21.82
RB1#38 21.90 21.70 21.90
RB1#74 21.90 21.81 21.90
16QAM RB36#0 20.69 20.60 20.64
RB36#39 20.75 20.69 20.60
RB75#0 20.69 20.58 20.66
RB1#0 22.44 22.50 22.49
RB1#50 22.50 22.54 22.53
RB1#99 22.61 22.62 22.67
QPSK RB50#0 21.46 21.41 21.39
RB50#50 21.64 21.66 21.50
RB100#0 21.48 21.60 21.54
20MHz RB1#0 21.42 21.54 21.46
RB1#50 21.45 21.49 21.48
RB1#99 21.59 21.51 21.52
16QAM RB50#0 20.57 20.68 20.68
RB50#50 20.70 20.59 20.70
RB100#0 20.62 20.58 20.69
PAR:
Low Middle High . .
Test Modulation Bgll:;:ilvlil(;:h Channel Channel Channel I(‘(lilll;;t
(dB) (dB) (dB)
1 RB 5.24 476 5.56 13
QPSK 100 RB 20 MHz 544 536 544 13
1 RB 6.12 5.88 6.64 13
16QAM 100 RB 20 MHz 6.48 6.32 6.32 13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

EIRP:
Conducted Antenna Cable ..
Bgrl:;:}vlil;:h Modulation | Channel Power Gaifl Loss gﬁ;uml; (I("ll];nl:lt)
(dBm) (dBi) (dB)
Low 22.45 0.79 0.4 22.84 33
QPSK Middle 22.59 0.79 0.4 22.98 33
High 22.61 0.79 0.4 23 33
1.4MHz Low 21.59 0.79 0.4 21.98 33
16QAM Middle 21.87 0.79 0.4 22.26 33
High 22.24 0.79 0.4 22.63 33
Low 22.49 0.79 0.4 22.88 33
QPSK Middle 22.49 0.79 0.4 22.88 33
High 22.56 0.79 0.4 22.95 33
3MHz Low 21.68 0.79 0.4 22.07 33
16QAM Middle 22.01 0.79 0.4 22.4 33
High 21.36 0.79 0.4 21.75 33
Low 22.44 0.79 0.4 22.83 33
QPSK Middle 22.61 0.79 0.4 23 33
High 22.55 0.79 0.4 22.94 33
SMHz Low 20.77 0.79 04 21.16 33
16QAM Middle 21.7 0.79 0.4 22.09 33
High 21.29 0.79 0.4 21.68 33
Low 22.44 0.79 0.4 22.83 33
QPSK Middle 22.64 0.79 0.4 23.03 33
High 22.57 0.79 0.4 22.96 33
10MHz Low 21.93 0.79 0.4 22.32 33
16QAM Middle 21.73 0.79 0.4 22.12 33
High 21.05 0.79 0.4 21.44 33
Low 22.46 0.79 0.4 22.85 33
QPSK Middle 22.51 0.79 0.4 22.9 33
High 22.52 0.79 0.4 2291 33
1SMHz Low 21.9 0.79 0.4 22.29 33
16QAM Middle 21.81 0.79 0.4 22.2 33
High 21.9 0.79 0.4 22.29 33
Low 22.61 0.79 0.4 23 33
QPSK Middle 22.62 0.79 0.4 23.01 33
High 22.67 0.79 0.4 23.06 33
20MHz Low 21.59 0.79 0.4 21.98 33
16QAM Middle 21.54 0.79 0.4 21.93 33
High 21.52 0.79 0.4 21.91 33
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Report No.: RSZ201123008-00D

LTE Band 4
Conducted Output Power:
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel

Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 22.48 22.39 22.41

RB1#3 22.49 22.35 2241

RBI1#5 22.47 22.37 22.43

QPSK RB3#0 22.59 22.42 22.34

RB3#3 22.57 22.46 22.34

RB6#0 21.51 21.40 21.21

1.4MHz RBI1#0 22.08 22.09 21.45
RB1#3 22.10 22.13 21.40

RBI1#5 22.08 22.12 21.33

16QAM RB3#0 21.57 21.36 21.39

RB3#3 21.57 21.37 21.27

RB6#0 20.70 20.56 20.66

RB1#0 22.42 22.38 22.44

RB1#8 22.40 22.37 22.43

RB1#14 22.32 22.36 22.44

QPSK RB6#0 21.46 21.39 21.39

RB6#9 21.40 21.40 21.32

RBI15#0 21.43 21.42 21.31

SMHz RB1#0 21.91 22.12 21.44
RBI1#8 21.88 22.16 21.41

RBI1#14 21.86 22.17 21.37

16QAM RB6#0 20.46 20.55 20.71

RB6#9 20.42 20.57 20.70

RBI15#0 20.62 20.49 20.52

RBI1#0 22.49 22.48 22.19

RB1#13 2243 22.47 22.17

RB1#24 22.41 22.45 22.09

QPSK RBI15#0 21.50 21.42 21.33

RBI15#10 21.54 21.37 21.31

RB25#0 21.45 21.41 21.28

SMHz RB1#0 20.75 21.56 20.88
RBI1#13 20.72 21.59 20.88

RB1#24 20.72 21.58 20.93

16QAM RB15#0 20.65 20.29 20.44

RBI15#10 20.59 20.31 20.43

RB25#0 20.63 20.47 20.31

RBI#0 22.37 22.42 22.48

RB1#25 22.41 22.37 22.51

RB1#49 22.46 22.44 22.43

QPSK RB25#0 21.51 21.39 21.25

RB25#25 21.49 21.38 21.37

RB50#0 21.42 21.43 21.30

10MHz RBI1#0 21.68 21.51 20.90
RB1#25 21.69 21.55 20.97

RB1#49 21.65 21.51 20.91

16QAM RB25#0 20.56 20.49 20.46

RB25#25 20.51 20.56 20.52

RB50#0 20.54 20.53 20.45
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Report No.: RSZ201123008-00D

RBI#0 22.38 22.39 22.46
RB1#38 22.39 243 22.44
RB1#74 2237 2237 22.50
QPSK RB36#0 21.41 21.38 2126
RB36#39 21.41 21.41 21.32
RB7540 21.39 21.38 21.23
ISMHz RBI1#0 21.69 21.50 21.70
RB1#38 21.65 21.49 21.62
RBI#74 21.59 21.51 21.63
16QAM RB3640 20.58 20.48 20.45
RB36#39 20.60 20.52 20.50
RB7540 20.58 20.50 20.42
RBI1#0 22.62 22.41 22.40
RB1#50 22.62 22.34 22.42
RB1#99 22.58 22.43 22.41
QPSK RB5040 21.50 21.32 21.33
RB50#50 21.46 21.45 21.35
RB100#0 21.47 21.48 21.30
20MHz RBI#0 21.41 21.87 21.94
RB1#50 21.39 21.83 2217
RB1#99 21.38 21.77 2214
16QAM RB50#0 20.54 20.55 20.49
RB50#50 20.57 20.53 20.51
RB100#0 20.57 20.53 20.49
PAR, Band 4
Low Middle High -
Test Modulation Bgll:::zlvlil(;:h Channel Channel Channel Iz:llg;t
(dB) (dB) (dB)
1 RB 3.48 4.92 4.24 13
QPSK 100 RB 20 MHz 5.08 5.48 5.40 13
1 RB 4.40 5.92 5.56 13
16QAM 100 RB 20 MHz 6.00 6.44 6.28 13
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Report No.: RSZ201123008-00D

EIRP:
Conducted Antenna Cable ..
Bgrl:;:}vlil;:h Modulation | Channel Power Gaifl Loss gﬁ;uml; (I("ll];nl:lt)
(dBm) (dBi) (dB)
Low 22.59 0.73 0.4 22.92 30
QPSK Middle 22.46 0.73 0.4 22.79 30
High 22.43 0.73 0.4 22.76 30
1.4MHz Low 22.1 0.73 0.4 22.43 30
16QAM Middle 22.13 0.73 0.4 22.46 30
High 21.45 0.73 0.4 21.78 30
Low 22.42 0.73 0.4 22.75 30
QPSK Middle 22.38 0.73 0.4 22.71 30
High 22.44 0.73 0.4 22.77 30
3MHz Low 21.91 0.73 0.4 22.24 30
16QAM Middle 22.17 0.73 0.4 22.5 30
High 21.44 0.73 0.4 21.77 30
Low 22.49 0.73 0.4 22.82 30
QPSK Middle 22.48 0.73 0.4 22.81 30
High 22.19 0.73 0.4 22.52 30
SMHz Low 20.75 0.73 04 21.08 30
16QAM Middle 21.59 0.73 0.4 21.92 30
High 20.93 0.73 0.4 21.26 30
Low 22.46 0.73 0.4 22.79 30
QPSK Middle 22.44 0.73 0.4 22.77 30
High 22.51 0.73 0.4 22.84 30
10MHz Low 21.69 0.73 0.4 22.02 30
16QAM Middle 21.55 0.73 0.4 21.88 30
High 20.97 0.73 0.4 21.3 30
Low 22.39 0.73 0.4 22.72 30
QPSK Middle 22.43 0.73 0.4 22.76 30
High 22.5 0.73 0.4 22.83 30
1SMHz Low 21.69 0.73 0.4 22.02 30
16QAM Middle 21.51 0.73 0.4 21.84 30
High 21.7 0.73 0.4 22.03 30
Low 22.62 0.73 0.4 22.95 30
QPSK Middle 22.43 0.73 0.4 22.76 30
High 22.42 0.73 0.4 22.75 30
20MHz Low 21.41 0.73 0.4 21.74 30
16QAM Middle 21.87 0.73 0.4 22.2 30
High 22.17 0.73 0.4 22.5 30
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LTE Band 5
Conducted Output Power:
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel

Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 23.39 23.55 23.41

RB1#3 23.42 23.52 23.41

RBI1#5 23.33 23.52 23.45

QPSK RB3#0 23.53 23.50 23.46

RB3#3 23.47 23.54 23.63

RB6#0 22.56 22.41 22.64

1.4MHz RBI1#0 23.01 22.06 23.25
RB1#3 2291 22.03 23.32

RBI1#5 22.97 22.09 23.30

16QAM RB3#0 22.67 22.51 22.29

RB3#3 22.67 22.52 22.40

RB6#0 21.61 22.17 21.41

RB1#0 23.29 23.36 23.59

RB1#8 23.36 23.41 23.61

RBI1#14 23.38 23.42 23.64

QPSK RB6#0 22.51 22.40 22.50

RB6#9 22.44 22.46 22.61

RBI15#0 22.50 22.44 22.54

SMHz RB1#0 22.84 23.11 22.15
RBI1#8 22.83 23.13 22.16

RBI1#14 22.71 23.21 22.23

16QAM RB6#0 21.46 21.45 21.64

RB6#9 21.87 22.03 21.68

RBI15#0 21.51 22.03 21.52

RBI1#0 23.42 23.56 23.40

RBI1#13 23.44 23.51 23.38

RB1#24 23.37 23.58 23.51

QPSK RBI15#0 2245 22.38 22.49

RB15#10 22.47 22.40 22.41

RB25#0 22.49 22.56 22.48

SMHz RB1#0 21.68 257 22.05
RBI1#13 21.69 22.71 22.16

RB1#24 21.66 22.57 22.30

16QAM RB15#0 21.58 21.42 21.51

RB15#10 21.96 21.91 21.54

RB25#0 22.05 21.98 21.39

RB1#0 23.33 23.51 23.37

RB1#25 23.35 23.51 23.45

RB1#49 23.46 23.55 23.55

QPSK RB25#0 22.50 22.44 22.86

RB25#25 22.45 22.53 22.49

RB50#0 22.49 22.37 22.44

10MHz RB1#0 22.59 22.55 21.98
RB1#25 22.53 22.63 21.96

RB1#49 22.59 23.08 22.06

16QAM RB25#0 21.96 21.65 22.06

RB25#25 21.62 21.69 21.61

RB50#0 2143 22.03 21.50
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PAR:
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
u Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 472 5.20 5.04 13
QPSK 50 RB 10 MHz 5.44 5.48 5.44 13
1 RB 6.32 6.04 6.44 13
16QAM 50 RB 10 MHz 6.36 6.44 6.20 13
ERP:
Conducted Antenna Cable ..
BCh;nr‘lg:h Modulation | Channel Power Gain Loss ﬁﬁ;:ﬂ% (I&l];nr:)
anawi (dBm) (dBd) (dB)
Low 23.53 2.6 0.2 20.73 38.45
QPSK Middle 23.55 26 0.2 20.75 38.45
High 23.63 2.6 0.2 20.83 38.45
1.4MHz Low 23.01 26 0.2 20.21 38.45
16QAM Middle 22.52 2.6 0.2 19.72 38.45
High 23.32 26 0.2 20.52 38.45
Low 23.38 26 0.2 20.58 38.45
QPSK Middle 23.42 2.6 0.2 20.62 38.45
High 23.64 2.6 0.2 20.84 38.45
3MHz Low 22.84 26 0.2 20.04 38.45
16QAM Middle 23.21 2.6 0.2 20.41 38.45
High 2223 2.6 0.2 19.43 38.45
Low 23.44 2.6 0.2 20.64 38.45
QPSK Middle 23.58 2.6 0.2 20.78 38.45
High 23.51 2.6 0.2 20.71 38.45
SMHz Low 22.05 2.6 0.2 19.25 38.45
16QAM Middle 22.71 2.6 0.2 19.91 38.45
High 223 2.6 0.2 19.5 38.45
Low 23.46 2.6 0.2 20.66 38.45
QPSK Middle 23.55 2.6 0.2 20.75 38.45
High 23.55 2.6 0.2 20.75 38.45
10MHz Low 22.59 2.6 0.2 19.79 38.45
16QAM Middle 23.08 2.6 0.2 20.28 38.45
High 22.06 2.6 0.2 19.26 38.45
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LTE Band 7
Conducted Output Power:
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel

Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 22.38 22.38 22.29

RBI1#13 22.38 22.39 22.29

RB1#24 22.35 22.38 22.23

QPSK RBI15#0 21.39 21.46 21.37

RBI15#10 21.56 21.44 21.54

RB25#0 21.46 21.46 21.38

SMHz RBI1#0 20.67 21.41 21.03
RB1#13 20.67 21.42 21.05

RB1#24 20.81 21.38 21.06

16QAM RBI15#0 20.50 20.46 20.55

RBI15#10 20.54 20.39 20.78

RB25#0 20.65 20.59 20.43

RB1#0 22.23 22.33 22.53

RB1#25 22.21 22.38 22.45

RB1#49 22.35 22.36 22.51

QPSK RB25#0 21.39 21.48 21.30

RB25#25 21.40 21.37 21.42

RB50#0 21.46 21.40 21.41

10MHz RB1#0 21.60 21.58 21.01
RB1#25 21.60 21.57 20.95

RB1#49 21.57 21.62 21.04

16QAM RB25#0 20.49 20.58 20.55

RB25#25 20.52 20.56 20.62

RB50#0 20.60 20.57 20.72

RBI1#0 22.31 22.33 22.51

RB1#38 22.38 22.35 22.50

RB1#74 22.35 22.43 22.54

QPSK RB36#0 21.38 21.33 21.48

RB36#39 21.43 21.46 21.45

RB75#0 21.41 21.45 21.45

15SMHz RBI1#0 21.64 21.70 21.96
RB1#38 21.68 21.76 21.78

RB1#74 21.66 21.81 21.84

16QAM RB36#0 20.68 20.47 20.57

RB36#39 20.58 20.68 20.55

RB75#0 20.57 20.44 20.56

RB1#0 2247 22.45 22.44

RBI1#50 22.51 22.47 22.51

RB1#99 22.49 22.43 22.55

QPSK RB50#0 21.42 21.39 21.41

RB50#50 21.36 21.42 21.36

RB100#0 21.41 21.30 21.40

20MHz RBI1#0 21.29 21.95 21.97
RBI1#50 21.35 21.93 21.96

RB1#99 21.21 21.93 22.01

16QAM RB50#0 20.58 20.61 20.43

RB50#50 20.60 20.84 20.60

RB100#0 20.49 20.50 20.46
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PAR:
Low Middle High ..
Test Modulation Bg:;&?g:h Channel Channel Channel Iz:illl;;t
(dB) (dB) (dB)
1 RB 4.68 4.56 4.28 13
QPSK 100 RB 20 MHz 5.32 5.32 5.40 13
1 RB 5.80 5.68 5.48 13
16QAM 100 RB 20 MHz 6.20 6.24 6.12 13
EIRP:
Conducted Antenna Cable ..
BChsm.l:;:h Modulation | Channel Power Gain Loss Eﬁguml; (Iall;nl:lt)
angwr (dBm) (dBi) (dB)
Low 22.38 0.79 0.5 22.67 33
QPSK Middle 22.39 0.79 0.5 22.68 33
High 22.29 0.79 0.5 22.58 33
SMHz Low 20.81 0.79 0.5 21.1 33
16QAM Middle 21.42 0.79 0.5 21.71 33
High 21.06 0.79 0.5 21.35 33
Low 22.35 0.79 0.5 22.64 33
QPSK Middle 22.38 0.79 0.5 22.67 33
High 22.53 0.79 0.5 22.82 33
10MHz Low 21.6 0.79 0.5 21.89 33
16QAM Middle 21.62 0.79 0.5 21.91 33
High 21.04 0.79 0.5 21.33 33
Low 22.38 0.79 0.5 22.67 33
QPSK Middle 22.43 0.79 0.5 22.72 33
High 22.54 0.79 0.5 22.83 33
ISMHz Low 21.68 0.79 0.5 21.97 33
16QAM Middle 21.81 0.79 0.5 22.1 33
High 21.96 0.79 0.5 22.25 33
Low 22.51 0.79 0.5 22.8 33
QPSK Middle 22.47 0.79 0.5 22.76 33
High 22.55 0.79 0.5 22.84 33
20MHz Low 21.35 0.79 0.5 21.64 33
16QAM Middle 21.95 0.79 0.5 22.24 33
High 22.01 0.79 0.5 223 33
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.

2) Result = Conducted Power - Cable loss + Antenna Gain
3) Antenna gain(dBd)= Antenna gain(dBi)-2.15
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53- OCCUPIED BANDWIDTH

Applicable Standard

FCC §2.1049, §22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through sufficient

attenuation.

The 26 dB & 99% bandwidth was recorded.

EUT Splitter Spectrum Analyzer
Universal Radio
Communication
Tester
Test Equipment List and Details
e Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSV40 101474 2020-07-07 2021-07-07
R&S Spectrum Analyzer FSP 38 100478 2020-07-07 2021-07-07
yzjingcheng Coaxial Cable KF{E?&J ) 41005011 Each time N/A
Unknown Coaxial Cable C-SJ00-0010 C0010/01 Each time N/A
E-Microwave Blocking Control BN s | 0201201047 | Each time N/A
Unknown Attenuator UNAT-3+ 15529 Each time N/A
E-Microwave Two-way Spliter ODP-1-6-2S | OE0120142 Each time N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 21.5~27.4 °C
Relative Humidity: 34~50%
ATM Pressure: 101 ~102.4kPa
Tester: Theshy Xie
Test Date: 2020-12-02~2020-12-18

Test Mode: Transmitting

Test Result: Compliance. Please refer to the following table and plots.
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GSM&EDGE:
99% Occupied Bandwidth 26 dB Occupied Bandwidth
Band Operation (MHz) (MHz)
Mode Low Middle High Low Middle High
Channel Channel Channel Channel Channel Channel
Cellular GSM 0.242 0.243 0.242 0.313 0.318 0.317
EDGE 0.243 0.234 0.245 0.318 0.325 0.321
PCS GSM 0.240 0.243 0.241 0.285 0.313 0.313
EDGE 0.243 0.240 0.243 0.313 0.305 0.313
WCDMA
99% Occupied Bandwidth 26 dB Occupied Bandwidth
Band Operation (MHz) (MHz)
Mode Low Middle High Low Middle High
Channel Channel Channel Channel Channel Channel
Rel 99 4.160 4.160 4.143 4.725 4.725 4.725
PCS HSDPA 4.160 4.160 4.160 4.709 4.709 4.709
HSUPA 4.160 4.143 4.143 4.709 4.725 4.692
Rel 99 4.143 4.160 4.143 4.725 4.709 4.709
Cellular HSDPA 4.160 4.160 4.143 4.725 4.725 4.725
HSUPA 4.160 4.143 4.143 4.709 4.709 4.709
LTE Bands:
99% Occupied Bandwidth 26 dB Occupied Bandwidth
Band Bandwidth | Modulation (MHz) (MHz)
(MHz) mode Low Middle High Low Middle High
Channel | Channel | Channel | Channel | Channel | Channel
1.4 MHz QPSK 1.104 1.104 1.110 1.272 1.320 1.326
) 16QAM 1.110 1.104 1.104 1.260 1.290 1.278
3 MHz QPSK 2.700 2.700 2.688 3.000 3.012 3.012
16QAM 2.688 2.688 2.700 3.000 3.048 3.024
S MHz QPSK 4.540 4.540 4.520 5.380 5.180 5.260
LTE 16QAM 4.560 4.560 4.520 5.240 5.460 5.160
Band 2 10 MHz QPSK 8.960 8.960 9.000 9.760 9.880 9.800
16QAM 8.960 9.000 8.960 9.880 9.720 9.960
15 MHz QPSK 13.560 13.440 13.560 15.660 15.420 15.720
16QAM 13.560 13.560 13.560 15.240 15.060 15.000
20 MHz QPSK 18.080 18.000 18.000 20.000 20.000 20.080
16QAM 18.080 18.000 18.080 19.840 19.840 20.000
1.4 MHz QPSK 1.104 1.098 1.110 1.272 1.290 1.296
) 16QAM 1.110 1.098 1.104 1.284 1.284 1.284
3 MHz QPSK 2.700 2.700 2.700 3.048 3.036 3.000
16QAM 2.688 2.688 2.700 3.000 3.072 3.024
S MHz QPSK 4.540 4.520 4.520 5.280 5.240 5.320
LTE 16QAM 4.540 4.560 4.560 5.360 5.560 5.320
Band 4 10 MHz QPSK 8.960 9.000 8.960 9.760 9.840 9.840
16QAM 8.960 9.000 8.960 9.760 9.720 10.000
15 MHz QPSK 13.560 13.560 13.500 15.360 15.360 15.720
16QAM 13.560 13.560 13.560 15.120 15.360 15.120
20 MHz QPSK 18.000 18.000 17.920 19.760 19.760 19.840
16QAM 18.080 18.080 18.000 19.760 19.680 19.920
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99% Occupied Bandwidth 26 dB Occupied Bandwidth
Band Bandwidth | Modulation (MHz) (MHz)
(MHz) mode Low Middle High Low Middle High
Channel | Channel Channel Channel | Channel | Channel
1.4 MHz QPSK 1.104 1.110 1.098 1.308 1.314 1.248
) 16QAM 1.092 1.104 1.110 1.290 1.296 1.266
3 MHz QPSK 2.700 2.700 2.712 2.976 2.988 3.012
LTE 16QAM 2.688 2.700 2.700 3.012 3.000 3.036
Band 5 S MHz QPSK 4.520 4.520 4.520 5.360 5.220 5.080
16QAM 4.520 4.540 4.560 5.380 5.400 5.080
10 MHz QPSK 8.960 8.960 9.000 9.800 9.720 9.720
16QAM 8.960 9.000 9.000 9.760 9.880 10.040
5 MHz QPSK 4.540 4.520 4.540 5.380 5.260 5.380
16QAM 4.520 4.560 4.560 5.380 5.380 5.400
10 MHz QPSK 9.000 8.960 8.960 9.800 9.680 10.040
LTE 16QAM 8.960 8.960 8.960 9.880 9.880 10.000
Band 7 15 MHz QPSK 13.560 13.560 13.620 15.300 15.360 16.260
16QAM 13.500 13.560 13.560 15.180 15.180 15.120
20 MHz QPSK 18.000 17.920 18.000 19.760 19.840 19.920
16QAM 18.080 18.080 18.000 19.760 19.920 20.240
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Cellular 850 Band, GSM, Low Channel

Cellular 850 Band, GSM, High Channel

PCS 1900 Band, GSM, Middle Channel

Cellular 850 Band, GSM, Middle Channel

PCS 1900 Band, GSM, Low Channel

PCS 1900 Band, GSM, High Channel
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Cellular 850 Band, EGPRS, Low Channel

Cellular 850 Band, EGPRS, High Channel

PCS 1900 Band, EGPRS, Middle Channel

Cellular 850 Band, EGPRS, Middle Channel

PCS 1900 Band, EGPRS, Low Channel

PCS 1900 Band, EGPRS, High Channel
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WCDMA Band I1, Rel99, Low Channel

WCDMA Band II, Rel99, High Channel

WCDMA Band II, HSDPA, Middle Channel

WCDMA Band II, Rel99, Middle Channel

WCDMA Band II, HSDPA, Low Channel

WCDMA Band II, HSDPA, High Channel
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WCDMA Band II, HSUPA, Low Channel

WCDMA Band II, HSUPA, High Channel

WCDMA Band II, HSUPA, Middle Channel
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WCDMA Band V, Rel99, Low Channel

WCDMA Band V, Rel99, High Channel

WCDMA Band V, HSDPA, Middle Channel

WCDMA Band V, Rel99, Middle Channel

WCDMA Band V, HSDPA, Low Channel

WCDMA Band V, HSDPA, High Channel
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WCDMA Band V, HSUPA, Low Channel

WCDMA Band V, HSUPA, High Channel

WCDMA Band V, HSUPA, Middle Channel
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LTE Band 2
1.4M, QPSK, Low Channel 1.4M, 16QAM, Low Channel

® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -2.12 dB “VBW 100 kHz -1.70 dB
Ref 30 dBm “ALt 40 dB SWT 5 ms 1.272000000 MHz Ref 30 dBm “Att 40 dB SWT 5 ms 1.260000000 MHz
30 Offset 4.5 dB OBW 1104000000 MHz 30 Offset 4.5 dB oBW 1] 110000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 1060 den|EN 20 1067 dem|EM
1850058000 GHz 1/. 850070000 GHz

D1 13.79 dB

Temp T TTT BT
WA N AL pho A A, L
1/.850142000 GHz
Temp 2| [T1 0BW]

D1 14. 1B
Temp 1 T OBW.
TMWW"M P I [ T
rs—dem,
1850142000 GHz
Temp 2| [T1 OB\

——|
=
|~

6190 dBm 5028 dBm
1851246000 GHz 11851252000 GHz

D2 -12.21 {iBm

I
A

Mw“ “"M\m
g 19y ro il

_70 -70
Center 1.8507 GHz 300 kHz/ Span 3 MHz Center 1.8507 GHz 300 kHz/ Span 3 MHz
Date: 11.DEC.2020 15:52:41 Date: 11.DEC.2020 15:53:05
o .
1.4M, QPSK, Middle Channel 1.4M, 16QAM, Middle Channel

® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.17 dB “VBW 100 kHz -0.07 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.320000000 MHz Ref 30 dBm “Att 40 dB SWT 5 ms 1.290000000 MHz
30 Offset 4.% dB OBW  1.104000000 MHZ 30 Offset 4.5 dB OBW  1|.104000000 MHz

Marker 1 [T1 ] Marker| 1 [T1 ]
20 12]53 dsm|EM 20 13/05 dBm
1.879340000 GHz 1| 879370000 GHz

O 1298 AT A g o, il !

D1 13.38 dB [T A A WA A i, P ETE o8

i szraem Ly, T sres—dEm] Lyi
1/.879448000 GHz 1/.879448000 GHz
Temp 2 [T1 OBW] o Temp 2| [T1 0BW]
565 dBm [ 557 dBm
1/.880552000 GHz 1/.880552000 GHz
~10 1 -10 j 1
D2 -12.62¥dBm D2 -13.02
-20 -20
' “M Tanae mﬂm““‘km
-50 -50
-70 -70
Center 1.88 GHz 300 kHz/ Span 3 MHz Center 1.88 GHz 300 kHz/ Span 3 MHz
Date: 11.DEC.2020 15:53:52 Date: 11.DEC.2020 15:54:15
1.4M, QPSK, High Channel 1.4M, 16QAM, High Channel
® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.29 dB “VBW 100 kHz -0.96 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.326000000 MHz Ref 30 dBm “Att 40 dB SWT 5 ms 1.278000000 MHz
30 Offset 4.% dB OBW 1110000000 MHz 30 Offfet 4.5 dB oBw 1] 104000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 11047 dam|EM 20 11044 den|EN
1.908622000 GHz 1| 908658000 GHz

D1 14.42 dB

2 de
ner AN SHNTA A AR | TETP 1T 0BT e Teme A I oE

0

s Lyt

T srzsuEm| Ly s
1.908742000 GHz 1| 908748000 GHz

Temp 2 [T1 0BW] Temp 2| [T1 0BW]
7151 dBm 7010 dBm

1|.909852000 GHz

1909852000 GHz

1
D2 i1.71Y[dBm

-50 -50

-70 -70

Center 1.9093 GHz 300 kHz/ Span 3 MHz Center 1.9093 GHz 300 kHz/ Span 3 MHz
Date: 11.DEC.2020 15:54:37 Date: 11.DEC.2020 15:54:58
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3M, QPSK, Low Channel

® “RBW 30 kHz  Delta 1 [T1 ]

*VBW 100 kHz 0.19 dB

Ref 30 dBm “Att 40 dB SWT 10 ms 000000000 MHz

30 Offset 4.% dB OBW 2.700000000 MHz
Marker 1 [T1 ]

—14 13 dB

1/.850000000 GHz
D1 11.9p dBi Temp 1 [T1 0BW]

[

10 MW T2 s184 dBm| Ly
850156000 GHz
mp 2 [T1 0BW]

6102 dBm
852856000 GHz

9
Y
|
3
IS
M—a-|
@
|

-60

-70
Center 1.8515 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 15:55:22

3M, QPSK, Middle Channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.34 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.012000000 MHz
30 Offset 4.5 dB OBW 2.700000000 MHz
varker 1 [T1 ]
a4 e Al
1.878488000 GHz
Temp 1) [T1 OBW]
10 D1 10.47 dBm. e b —
1878656000 GHz
lemp 2 [T1 OBV
7149 dBm
1.881356000 GHz
p2 -fi5.%3 dB h
-20
-30
-60
-70
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 15:56:05

3M, QPSK, High Channel

® “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz 0.41 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.012000000 MHz
30 Offset 4.5 dB OBW 2.688000000 MHz
Marker
20 s | X
1. GHz
tro——D01 10.7p d8; g 1
- 25 dBm| L.
[P Ay 1.907156000 GHz
Tlemp 2| [T1 0BW]
7174 dBm
1/.909844000 GHz
B 1
D2 -f15.%4 dBm
-20

-60

-70
Center 1.9085 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 15:56:47

3M, 16QAM, Low Channel

® “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz 0.64 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.000000000 MHz
30 Offset 4.5 dB 0BW  2|.688000000 MHz
Marker| 1 [T1 ]
~15.64 dew

1| 850000000 GHz
Temp 1| [T1 O

10 D1 10.56 dBm, 5
BRI RFTINE TPV YWPIVN 0 S o4 dBm) Ly,
W"I 1| 850156000 GHz
emp

2| [T1 0BW]

6.06 dBm
1{.852844000 GHz

-60

-70

Center 1.8515 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 15:55:43

3M, 16QAM, Middle Channel

@ “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz 0.58 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.048000000 MHz
30 Offset 4.5 dB oBW 2[.688000000 MHz
Marker| 1 [T1 ]
L20. ~15 60 deo |

1| 878500000 GHz
Temp 1| [T1 O
3 T 5277 dBm|
THRY N N YO WA e 1878656000 GHz
emp 2| [T1 oBW]
5.70 dBm
1[.881344000 GHz

10 D1 10.39 dB

-60

-70

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 15:56:25

3M, 16QAM, High Channel

@ “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz -0.19 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.024000000 MHz
30 Offset 4.5 dB 0oBW 2[.700000000 MHz

Marker| 1 [T1 ]
20 -15.68 dBm
1906988000 GHz

Temp 1]

aBm{ v

10 D1 10.36 dBm
WA AAR AR i 2
1[.907144000 GHz
AX‘”‘ 2| [T1 oBw]
4,87 dBm
1909844000 GHz

D2 -15.p4 d \1

-20
-60

-70

Center 1.9085 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 15:57:08
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®

5M, QPSK, Low Channel

“RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 0.25 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.380000000 MHz
30 Offset 4.% dB OBW  4/.540000000 MHz
Marker 1 [T1 ]
1 18
1/.849740000 GHz
D1 13.40 dBm Temp 1 [T1 OBW]
0 A Lonb AP S
1/.850220000 GHz
Temp 2 [T1 OBW]
7100 dBm
1.854760000 GHz
- 1
02 1y
t-20
-30
a0
-60
-70
Center 1.8525 GHz 1 MHz/ Span 10 MHz

5M, 16QAM, Low Channel

Ref 30 dBm

“Att 40 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

Delta 1 [T1 ]
1.72 dB
5.240000000 MHz

30 Offset 4.5 dB OBW  4|.560000000 MHz
Marker| 1 [T1 ]
1 | A
1{.849960000 GHz
D1 13.72 dB Tempt-ETroBT
10 Nrtaansein, St g [ 6-28-dBm L
1[.850220000 GHz
mp_2| [T1 0BW]
624 dBm
1} 854780000 GHz
- D2 42#& dpm
30
-40
60
-70

Center 1.8525 GHz

1 MHz/

Span 10 MHz

Date: 11.DEC.2020 15:57:37 Date: 11.DEC.2020 15:58:04

5M, QPSK, Middle Channel

®

Ref 30 dBm

“Att 40 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

Delta 1 [T1 ]
.25 dB
5.180000000 MHz

®

Ref 30 dBm

5M, 16QAM, Middle Channel

“Att 40 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

Delta 1 [T1 ]
0.23 dB
5.460000000 MHz

30 Offset 4. dB OBW 4.540000000 MHz 30 Offset 4.5 dB OBW 4[.560000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
1 . A | L0 2 .
1877440000 GHz 1[.877380000 GHz
[——D1 12.9 dBm Te 1 FT1osw} D1 12.16 dB Temp 1| [T1 ORW]
g v P . .
10 P Ansiarz 5177—dBm 10 MM AL A A AR A 1o 5.62 dBm
1.877720000 GHz 1} 877720000 GHz
Temp 2 [T1 0BW] Temp 2| [T1 0BW]
7.88 dBm 6.29 dBm
1.882260000 GHz 1[.882280000 GHz
D2 13 ] dBi ‘\
-20
0
-60 -60
-70 -70

Center 1.88 GHz 1 MHz/ Span 10 MHz Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 11.DEC.2020 15:58:59

5M, 16QAM, High Channel

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

Date: 11.DEC.2020 15:58:29

5M, QPSK, High Channel
Delta 1 [T1 (1)780 " ®

5.260000000 MHz

Delta 1 [T1 ]
-0.44 dB
5.160000000 MHz

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

®

Ref 30 dBm “Att 40 dB Ref 30 dBm “Att 40 dB

30 Offset 4.5 dB OBW 4.520000000 MHz 30 Offset 4.5 dB OBW 4[.540000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 ~11]69 e |EM 20 -13[71 den|EN
b1 1425 de 1904920000 GHz 1/ 904940000 GHz
. m
bk Jenp 1 [T1 OBW] D1 12.66 dBm Temp 1| [T1 OBV
10 AN 6195 dBm| L. 10 (A AN ATAAN A MR AP i 6:10 dBm| Ly,
1/.905240000 GHz 1|.905240000 GHz
Temp 2 [T1 0BW] Temp 2| [T1 0BW]
7.30 dBm 5.93 dBm
1909760000 GHz 1/.909780000 GHz
1
D2 -p1¥/5 dBm D2 -13.f#4 dbm
-20 -20
-30
-60 -60
~-70 -70

Center 1.9075 GHz 1 MHz/ Span 10 MHz Center 1.9075 GHz 1 MHz/ Span 10 MHz

Date: 11.DEC.2020 15:59:24 Date: 11.DEC.2020 15:59:45
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10M, QPSK, Low Channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.57 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.760000000 MHz
30 Offset 4.% dB OBW 8.960000000 MHz
Marker 1 [T1 ]
—14 06 de
1/.850120000 GHz
Temp 1 [T1 OBW]
D1 11.00 dBj 12
10 dBmy EYWT e eV 6184 dBm| Ly
1/.850520000 GHz
lemp 2 [T1 0BW]
7198 dBm
1.859480000 GHz
D2 14 % dBm ¥
-30
a0
-60
-70
Center 1.855 GHz 2 MHz// Span 20 MHz

Date: 11.DEC.2020 16:00:18

10M, QPSK, Middle Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.41 dg
Ref 30 dBm “Att 40 dB SWT 2.5 ms 880000000 MHz
30 Offset 4.5 dB OBW 8.960000000 MHz
Marker 1 [T1 ]

_16. 30 den|EN

©

1/.875120000 GHz
Tgre 1) [T1 08BN
01-10-13 dBmy W e e vy srTEaEm| v
1.875520000 GHz
Tlemp 2| [T1 0BW]

b

8120 dBm
884480000 GHz

-60

-70
Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:01:09

10M, QPSK, High Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.60 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.800000000 MHz
30 Offset 4.5 dB OBW 9.000000000 MHz
Marker 1 [T1 ]
20 ~15(82 dgn|EM

b

900160000 GHz
Temp 1) [T1 OBW]

T AR F A T2 5146 dem]|
900520000 GHz
Temp 2 [T1 oBW]

5 dB

fro——D1 10.5

6[14 dBm
909520000 GHz

b

-60

-70
Center 1.905 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:01:58

10M, 16QAM, Low Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.01 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.880000000 MHz
30 Offset 4.5 dB O0BW  8[.960000000 MHz
Marker| 1 [T1 ]
_15_40 dBw

1| 850080000 GHz
Temp 1| [T1 O

10 D1-10.02 dBmyy, T2 6248 dBm| Ly
T"“’WWWVMWW? 1| as0s20000 GHz

6.59 dBm

1| as0480boo GHz

1
D2 715,%] dpm \?
M

-60

-70
Center 1.855 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:00:43

10M, 16QAM, Middle Channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.79 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.720000000 MHz
30 Offset 4.5 dB O0BW 9[.000000000 MHz
Marker| 1 [T1 ]
L20. ~17 41 geo|EN

1[.875120000 GHz
Temp 1| [T1 O

10 D1-9-45 dBm-T1| S195—dBm |1

pasd NI b A AT 26620000 itz
Temp 2| [T1 oBW]

5[12 dBm

1| 884520000 GHz

-60

-70
Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:01:32

10M, 16QAM, High Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.17 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.960000000 MHz
30 Offset 4.5 dB OBW 8[.960000000 MHz
Marker| 1 [T1 ]
20 dBm
1} GHz
Temp 1]
o b1 9.64 db Py vy e . L
1/. 900520000 GHz
Temp 2| [T1 0BW]
6.73 dBm
1/ 909480000 GHz
Bm
-60
-70
Center 1.905 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:02:24
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Bay Area Compliance Laboratories Corp. (Dongguan)
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15M, QPSK, Low Channel

15M, 16QAM, Low Channel

® “RBW 300 kHz
“VBW 1 MHz

Delta 1 [T1 ]

0.17 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.660000000 MHz
30 Offset 4.% dB OBW 13560000000 MHz
Marker 1 [T1 ]
1 18
1/.849700000 GHz
D1 13.65 dBmyg boaaid [Tpre Tt oe
¥+ s —dtem Lv
1/.850780000 GHz
o Témp 2 [T1 OBW]
8L46 dBm
1.864340000 GHz
- D2 71?5 dBm
-60
-70
Center 1.8575 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 16:02:58

15M, QPSK, Middle Channel

® “RBW 300 kHz
“VBW 1 MHz

Delta 1 [T1 ]

-0.75 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.420000000 MHz
30 Offset 4.% dB OBW 13.440000000 MHz
Marker 1 [T1 ]
_12 60
1/.872440000
DL 1235 dBMy Lk st Tegp 1 [T1 0BW]
- srez—dem] v
1/.873340000 GHz
o Temp 2 [T1 OBW]
8l82 dBm
1.886780000 GHz
- 1 s
02 Ji2.P5 db i
il
a0
-60
-70

Center 1.88 GHz 3 MHz/

Date: 11.DEC.2020 16:03:57

Span 30 MHz

15M, QPSK, High Channel

® “RBW 300 kHz
“VBW 1 MHz

Ref 30 dBm “Att 40 dB SWT 2.5 ms

Delta 1 [T1 ]
3.48 dB
5.720000000 MHz

30 Offset 4.5 dB

560000000 MHz

1208 geo|EE

D1 13.87 dBm
T

10

LA MM AR 1 [T1 OBW]

1894640000 GHz

8162 dBm| v
- 895780000 GHz
Témp 2| [T1 0BW]

8.85 dBm
909340000 GHz

b

L=~

-60

-70

Center 1.9025 GHz 3 MHz/

Date: 11.DEC.2020 16:04:54

Span 30 MHz

® “RBW 300 kHz
“VBW 1 MHz

Delta 1 [T1 ]

0.68 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.240000000 MHz
30 Offset 4.5 dB 0BW 13[.560000000 MHz
Marker| 1 [T1 ]
1 1B
1849880000 GHz
D1 12.94 dB i
| PR PP vave e B !
TAS a8 Lyl
1/.850780000 GHz
o Temp 2| [T1 OBY
8043 dBm
1| 864340000 GHz
02 -13.P6 d I\
U
-60
-70
Center 1.8575 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 16:03:29

15M, 16QAM, Middle Channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -2.45 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.060000000 MHz
30 Offset 4.5 dB 0BW 13[.560000000 MHz
Marker| 1 [T1 ]
—12_00 dgw
1/.872500000 GHz
D1 12.86 dBm Temp 1| [T1 O
. P oridodlio paatd P 4 L
os—dBm Ly
1/.873280000 GHz
o Thmp 2| [T1 0BW]
7136 dBm
1| 886840000 GHz
[ I
-40
-60
-70
Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 16:04:25

15M, 16QAM, High Channel

@ “RBW 300 kHz
“VBW 1 MHz

Delta 1 [T1 ]

-2.41 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.000000000 MHz
30 Offset 4.5 dB 0BW 13[.560000000 MHz
Marker| 1 [T1 ]
10 1n0 | N
1895120000 GHz
D1 13.5/ dBi remp LTI OB
10 LA I A A A AR AL T e
B (v
1/ 895 GHz
o Thmp 2|
dBm
1| 909340000 GHz
o 5
-60
-70
Center 1.9025 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 16:05:19
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20M, QPSK, Low Channel 20M, 16QAM, Low Channel

® “RBW 300 kHz Delta 1 [T1 ] ® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.99 dB “VBW 1 MHz -1.42 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 20.000000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.840000000 MHz
30 Offset 4.5 dB OBW 18080000000 MHz 30 Offset 4.5 dB OBW 18[.080000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
1324 —13.03 dp
1850080000 1/ 850080000 GHz
D1 12.56 dBmy L 4Tl opuy D1 11.73 dB Tezp 1 [T1 OBW]
10 8173 dBm| Ly 10 7103 dBm| Ly
1.851040000 GHz 1/.851040000 GHz
Temp 2| [T1 0BW] Temp 2| [T1 0BW]
8141 dBm 9.57 dBm
- 1
7 d

Mﬁf‘ - -30 H

-40 -40.
60 60
-70 -70
Center 1.86 GHz 4 WHz/ Span 40 WHz Center 1.86 GHz 4 WHz/ Span 40 MHz
Date: 11.DEC.2020 16:05:50 Date: 11.DEC.2020 16:06:18
. .
20M, QPSK, Middle Channel 20M, 16QAM, Middle Channel
® “RBW 300 kHz Delta 1 [T1 ] @ “RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz 0.41 dB “VBW 1 MHz -0.59 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 20.000000000 MHZz Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.840000000 MHz
30 Offset 4. dB 000000000 MHz 30 Offset 4.5 dB OBW 18[.000000000 MHz
1Tl Marker| 1 [T1 ]
1310 ama|EN Lo _13la5 dea|HE
1.869920000 GHz 1[.870000000 GHz
D1 12.87 dBi T+ e -+ B! Temp 1| [T1 Of
T [P t + D1 11.81 dBmes
10 A 841 -dem|Lu 10 IRTORINT BPNICEY L WD W TR BN 8L24—dBm| | y|
1.871120000 GHz 1} 871040000 GHz
2/ [T1 oBW] Temp 2| [T1 0BW]
8.57 dBm 8L42 dBm

11889040000 GHz

b

889120000 GHz

-60 -60
~-70 -70
Center 1.88 GHz 4 MHz/ Span 40 MHz Center 1.88 GHz 4 MHz/ Span 40 MHz
Date: 11.DEC.2020 16:06:44 Date: 11.DEC.2020 16:07:08
. .
20M, QPSK, High Channel 20M, 16QAM, High Channel
® “RBW 300 kHz Delta 1 [T1 ] @ “RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz 0.37 dB “VBW 1 MHz -0.62 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 20.080000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 20.000000000 MHz
30 Offset 4.5 dB OBW 18.000000000 MHz 30 Offset 4.5 dB OBW 18[.080000000 MHz
Marker| 1 [T1 ] Marker| 1 [T1 ]
20 -12070 dn|EM 20 -11]95 dBm
1889920000 GHz 1/ 890080000 GHz
D1 12.78 dB Tenp— 1 FT10BNG D1 12.32 dB Temp 1
- y
10 7+48-dem| L L LA R T2 dBm| v
1.891040000 GHz 1|.891040000 GHz
Temp 2| [T1 OBW] Temp 2| [T1 0BW]
10.20 dBm 7.57 dBm
1909040000 GHz 1/.909120000 GHz
- 4 i 1
02 -n3.§2 dbi I\ N
PRSP
-30
-60 -60
-70 -70
Center 1.9 GHz 4 MHz/ Span 40 MHz Center 1.9 GHz 4 MHz/ Span 40 MHz
Date: 11.DEC.2020 16:07:37 Date: 11.DEC.2020 16:08:01
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LTE Band 4:
1.4M, QPSK, Low Channel 1.4M, 16QAM, Low Channel

® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.39 dB “VBW 100 kHz -0.52 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.272000000 MHz Ref 30 dBm “Att 40 dB SWT 5 ms 1.284000000 MHz
30 Offset 4.% dB OBW  1/.104000000 MHz 30 Offset 4.5 dB oBw 1] 110000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 10]65 dam|EM 20 11]70 den|EM
1.710058000 GHz 1| 710058000 GHz
D1 15.05 dBi D1 14.81 dB
T{MM\J\A‘\ANW’\ Temp 1] [T1 OBW] MWV\'\ Temp 1| [T1 OBW]
T B Lvi 7 roz—dEm Ly
1/.710148000 GHz 1710142000 GHz
Temp 2 [T1 OBW] o Temp 2| [T1 0BW]
6180 dBm [ 658 dBm
1/.711252000 GHz 1711252000 GHz
-10 D2 =10.95 HBm -10 D2 =11.19 YBm

MR, A

LAY ‘/VJVVL~,:‘ ‘wgw““ﬁrqw ° ' WLW\JVx4\ o6

_70 -70
Center 1.7107 GHz 300 kHz/ Span 3 MHz Center 1.7107 GHz 300 kHz/ Span 3 MHz
Date: 11.DEC.2020 16:08:26 Date: 11.DEC.2020 16:08:51
o .
1.4M, QPSK, Middle Channel 1.4M, 16QAM, Middle Channel
® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.17 dB “VBW 100 kHz -0.50 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.290000000 MHz Ref 30 dBm “Att 40 dB SWT 5 ms 1.284000000 MHz
30 Offset 4.% dB OBW  1.098000000 MHz 30 Offset 4.5 dB OBW 1| 098000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 10]18 dam|EM 20 10/90 dBm
1.731852000 GHz 1| 731864000 GHz
R D1 15.14 dBm W D1 14.61 dBm
T [T1 oBW] _Y"/W""’MW Temp 1| [T1 OBW
rss—atem] v A ros—dem Ly
1/.731948000 GHz 1/.731948000 GHz
Temp 2 [T1 OBW] o Temp 2| [T1 0BW]
8175 dBm [ 708 dBm
" 1/.733046000 GHz i/ 1733046000 GHz
L
10— ——p2 -10.86 -10 D2 —11.39
-20 M -20
A N ot M‘U“"\n\ \
WA W v
_s0 -50
_70 -70
Center 1.7325 GHz 300 kHz/ Span 3 MHz Center 1.7325 GHz 300 kHz/ Span 3 MHz
Date: 11.DEC.2020 16:09:16 Date: 11.DEC.2020 16:09:40
1.4M, QPSK, High Channel 1.4M, 16QAM, High Channel
® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.90 dB “VBW 100 kHz 1.94 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.296000000 MHz Ref 30 dBm “Att 40 dB SWT 5 ms 1.284000000 MHz
30 Offset 4.% dB OBW 1110000000 MHz 30 Offset 4.5 dB oBw 1] 104000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 olo0 dam|EM 20 11]51 den|EN
b1 15.30 dB . 753640000 GHz b1 15.05 dBm 1| 753658000 GHz
[T1 oBW] - [M\WW Temp 1| [T1 0BW]
e v b ST L1
1/. 753742000 GHz 1/ 753748000 GHz
Temp 2 [T1 OBW] o Temp 2| [T1 0BW]
8[47 dBm [ 651 dBm
N 1/. 754852000 GHz A Hi 1/ 754852000 GHz
-10 p2-{10-68JfiBm =10 p> -10.94
-20 M -20
o #, myﬂxﬂ‘x“ﬁn
Vi
-50 -50
-70 -70
Center 1.7543 GHz 300 kHz/ Span 3 MHz Center 1.7543 GHz 300 kHz/ Span 3 MHz
Date: 11.DEC.2020 16:10:02 Date: 11.DEC.2020 16:10:23
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3M, QPSK, Low Channel 3M, 16QAM, Low Channel

® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz 1.31 dB “VBW 100 kHz -1.38 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 048000000 MHz Ref 30 dBm “Att 40 dB SWT 10 ms 3.000000000 MHz
30 Offset 4.5 dB OBW 2700000000 MHz 30 Offset 4.5 dB OBW 2[.688000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
1521 as 1 180
1/.709976000 GHz 1/ 710000000 GHz
D1 12.04 dB Temp 1 [T1 OBW] b1 11.18 B Temp 1| [T1 O
10 7 I AR AAAN A2 6-97 dsm|i 0 = T 5160 dBm| L
1710156000 GHz 1} 710156000 GHz
mp 2 [T1 0BW] lemp 2| [T1 0By
7.36 dBm 7,00 dBm
- - L
D2 713}6 4B \m ‘P‘\
W M
-40 -40
-60 -60
~70 70
Center 1.7115 GHz 600 kHz/ Span 6 MHz Center 1.7115 GHz 600 kHz/ Span 6 MHz
Date: 11.DEC.2020 16:10:49 Date: 11.DEC.2020 16:11:10
N N
M, QPSK, Middle Channel 3M, 16QAM, Middle Channel
® “RBW 30 kMz  Delta 1 [T1 ] ® “RBW 30 kMz  Delta 1 [T1 ]
“VBW 100 kHz 1.94 dB “VBW 100 kHz -0.94 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.036000000 MHz Ref 30 dBm “Att 40 dB SWT 10 ms 3.072000000 MHz
30 Offset 4. dB OBW 2.700000000 MHz 30 Offset 4.5 dB oBW 2[.688000000 MHz
Marker| 1 [T1 ] Marker| 1 [T1 ]
1568 asn|H L20 VAP | - |
1.730976000 GHz 1/. 730988000 GHz
Temp 1| [T1 OBW] Temp 1| [T1 Of
D1 11.48 dBm. D1 11.51 dBm-
10 T LA AP MA g 2 7:36 dem| v 10 TP At AN A A 2 7r61dBmf L1
1731156000 GHz 1/. 731156000 GHz
mp 2| [T1 0BW] Temp 2| [T1 0BW]
6180 dBm 7.09 dBm
1733856000 GHz 1. 733844000 GHz
- " -
D2 -f4.$2 dBm
-20
-30
-60 -60
-70 -70
Center 1.7325 GHz 600 kHz/ Span 6 MHz Center 1.7325 GHz 600 kHz/ Span 6 MHz
Date: 11.DEC.2020 16:11:35 Date: 11.DEC.2020 16:11:56
. N
3M, QPSK, High Channel 3M, 16QAM, High Channel
® “RBW 30 kMz  Delta 1 [T1 ] ® “RBW 30 kMz  Delta 1 [T1 ]
“VBW 100 kHz -0.11 dB “VBW 100 kHz 1.31 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.000000000 MHz Ref 30 dBm “Att 40 dB SWT 10 ms 3.024000000 MHz
30 Offset 4.5 dB OBW 2.700000000 MHz 30 Offset 4.5 dB oBW 2[.700000000 MHz
Marker| 1 [T1 ] Marker| 1 [T1 ]
20 ~14]56 e |EM 20 -14]27 dBm
1752000000 GHz 1/ 751976000 GHz
Temp 1) [T1 0BW] Temp 1| [T1 Of
D1 11.27 dBi D1 11.54 dBm
10 PCANP A T 6146 dBm| v v T2 dBm| v
1.752156000 GHz W 1. 752144000 GHz
femp 2| [T1 0BW] Temp 2| [T1 0BW]
7.07 dBm 5.79 dBm
/ 1754856000 GHz 1| 754844000 GHz
D2 -p4.73 dBm
-20

60 -60
-70 -70
Center 1.7535 GHz 600 kHz/ Span 6 MHz Center 1.7535 GHz 600 kHz/ Span 6 MHz
Date: 11.DEC.2020 16:12:18 Date: 11.DEC.2020 16:12:39
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5M, QPSK, Low Channel 5M, 16QAM, Low Channel

® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.97 dB “VBW 300 kHz 1.50 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.280000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 360000000 MHz
30 Offset 4.5 dB OBW 4540000000 MHz 30 Offset 4.5 dB OBW  4[.540000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
o 18 —11.31 dew
D1 14.82 dBm L,7DGBOO?OD GHz T PK b1 14.7 dBi 1| 709840000 GHz
In At A A pagyfTiEmp 1 [T1 0B NI A TN mtf it [P 1| TTL O
10 8193 dBm| Ly 10 7175 dBm| Ly
1710220000 GHz 1} 710220000 GHz
Temp 2| [T1 0BW] Temp 2| [T1 0BW]
9.76 dBm 8.09 dBm
oW 1
I DZ T m
M‘W\W\MAM
i e
-30 -30
-40 -40
-60 -60
~70 70
Center 1.7125 GHz 1 MHz/ Span 10 MHz Center 1.7125 GHz 1 MHz/ Span 10 MHz
Date: 11.DEC.2020 16:13:11 Date: 11.DEC.2020 16:13:38
. .
5M, QPSK, Middle Channel 5M, 16QAM, Middle Channel
® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.00 dB “VBW 300 kHz 0.23 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.240000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.560000000 MHz
30 Offset 4. dB OBW 4520000000 MHz 30 Offset 4.5 dB OBW 4[.560000000 MHz
Marker| 1 [T1 ] Marker| 1 [T1 ]
1082 asa|EN L20 RTIETT | - |
b1 14.46 dB 1729920000 GHz 1} 729860000 GHz
) 7 fAI L/ mfgienp 1 LT 0BT P1 13.3 db mven VYTV T v e W TV A A
10 9t24dBm| 10 6114 dBm| |y
1.730240000 GHz 1{. 730220000 GHz
Temp 2| [T1 OBW] Témp 2| [T1 0BW]
9170 dBm 8L71 dBm
] 1734760000 GHz h‘ 1. 734780000 GHz
1
- 1
D2 R&JFA aB ll\b‘
-20
-30
-60 -60
-70 -70
Center 1.7325 GHz 1 MHz/ Span 10 MHz Center 1.7325 GHz 1 MHz/ Span 10 MHz
Date: 11.DEC.2020 16:14:04 Date: 11.DEC.2020 16:14:28
. .
5M, QPSK, High Channel 5M, 16QAM, High Channel
® “RBW 100 kHz Delta 1 [T1 ] @ “RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz 0.88 dB “VBW 300 kHz 2.22 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.320000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.320000000 MHz
30 Offset 4.5 dB OBW 4.520000000 MHz 30 Offset 4.5 dB OBW 4[.560000000 MHz
Marker| 1 [T1 ] Marker| 1 [T1 ]
20 ~11]16 den|EM 20 -13/47 dBm
D1 15.18 dBm o 1.;498400;}0 GHz b1 1335 d 1} 749880000 GHz
Femp 1 [T1 OBW - B A o] y Femp—t-EFoBYF
10 e 8ra7 dem| A [riwiana 2 5187-dBm| |\
1.750240000 GHz 1{. 750220000 GHz
Temp 2| [T1 OBW] Temp 2| [T1 0BW]
9129 dBm 7.77 dBm
A[/ \ 1754760000 GHz 1| 754780000 GHz
1
= ’q}w d| TN
-20
-30
-60 -60
-70 -70
Center 1.7525 GHz 1 MHz/ Span 10 MHz Center 1.7525 GHz 1 MHz/ Span 10 MHz
Date: 11.DEC.2020 16:15:02 Date: 11.DEC.2020 16:15:30
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10M, QPSK, Low Channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.98 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.760000000 MHz
30 Offset 4.% dB OBW 8.960000000 MHz

Marker| 1 [T1 ]
_1521 qe
1.710120000 GHz

D1 11.69 dB Temp 1 [T1 0BW]

10 ! ANA)/V\/V\*"*’\«L 7he1dBm| L

mp 2 [T1 0BW]
8118 dBm

719480000 GHz

1710520000 GHz
1.

T
Iy

M

-60

-70
Center 1.715 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:15:56

10M, QPSK, Middle Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.30 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.840000000 MHz
30 Offset 4.5 dB OBW 9.000000000 MHz
Marker 1 [T1 ]
_12 a0 den|EN
1.727660000 GHz
i Temp 1| [T1 0BW]
D1 11.6f dBm
10 T IR, o g2 7.00 dBm |
1728020000 GHz
Temp 2 [T1 0BW]
7.45 dBm
1.737020000 GHz
- T
D2 -f14_4f dBm
-20
-60
-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:16:45

10M, QPSK, High Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.01 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.840000000 MHz
30 Offset 4.5 dB OBW 8.960000000 MHz
Marker 1 [T1 ]
20 ~14]68 dsn|EM
1/.745120000 GHz
b1 11.86 dBmTi Tegmp 1 [T1 0BWY
10 kA tal A 9113 dBm|Lv.
1.745520000 GHz

Temp 2 [T1 oBW]

832 dBm
754480000 GHz

— |
b

-60

-70
Center 1.75 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:17:34

10M, 16QAM, Low Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.66 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.760000000 MHz
30 Offset 4.5 dB O0BW  8[.960000000 MHz
Marker| 1 [T1 ]
~14_02 dew

1|.710120000 GHz
D1 12.16 dBmp, Temp 1| [T1 Ol

0 TAWW\NMN \Ha/ A 7799 dBm| Ly

1} 710520000 GHz
lemp 2| [T1 0By
9.66 dBm
1/. 719480000 GHz

| e

WWMN

-60

-70
Center 1.715 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:16:19

10M, 16QAM, Middle Channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.57 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.720000000 MHz
30 Offset 4.5 dB O0BW 9[.000000000 MHz
Marker| 1 [T1 ]
L20. 14 | A

1[. 727660000 GHz
Temp 1| [T1 O

D1 11.44 dBmyy
0 WWWW*‘%Z 7736 dBm v,
1

1|. 728020000 GHz
lemp 2| [T1 oBW]

6[43 dBm
1| 737020000 GHz

-60

-70

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:17:07

10M, 16QAM, High Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.91 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 10.000000000 MHz

30 Offset 4.5 dB OBW 8[.960000000 MHz

Marker| 1 [T1 ]

20 -15/90 dBm
1/.745080000 GHz

Tge 1| [T1 O

6160 dBm |\
1|. 745520000 GHz

Temp 2| [T1 oBW]

8[00 dBm

1| 754480000 GHz

\“

-60

-70

Center 1.75 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 16:17:59
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®

Date:

®

Date:

®

Date:

Ref 30 dBm

15M, QPSK, Low Channel

“RBW 300 kHz
“VBW 1 MHz

“Att 40 dB SWT 2.5 ms

Delta 1 [T1 ]
-2.94 dB
15.360000000 MHz

30 Offset 4.% dB OBW 13560000000 MHz
Marker 1 [T1 ]
_8 60
b1 14.95 dem 1/.709880000
Www N AW fesip 1 [T1 0BW]
Tstdem v
1/.710780000 GHz
o Témp 2 [T1 OBW]
9.26 dBm
1.724340000 GHz
7 ) 7:’\1”
1wy U
[ 7 2 -W
-30
-60
-70

Center 1.7175 GHz

3 MHz/

11.DEC.2020 16:18:28

Span 30 MHz

15M, QPSK, Middle Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz -1.65 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.360000000 MHz
30 Offset 4.% dB v 560000000 MHz
Marker 1 [T1 ]
_10 18
b1 15.04 dB 1/. 725000000 GHz
Wwwﬁﬁvp 1 [T1 oBW]
—ze—dem Lv
1/.725780000 GHz
o Témp 2 [T1 OBW]
1045 dBm
1.739340000 GHz
- I
Dz =[ro-J6
M
a0
-60
-70

Center 1.7325 GHz

3 MHz/

11.DEC.2020 16:19:21

Span 30 MHz

15M, QPSK, High Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz -2.01 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.720000000 MHz
30 Offset 4.% dB OBW 13.500000000 MHz
Marker 1 [T1
-8 032 don|EN
o1 1470 dEm 1/.739760000 GHz
I\ pvnrmi iTienp 1 [T1 0BW]
10 9111 dBm| Ly
1/.740780000 GHz
o Temp 2 [T1 OBW]
8l89 dBm
1.754280000 GHz
1
- D 4@171 aBm k{
] ]
0
-60
-70
Center 1.7475 GHz 3 MHz/ Span 30 MHz

11.DEC.2020 16:20:17

15M, 16QAM, Low Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 1.25 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.120000000 MHz
30 Offset 4.5 dB 0BW 13[.560000000 MHz
Marker| 1 [T1 ]
11 1B
1| 710000000 GHz
D1 14.57 dB ST o
A Iy T PN i
Temde Ly
1710780000 GHz
o Temp 2| [T1 OBY
8.93 dBm
1| 724340000 GHz
\L
I D: Wj'I;/‘F apm tR
IIIN U bort
W o, |
-30
-60
70
Center 1.7175 GHz 3 MHz/ Span 30 MHz

Date:

11.DEC.2020 16:18:52

15M, 16QAM, Middle Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 0.54 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.360000000 MHz
30 Offset 4.5 dB 0BW 13[.560000000 MHz
Marker| 1 [T1 ]
_12.11 8w
D1 14.53 dB 1| 724940000 GHz
B e T e e L
e
1[. 725780000 GHz
o Témp 2| [T1 0BW]
8.99 dBm
1739340000 GHz
1
a ;
-40
-60
70
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date:

11.DEC.2020 16:19:48

15M, 16QAM, High Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz -1.50 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.120000000 MHz
30 Offset 4.5 dB 0BW 13[.560000000 MHz
Marker| 1 [T1 ]
11 | A
1740000000 GHz
D1 13.67 dB TAVTE R AR
10 2 e
. GHz
o Témp 2|
dBm
1| 754340000 GHz
- D2 -12.}3 dpm R
']‘h
-60
-70
Center 1.7475 GHz 3 MHz/ Span 30 MHz

Date:

11.DEC.2020 16:20:44
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

20M, QPSK, Low Channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.55 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.760000000 MHz
30 Offset 4.% dB OBW 18.000000000 MHz
Marker 1 [T1 ]
1104
1/.710080000
D1 14.4p dBm 1 M gD 1 [T1 0BW]
10 776 dBm
1/.711040000 GHz
mp 2 [T1 0BW]
9163 dBm
1.729040000 GHz

e \
/ |

-60

-70

Center 1.72 GHz 4 MHz/

Date: 11.DEC.2020 16:21:13

20M, QPSK, Middle Channel

Span 40 MHz

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 1.05 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.760000000 MHZz
30 Offset 4.5 dB 000000000 MHz
1[T1]
_alaa am
o1 150k dBm 1.722660000 GHz
Lty Mt tesp 1 [T 08I
10 9144 dBm
1723620000 GHz
Temp 2 [T1 0BW]
8.57 dBm
1.741620000 GHz
S Do
-60
-70
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 16:22:06

20M, QPSK, High Channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 2.04

dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.840000000 MHz
30 Offset 4.5 dB OBW 17.920000000 MHz
Marker 1 [T1 ]
20 -12.46 dBm
1/.735080000 GHz
D1 13.51 dBm a
T AP 1 [T1 OBW]
10 9178 dBm
1.736120000 GHz
Temp 2| [T1 0BW]
570 dBm
|, 1754040000 GHz
- ]
D2 -2.%o dBm
-20
-60
-70

Center 1.745 GHz 4 MHz/

Date: 11.DEC.2020 16:22:59

Span 40 MHz

20M, 16QAM, Low Channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.16 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.760000000 MHz
30 Offset 4.5 dB 0BW 18[.080000000 MHz
Marker| 1 [T1 ]
—13/51 dgw

1/ 710160000 GHz
D1 13.03 dB il -

10 J Ml 815 dBm

1} 711040000 GHz
Temp 2| [T1 0BW]

10,56 dBm
1{.729120000 GHz

Wﬂl ”"ﬂ? U‘LW

|
=

-60

-70

Center 1.72 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 16:21:37

20M, 16QAM, Middle Channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 3.19 dB

Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.680000000 MHz
30 Offset 4.5 dB

OBW 18] 080000000 MHz
Marker| 1 [T1 ]
L20. 14 | A

11722740000 GHz

D1 13.53 dBm T4 T1 Of
vy [P 1 T
10 NSTSN STETSE} vy ire—dsm| L\,
1[.723540000 GHz
Temp 2| [T1 0BW]

8[54 dBm
11741620000 GHz

D2 -12.47 dpm

-60

-70

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 16:22:30

20M, 16QAM, High Channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 1.32 dB

Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.920000000 MHz

30 Offset 4.5 dB 0BW 18[.000000000 MHz
Marker| 1 [T1 ]
20 -12/76 dBm
1/.735000000 GHz
D1 13.19 dBm Temp 1]
b A b A 5 el
1| 736120000 GHz
Temp 2| [T1 0BW]
7188 dBm
1/ 754120000 GHz
y v
D2 -12.F1 dbm
-20
-60
-70
Center 1.745 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 16:23:27
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

LTE Band 5:
1.4M, QPSK, Low Channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.08 dB
Ref 30 dBm “ALt 40 dB SWT 5 ms 1.308000000 MHz
30 Off#et 4.% dB OBW  1.104000000 MHz
Marker| 1 [T1 ]
20 1128 agn|Ed
824046000000 MHz
DL 14.61 dBm AN ANy | Temp 1 [TL 0BW]
rstdem| i
824/.148000000 MHz
Temp 2 [T1 OBW]

7016 dBm
\L 825252000000 MHz
1

N
T

-70

Center 824.7 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 07:50:18

1.4M, QPSK, Middle Channel

® “RBW 30 kHz Delta 1 [T1 ]

“VBW 100 kHz 0.15 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.314000000 MHz
30 Off#et 4.% dB OBW 1110000000 MHz

Marker 1 [T1 ]
20 10,72 dBm
5.3 as 835/, 834000600 Nz

oL 15.37 JrATIUTARASTR [ Temp 1 (71 0511
= T3 oBm
835.942000000 MHz

Temp 2 [T1 OBW]
7.67 dBm

N , 837052000000 MHz
-10 D2 —10-63¥dBm

-20
i M" i

-70

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 07:51:07

1.4M, QPSK, High Channel

® “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz -0.90 dB

Ref 30 dBm “Att 40 dB SWT 5 ms 1.248000000 MHz

30 Offset 4.5 dB OBW  1/.098000000 MHz
Marker 1 [T1 ]
20 7,44 dBm

D1 18.45 dBm
#_/\Mdbm;‘,\/"\/\k 847670000000 MHz
T Temp 1/ [T1 OBV
A

ST7odB
847748000000 MHz
Temp 2 [T1 0BW]

7154 dBm
848846000000 MHz

-70

Center 848.3 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 07:51:56

1.4M, 16QAM, Low Channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 1.57 dB

Ref 30 dBm “Att 40 dB SWT 5 ms 1.290000000 MHz

30 Offfet 4.5 dB oBW  1[092000000 MHz
Marker| 1 [T1 ]
20 12/07 den|E8

824].064000000 MHz

R A o My Temp 1] TTT 0BT

D1 14.17 dB

824| 154000000 MHz
Temp 2| [T1 0BW]

7052 dBm

| 246000000 MHz

/“/f [/
T g

-70

Center 824.7 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 07:50:42

1.4M, 16QAM, Middle Channel

® “RBW 30 kHz ~ Delta 1 [T1 ]
“VBW 100 kHz 1.04 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.296000000 MHz
30 Offset 4.5 dB oBw 1] 104000000 MHz
Marker| 1 [T1 ]
20 1126 dBm

835|. 852000000 MHz

Temp 1| [T1 OBV

Sr5o—dEm|
835|. 948000000 MHz

Temp 2| [T1 0BW]

6[62 dBm

1&/ & 837(.052000000 MHz
10 D2 -11.38

D1 14.62 dBm

-70

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 07:51:31

1.4M, 16QAM, High Channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 1.66 dB

Ref 30 dBm “Att 40 dB SWT 5 ms 1.266000000 MHz

30 Offset 4.5 dB oBw 1] 110000000 MHz
Marker| 1 [T1 ]
20 1251 den|EN
847|.664000000 MHz

D1 14.26 dB

WWA“”MWM‘\ Temp 1| [T1 OBW]

ros—dem Ly,
847(.742000000 WMHz
L Temp 2| [T1 0BW]
6[10 dBm
J ‘ﬁ 848[. 852000000 MHz
= D2 -11.74

o
20 M

-70

Center 848.3 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 07:52:20

Page 52 of 130




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RSZ201123008-00D

3M, QPSK, Low Channel 3M, 16QAM, Low Channel

® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz  Delta 1 [T1 ]
*VBW 100 kHz -2.17 dB “VBW 100 kHz 0.36 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 2.976000000 MHz Ref 30 dBm “Att 40 dB SWT 10 ms 3.012000000 MHz
30 Offset 4.5 dB OBW 2700000000 MHz 30 Offset 4.5 dB OBW 2[.688000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]

1 | Al
824|.000000000 MHz
. Temp 1| [T1 0BW]

25 T s )
10 MMW T2 sigo-dem| v fro—=P1 10.75 [ s TN ALY FraddBm| Lyl
:r?l\ XE

824024000000 MHz
dB

824156000000 MHz 824]. 156000000 MHz
mp 2 [T1 0BW] mp 2| [T1 0BW]

6103 dBm 6.85 dBm
826856000000 MHz 826(.844000000 MHz

%0 %0 \M’M

-40 -40
-60 60
~70 70
Center 825.5 MHz 600 kHz/ Span 6 MHz Center 825.5 MHz 600 kHz/ Span 6 MHz
Date: 18.DEC.2020 07:52:44 Date: 18.DEC.2020 07:53:05
. N
3M, QPSK, Middle Channel 3M, 16QAM, Middle Channel
® “RBW 30 kHz  Delta 1 [T1 ] @ “RBW 30 KMz Delta 1 [T1 ]
“VBW 100 kHz -1.44 dB “VBW 100 kHz -0.39 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 2.988000000 MHz Ref 30 dBm “Att 40 dB SWT 10 ms 3.000000000 MHz
30 Offset 4. dB OBW 2.700000000 MHz 30 Offset 4.5 dB oBW 2[.700000000 MHz
Marker 1 [T1 ] Marker
. . | L20 -
835000000000 MHz 83s|. MHzZ
[-o—D1 11.8 dBm Temp 1 [T1 OBW] D1 11.51 dBm Temp 1| [T1 0BW]
10 T; LA A A 2 7007 dem|iu = WM*MMM T2 6:17-dBm| L\
835156000000 MHz 5/ 144000000 MHZ
Tlemp 2 [T1 0oBW] Tlemp 2| [T1 0BW]
6131 dBm 7.32 dBm
/ 837.856000000 MHz 837(.844000000 MHz
D2 4.2 dBi F
-20
-30
-60 -60
-70 -70
Center 836.5 MHz 600 kHz/ Span 6 MHz Center 836.5 MHz 600 kHz/ Span 6 MHz
Date: 18.DEC.2020 07:53:27 Date: 18.DEC.2020 07:53:48
. .
3M, QPSK, High Channel 3M, 16QAM, High Channel
® “RBW 30 kHz  Delta 1 [T1 ] @ “RBW 30 KMz Delta 1 [T1 ]
“VBW 100 kHz -0.23 dB “VBW 100 kHz -1.23 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.012000000 MHz Ref 30 dBm “Att 40 dB SWT 10 ms 3.036000000 MHz
30 et 4. OBW _2)-712000000 MHz 30 et 4. OBW 2] 700000000 MHz
Offset 4 dB O t 4 dB
Marker 1 [T1 ] Marker| 1 [T1 ]
20 -14.24 den|EM 20 -13l84 den|EM
845988000000 MHz 845(.988000000 MHz
Temp 1 [T1 OBW] Temp 1| [T1 OBW.
D1 11.38 dBm D1 11.48 dBm
10 Ly MU 7104 dBm 10 W T2 5145 dBm
2 T L 545 LvL
846144000000 MHz Pl 846[.144000000 MHz
mp 2| [T1 OBW] Temp 2| [T1 0BW]
5.54 dBm 6.55 dBm
/ 848856000000 MHz 848(. 844000000 MHz
- . - -
D2 -p4a.p2 dBm D2 -14.%2 dpm
W 20 M
-30 -30
-60 -60
~-70 -70
Center 847.5 MHz 600 kHz/ Span 6 MHz Center 847.5 MHz 600 kHz/ Span 6 MHz
Date: 18.DEC.2020 07:54:10 Date: 18.DEC.2020 07:54:30
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Report No.: RSZ201123008-00D

5M, QPSK, Low Channel

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 0.21 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.360000000 MHz
30 Offset 4.% dB OBW 4/.520000000 MHz
Marker 1 [T1 ]
_11.56 dB
01 14 9 am 823760000000 MHz
. m
Teyp 1 [T1 OBW]
7 i f 3
10 M'M 8134 dBm| Ly
824240000000 MHz
Temp 2 [T1 OBW]
873 dBm
828760000000 MHz
1 1
= D2 L[ 4 dB !
A
U
a0
-60
-70

Center 826.5 MHz

1 MHz/ Span 10 MHz

Date: 18.DEC.2020 07:54:55

5M, QPSK, Middle Channel

“RBW 100 kHz Delta 1 [T1 ]

“VBW 300 kHz -0
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.220000000 MHz
30 Offset 4.5 dB OBW 4.520000000 MHz
Marker 1 [T1 1
_11]08 don|EN
833.920000000 MHz
aB
" D1 13.93 dBm_ VP N ey, Vet Ll e el |
8 LVL
834240000000 MHz
Thop 2| [T1 0BW]
10100 dBm
838760000000 MHz
- L 1
D2 -p2 P7 dBi i
-20
-30
-60
-70

5M, 16QAM, Low Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.24 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms MHz
30 Offset 4.5 dB OBW  4[.520000000 MHz
Marker| 1 [T1 ]
—1160 dpo|EN

823|.860000000 MHz

D1 14.03 dB WMW A Temp 1| [TT OBW]
10 YA Mr2 7411 dBm

8241. 240000000 MHz
mp_2|

daBm
8|. 760000000 MHz

8;

= R

| 1
52 —113ff7 d N

o Mg

-60

-70

Center 826.5 MHz 1 MHz/ Span 10 MHz

Date: 18.DEC.2020 07:55:22

5M, 16QAM, Middle Channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.10 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.400000000 MHz
30 Offset 4.5 dB OBW 4[.540000000 MHz
Marker| 1 [T1 ]
20 i s
833(. 880000000 MHz
D1 13.19 dBm Temp 1| [T1 OBW
10 A AL AR b g AAM TP T 1
| 240000000 Wiz
[T1 08wl

6.44 dBm
838(. 780000000 MHz

1
D2 -12%61 dBm

-60

-70

Center 836.5 MHz

Date: 18.DEC.2020 07

5M, QPSK

®

Ref 30 dBm

:55:50

“Att 40 dB

1 MHz/

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

Span 10 MHz

, High Channel

Delta 1 [T1 ]
1.28 dB
5.080000000 MHz

Center 836.5 MHz

Date: 18.DEC.2020

®

Ref 30 dBm

07:56:17

1 MHz/

Span 10 MHz

5M, 16QAM, High Channel

“Att 40 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

Delta 1 [T1 ]
1.08 dB
5.080000000 MHz

30 Offset 4.5 dB OBW 4.520000000 MHz 30 Offset 4.5 dB OBW 4[.560000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 P T -7/ 96 _dsn|EM 20 -8l4aa_dsn|EN
- 843860000000 Wz D1 16.61 dB; 43 96 s
W_‘HM Temp 1 [T1 OBW] [Temp 1| [T1 oBW]
10 2 g.16 dem| 10 T2 653 dBm|
844240000000 MHz 844(.220000000 WMHz
Temp 2| [T1 0BW] Temp 2| [T1 0BW]
N 7167 dBm 6[86 dBm
) EN 848.760000000 MHz 848/ 780000000 MHz
- D2 L D ,\u\/‘
-30 -30
-60 -60
-70 -70
Center 846.5 MHz 1 MHz/ Span 10 MHz Center 846.5 MHz 1 MHz/ Span 10 MHz
Date: 18.DEC.2020 07:56:42 Date: 18.DEC.2020 07:57:07
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RSZ201123008-00D

10M, QPSK, Low Channel 10M, 16QAM, Low Channel

® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.76 dB “VBW 300 kHz -1.03 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.800000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.760000000 MHz
30 Offset 4.5 dB OBW 8.960000000 MHz 30 Offset 4.5 dB OBW 8[.960000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
1568 a8 1 1B
824/.080000000 MHz 824( 160000000 MHz
D1 11.93 dB Temp 1| [T1 O

Temp 1 [T1 0BW]
L

b1 108 d "
10 B R PR 7.78 demLn 10 e P T A BTV g . | 8 T0-dBm Ly
e

824520000000 MHz 824| 520000000 MHz
mp 2 [T1 0BW] mp 2| [T1 0BW]

7.57 dBm
480000000 MHz

, } I J |

. i M . NMW

885 dBm
833].480000000 MHz

-40 -40
o0 60
-70 -70
Center 829 MHz 2 MHz/ Span 20 MHz Center 829 MHz 2 MHz/ Span 20 MHz
Date: 18.DEC.2020 07:57:32 Date: 18.DEC.2020 07:57:54
. .
10M, QPSK, Middle Channel 10M, 16QAM, Middle Channel
® “RBW 100 kHz Delta 1 [T1 ] @ “RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz -0.69 dB “VBW 300 kHz 0.28 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.720000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.880000000 MHz
30 Offset 4. dB OBW 8.960000000 MHz 30 Offset 4.5 dB OBW 9[.000000000 MHz
Marker| 1 [T1 ] Marker| 1 [T1 ]
AP - | Lo i 1| N

831660000000 MHz 831/ 620000000 MHz
[T1 0BW] Temp 1| [T1 Of
D1 10.3 dB

D1 11.97 dBm. Temp 1
10 T Lk Al 7:17-dBm], Ay A T ISaBT| L
32..020000000 MHz rv ’\7 832].020000000 HHz
1

lemp 2| [T1 oBW]

[T1 0BW]

8146 dBm 662 dBm
840980000000 MHz 841|.020000000 MHz

D2 -14.0B dBm

-60 -60
-70 =70
Center 836.5 MHz 2 MHz/ Span 20 MHz Center 836.5 MHz 2 MHz/ Span 20 MHz
Date: 18.DEC.2020 07:58:21 Date: 18.DEC.2020 07:58:43
. .
10M, QPSK, High Channel 10M, 16QAM, High Channel
® “RBW 100 kHz Delta 1 [T1 ] @ “RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz 2.03 dB “VBW 300 kHz 0.95 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.720000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 10.040000000 MHz
30 Offset 4.5 dB OBW 9.000000000 MHz 30 Offset 4.5 dB OBW 9[.000000000 MHz
Marker 1 [T1 ] Marker
20 -15.33 den|EM 20 dBm
839120000000 MHz 83g] WHz
D1 11.9| dBm Temp 1, [T1 0OBW] Temp 1]
10 Aty o g Z 6167 dBm| v 10 P1-10.49 dBm, LA VN AT gy A o B
839480000000 MHz 83| 480000000 NHz
Temp 2 [T1 0BW] Temp 2| [T1 0BW]
6.93 dBm 5.91 dBm
848480000000 MHz 848|.480000000 MHz
02 a. o ag \ | i\

A

60 -60
-70 -70
Center 844 MHz 2 MHz/ Span 20 MHz Center 844 MHz 2 MHz/ Span 20 MHz
Date: 18.DEC.2020 07:59:06 Date: 18.DEC.2020 07:59:28
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

LTE Band 7:
5M, QPSK, Low Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.38 dB
Ref 30 dBm “ALt 40 dB SWT 2.5 ms 5.380000000 MHz
30 Off#et 4.% dB OBW  4.540000000 MHz
Marker| 1 [T1 ]
20 1178 asn|Ed
2499760000 GHz
R P, T e TV o rowr e L P e N A
rr2—dem] L
2500220000 GHz
Temp 2 [T1 0BW]

a
@

2
2504760000 GHz

D2 Y2 dBm

-70

Center 2.5025 GHz 1 MHz/ Span 10 MHz

Date: 11.DEC.2020 16:24:01

5M, QPSK, Middle Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.04 dB
Ref 30 dBm “ALt 40 dB SWT 2.5 ms 5.260000000 MHz
30 Off#et 4.% dB OBW  4.520000000 MHz
Marker| 1 [T1 ]
20 1221 apn|E8
2532460000 GHz
D1 12.7)6 dBi T 1 FT1 oWy
TAPA AN i B 7 TP o T —
2532740000 GHz
mp 2 [T1 OBW]
7156 dBm
2537260000 GHz
-10
D2 N384 dBm
-20
-50
-70
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 11.DEC.2020 16:24:57

5M, QPSK, High Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.94 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.380000000 MHz
30 Offset 4.% dB OBW 4] 540000000 MHz
Marker 1 [T1 ]
20 11067 dam|EM
2564860000 GHz
D1 14.65 dBm emp 1 TTT 0BT
B O e e o8l
e [
2565240000 GHz
Thmp 2| [T1 0BI]
7[55 dBm
2.569780000 GHz
-10 D2 115 dB:
-20
-50
-70
Center 2.5675 GHz 1 WMHz/ Span 10 MHz

Date: 11.DEC.2020 16:25:49

5M, 16QAM, Low Channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.79 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.380000000 MHz
30 Offset 4.5 dB OBW  4|.520000000 MHz
Marker| 1 [T1 ]
20 13,20 dBm
2. 499840000 GHz
D1 12.83 dB: T 1| Fra ceny
[N TUPY YO p L W Y0 ey e TR —
= v
2500240000 GHz
o Temp 2| [T1 0BW]

7029 dBm
2/.504760000 GHz

1
D2 -13YM7 dBm

]

va | WWM

-70

Center 2.5025 GHz 1 MHz/ Span 10 MHz

11.DEC.2020 16:24:29

5M, 16QAM, Middle Channel

Date

® RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.79 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.380000000 MHz
30 Offset 4.5 dB oBW 4] 560000000 MHz
Marker| 1 [T1 ]
20 13]50 dam|EM
E 360000 GHz
2.20 dB Temp 1| [T1 1
D1 12.22 d W T Ak
4 e = STEATEm] Lyi
2532720000 GHz
o Temp 2| [T1 0BW]
[ 4197 dBm
2537280000 GHz
T
Bm
-50
-70
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 11.DEC.2020 16:25:21

5M, 16QAM, High Channel

<8> “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.01 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.400000000 MHz
30 Offset 4.5 dB oBW 4] 560000000 MHz
Marker| 1 [T1 ]
20 13,47 dBm
2| 564840000 GHz
b1 12.83 dB Temp_1| FT1 o8]
B | A A PN o O
srs—dem L.
2[.565220000 GHz
Temp 2| [T1 OBW]
6.40 dBm
2[.569780000 GHz
1
Bm
-50
70
Center 2.5675 GHz 1 MHz/ Span 10 MHz

Date: 11.DEC.2020 16:26:20
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10M, QPSK, Low Channel 10M, 16QAM, Low Channel

® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.15 dB “VBW 300 kHz _3.20 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.800000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.880000000 MHz
30 Offset 4.5 dB OBW 9000000000 MHz 30 Offset 4.5 dB OBW 8[.960000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]

14 1B
2| 500080000 GHz
Temp 1| [T1 O

—15 00
2500120000
Temp 1 [T1 OBW]

10 D1 11.04 dBm it oW 2 6153 dBm| L 10 D1-9.8 dBm JE GTTW iy, VR PO U stas—dem| |y
2.500520000 GHz 2|.500520000 GHz
W mp 2 [T1 0BW] rl 'UXEH';) 2| [T1 0BW]
649 dBm 6[72 aBm
- — L \l
D2 -fa % dBm \* 02 —mj‘da L

-40 -40
e 60
-70 -70
Center 2.505 GHz 2 MHz/ Span 20 MHz Center 2.505 GHz 2 MHz/ Span 20 MHz
Date: 11.DEC.2020 16:26:46 Date: 11.DEC.2020 16:27:09
. .
10M, QPSK, Middle Channel 10M, 16QAM, Middle Channel
® “RBW 100 kHz Delta 1 [T1 ] @ “RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz 0.43 dB “VBW 300 kHz 2.66 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.680000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.880000000 MHz
30 Offset 4. dB OBW 8.960000000 MHz 30 Offset 4.5 dB OoBW 8[.960000000 MHz
Marker| 1 [T1 ] Marker| 1 [T1 ]
. . Lo telos asnlE
2| 530200000 GHz 2| 530080600 GHiz
T1 Of

Temp 1 [T1 0OBW] Temp 1| [
R Soon el SRR I VN W, T s o R
30520000 GHz 2/.530520000 GHz
[T1 oBW] 1
7.34 dBm
480000 GHz

lemp 2| [T1 oBW]
6[28 dBm
2| 539480000 GHz

-60 -60
-70 =70
Center 2.535 GHz 2 MHz/ Span 20 MHz Center 2.535 GHz 2 MHz/ Span 20 MHz
Date: 11.DEC.2020 16:27:32 Date: 11.DEC.2020 16:27:54
. .
10M, QPSK, High Channel 10M, 16QAM, High Channel
® “RBW 100 kHz Delta 1 [T1 ] @ “RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz -0.41 dB “VBW 300 kHz -0.97 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 10.040000000 MHZz Ref 30 dBm “Att 40 dB SWT 2.5 ms 10.000000000 MHz
30 Offset 4.5 dB OBW 8.960000000 MHz 30 Offset 4.5 dB OoBW 8[.960000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 -1a78 den|EM 20 -15l93 dBm
2560120000 GHz 2[.560040000 GHz
O Temp 1 [T1 OBW] Temp 1| [T1 O
o T VSR Ty i 8132 dem|Lu. D994 B TN by AN A © &7
2560520000 GHz 2| 560520000 GHz
Nemp 2 [T1 0BW] femp 2| [T1 0BW]
7.59 dBm 6.88 dBm
/ 2..569480000 GHz j 2[.569480000 GHz
- . - \1
D2 5. dBm D2 -16.ff6 d F
-20 -20
-60 -60
-70 =70
Center 2.565 GHz 2 MHz/ Span 20 MHz Center 2.565 GHz 2 MHz/ Span 20 MHz
Date: 11.DEC.2020 16:28:21 Date: 11.DEC.2020 16:28:43
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®

Ref 30 dBm

15M, QPSK, Low Channel

“Att 40 dB

“RBW 300 kHz
“VBW 1 MHz
SWT 2.5 ms

Delta 1 [T1 ]
1.48 dB
5.300000000 MHz

30 Offset 4.% dB OBW 13560000000 MHz
Marker 1 [T1 ]
1 18
20499940000 GHz
D1 14.16 dB TEsp T [TT OBW
TP A A AR TP T i
s Ly
2.500780000 GHz
o Témp 2 [T1 OBW]
862 dBm
2.514340000 GHz
1
- D2 [11.$4 dBi 'y
il
-30
-60
-70

Center 2.5075 GH

Date: 11.DEC.2020

®

z

16:29:11

3 MHz/

Span 30 MHz

15M, QPSK, Middle Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz -0.99 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.360000000 MHz
30 Offset 4.% dB v 560000000 MHz
Marker 1 [T1 ]
—10_ 06 dB
20527560000 GHz
D1 13.97 dBm Ko L T2 08l
o rso—dem Lv
2|.528280000 GHz
o Temp 2 [T1 OBW]
8.76 dBm
2.541840000 GHz
- 1
D2 12 {{73 db “m
30
a0
-60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020

®

16:30:01

15M, QPSK, High Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 0.52 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 16.260000000 MHz
30 Offset 4.% dB OBW 13620000000 MHz
Marker 1 [T1 ]
_1102 gen|EN
. 20554220000 GHz
D1 14.04 dBj ¥
A fafEzp T LTI 0BT
10 8125 dBm| Ly
2|.555720000 GHz
o Temp 2 [T1 OBW]
8l87 dBm
2/.569340000 GHz
1
1| .
-30
-60
-70
Center 2.5625 GHz 3 MHz/ Span 30 MHz

Date:

11.DEC.2020 16:30:54

15M, 16QAM, Low Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz -0.24 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.180000000 MHz
30 Offset 4.5 dB 0BW 13[.500000000 MHz
Marker| 1 [T1 ]
—12/12 dgw
2500000000 GHz
D1 13.11 dBy g ¥
TN A A A A AT v T
To8—dBm Ly
2|.500840000 GHz
o Thmp 2| [T1 OBY
8019 dBm
2514340000 GHz
- 1
02 -12.%o d \T
“30
-60
-70
Center 2.5075 GHz 3 MHz/ Span 30 MHz

Date:

11.DEC.2020 16:29:35

15M, 16QAM, Middle Channel

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz -3.38 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.180000000 MHz
30 Offset 4.5 dB 0BW 13[.560000000 MHz
Marker| 1 [T1 ]
—11.70 dBw
2| 527500000 GHz
D1 13.03 dB ’ "
P d RNV, VP2 WV YN il s i
ST83—dB Lyl

2| 528280000 GHz
Temp 2| [T1 0BW]

2/.541840000 GHz

Bm

7.34 dBm

-60

-70

Center 2.535 GHz

Date:

3 MHz/

11.DEC.2020 16:30:25

Span 30 MHz

15M, 16QAM, High Channel

®

“RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 0.87 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.120000000 MHz
30 Offset 4.5 dB 0BW 13[.560000000 MHz
Marker| 1 [T1 ]
_13/ 20 deo|EN
2| 555000000 GHz
D1 13.25 dBm femp 1| [T1 0BW}
AT T\ AR TR, DN TS YT ¥
10 = 8L40-dBm| Ly
2|.555780000 GHz
o Temp 2|
dBm
2| 569340000 GHz
L i
D2 "
| WI |
i o ATST
-30
-60
-70
Center 2.5625 GHz 3 MHz/ Span 30 MHz

Date:

11.DEC.2020 16:31:18
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RSZ201123008-00D

20M, QPSK, Low Channel 20M, 16QAM, Low Channel

® “RBW 300 kHz Delta 1 [T1 ] ® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.71 dB “VBW 1 MHz -1.51 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.760000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.760000000 MHz
30 Offset 4.5 dB OBW 18000000000 MHz 30 Offset 4.5 dB OBW 18[.080000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
1213 as 1 1B
2500240000 GHz 2| 500160000 GHz
1 12.9| dBm 11 . e 1 ET1 oBuq D1 12 dB 1| [T1 Ol
10 AP ) 10 TN AN Vit it 6-94 dBm| L
2501040000 GHz 2501040000 GHz
mp 2 [T1 0BW] Emp 2| [T1 0BY]
9138 dBm 10,06 dBm
2.519040000 GHz 2519120000 GHz
- L 4
T
p2 -h3.4 dBm D2 -14 B
1l i
-40 -40
-60 -60
~70 70
Center 2.51 GHz 4 MHz/ Span 40 MHz Center 2.51 GHz 4 MHz/ Span 40 MHz
Date: 11.DEC.2020 16:31:47 Date: 11.DEC.2020 16:32:12
. .
20M, QPSK, Middle Channel 20M, 16QAM, Middle Channel
® “RBW 300 kHz Delta 1 [T1 ] @ “RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz 1.17 dB “VBW 1 MHz -0.57 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.840000000 MHz Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.920000000 MHz
30 Offset 4. dB 920000000 MHz 30 Offset 4.5 dB OBW 18[.080000000 MHz
1Tl Marker| 1 [T1 ]
11106 aso|HE Lo RYARTT|  |
2525080000 GHz 2525080000 GHz
D1 13.65 dBm. " .
1 p1 [T1 OBy b1 11.56 dBm Temp 1| [T1 Of
10 RAY Sy ot51 dem| v 10 T A p S oA Ao AT 2 7-18-dBm] L.
2.526120000 GHz 2|.526040000 GHz
Temp 2| [T1 OBW] Temp 2| [T1 0BW]
8179 dBm 7.24 dBm
1 2544040000 GHz 2|.544120000 GHz
- D2 -i2.36 dBm B
D2 -14. dpm
-20 -20

750 %o M‘”‘W

-60 -60
-70 =70
Center 2.535 GHz 4 MHz/ Span 40 MHz Center 2.535 GHz 4 MHz/ Span 40 MHz
Date: 11.DEC.2020 16:32:40 Date: 11.DEC.2020 16:33:05
. .
20M, QPSK, High Channel 20M, 16QAM, High Channel
® “RBW 300 kHz Delta 1 [T1 ] @ “RBW 300 KHz Delta 1 [T1 ]
“VBW 1 MHz 0.73 dB “VBW 1 MHz -0.22 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.920000000 MHZz Ref 30 dBm “Att 40 dB SWT 2.5 ms 20.240000000 MHz
30 Offset 4.5 dB OBW 18.000000000 MHz 30 Offset 4.5 dB OBW 18[.000000000 MHz
Marker 1 [T1 ] Marker| 1 [T1 ]
20 -13[14 aen|EN 20 -13[37 dBm
2550080000 GHz 2[.549920000 GHz

D1 12.7F dB Tomp—1FL0BWG D1 12.47 dBm Temp 1| [T1 O
10 Al V2 -~ 77 RSP VTV N N e Rkt e I
2| 551040b00 GHz | ss1040000 crr
Temp 2/ [T1 0BW] Temp 2| [T1 0BW]
8131 dBm 7.93 dBm
f (1 2.569040000 GHz 2[. 569040000 GHz
. \: I 1
D2 -{13.%4 dBi D2 -13.J3 dBm
-20 -20

-60 -60

-70 -70

Center 2.56 GHz 4 WMHz/ Span 40 MHz Center 2.56 GHz 4 MHz/ Span 40 MHz
Date: 11.DEC.2020 16:33:30 Date: 11.DEC.2020 16:33:58
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FCC §2.1051, §22.917(a) & §24.238(a) & §27.53- SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) , §24.238(a) and §27.53.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. Sufficient scans were taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Spectrum Analyzer
CMU200/CMW500
Test Equipment List and Details
A Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSV40 101474 2020-07-07 2021-07-07
R&S Spectrum Analyzer FSP 38 100478 2020-07-07 2021-07-07
yzjingcheng Coaxial Cable S laey” | 41005011 | Eachtime N/A
Unknown Coaxial Cable C-SJ00-0010 C0010/01 Each time N/A
E-Microwave Blocking Control El(\)/{)lgg 6B ) 0E01201047 Each time N/A
Unknown Attenuator UNAT-3+ 15529 Each time N/A
E-Microwave Two-way Spliter ODP-1-6-2S | OE0120142 Each time N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data
Environmental Conditions
Temperature: 21.5~27.4 °C
Relative Humidity: 34~50%
ATM Pressure: 101 ~102.4kPa
Tester: Theshy Xie
Test Date: 2020-12-02~2020-12-18

Test Result: Compliance. Please refer to the following plots.
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GSM 850, Low Channel

GSM 850, Middle Channel

GSM 850, High Channel
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PCS 1900, Low Channel

PCS 1900, Middle Channel

PCS 1900, High Channel
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WCDMA Band II, R99, Low Channel

WCDMA Band II, R99, Middle Channel

WCDMA Band II, R99, High Channel
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WCDMA Band V, R99, Low Channel

WCDMA Band V, R99, Middle Channel

WCDMA Band V, R99, High Channel
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LTE Band 2:
1.4M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -43.95 dBm
Ref 20 dBm Att 30 dB SWT 100 ms 111.480000000 MHz
20 Offset 4.% dB
10 LAl
LvL
D1 -13 fdBm
-20
T
" T P : A
A L RPN
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:30:39
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.03 dBm
Ref 30 dBm Att 40 dB SWT 250 ms 3.100000000 GHz
30 offset 4.% dB
20 LAl

-10

D1 -13 (B
-20
1
L L R YN Y PP R L O FYT
Jv Aot Al WA
ol
-s0
70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 12.DEC.2020 16:30:52

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.41 dBm

Ref 20 dBm Att 30 dB SWT 130 ms 14.813000000 GHz

20 Offset 4.% dB

10

D1 -13 [dBm
L

A SV SN WA

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:31:05

1.4M, QPSK, Middle Channel

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -43.45 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 140.580000000 MHz
20 Offfet 4.5 dB
10
to
v
D1 -13 dBm
-20
0 A A AT it
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.DEC.2020 16:31:21

® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -25.99 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.850000000 GHz
30 Offfet 4.5 dB
20
o vt
to
-10
D1 -13 dB
-20
1
slat 1 Lt o ol L dse o M
MvaWw AR I A A%
L
-50
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:31:34
® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -17.96 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.063000000 GHz
20 Offfet 4.5 dB

D1 -13 dBm

Ay o,

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:31:47
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1.4M, QPSK, High Channel

“RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz 37.36 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 171.620000000 MHz
20 Offset 4.% dB

L
-10
D1 -13 [B
1 y
-a0
. A | P P Y " )
RSty ) Sy

-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.DEC.2020 16:32:07

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.02 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.575000000 GHz
30 Offset 4.5 dB
L
o
D1 -13 [Bm
1
= ottt PR MRIOY SN SV ETRN
gt
-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:32:20
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.37 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.787000000 GHz
20 Offset 4.% dB
LA]
° L
-10
D1 -13 B
[ \"w//\”‘w/\'\w
-a0
-70
-80

Start 13.5 GHz

650 MHz/

Date: 12.DEC.2020 16:32:32

Stop 20 GHz

3M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 KkHz —47.64 dem
Ref 20 dBm “Att 30 dB SWT 100 ms 743.920000000 MHz
20 Offset 4.5 dB
Lio

L
-10
D1 -13 dB
-40
1
ket i . ) T e "

70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.DEC.2020 16:32:55

Marker 1 [T1
-25.85 dBm
11.025000000 GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 30 dBm “Att 40 dB

30 Offset 4.5 dB

[-20.

D1 -13 dBm

-60

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 12.DEC.2020 16:33:07

Marker 1 [T1 ]
-18.36 dBm
15.450000000 GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 20 dBm “Att 30 dB SWT 130 ms

20 Offset 4.5 dB

Lio [ A]

win

-70

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:33:20
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3M, QPSK, Middle Channel 3M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -46.40 dBm “VBW 300 kHz -41.16 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 140.580000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 169.680000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
-10 -10
D1 -13 [B D1 -13 dB
-a0 -40 T
I ]
T. M an " 5 " " Wbk " A ) . i Lt b
i g o R A oy i
-70 -70
_80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:33:40 Date: 12.DEC.2020 16:34:25
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.20 dBm “VBW 3 MHz -26.19 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 750000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 11.125000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB

[-20.

D1 -13 dBm D1 -13 dBm

Maga! b
60 -60
~70 70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:33:53 Date: 12.DEC.2020 16:34:38
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.66 dBm “VBW 3 MHz -18.69 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 16.750000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] Lio [ A]
o LvL o LvL
-10 -10
D1 -13 [dB D1 -13 dB
1
-40 -40
-70 -70
-80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:34:06 Date: 12.DEC.2020 16:34:51
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5M, QPSK, Low Channel 5M, QPSK, Middle Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -48.64 dBm “VBW 300 kHz -46.73 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 216.240000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 142.520000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
“10 -10
D1 -13 [B D1 -13 dB
a0 -40
A 1
IS 4 \ " b ok . I b ek
v e % T = Y 7 <l et
-70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:35:10 Date: 12.DEC.2020 16:35:56
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.29 dBm “VBW 3 MHz -25.58 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 325000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB

[-20.

D1 -13 dBm D1 -13 dBm

a0 JAAMAR s frp Al

-60 -60
_70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:35:23 Date: 12.DEC.2020 16:36:09
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.61 dBm “VBW 3 MHz -17.88 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 16.750000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 14.787000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] t1o [ A]
o L o L
“10 -10
D1 -13 [B D1 -13 dB
a0 40
-70 -70
_80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:35:36 Date: 12.DEC.2020 16:36:21
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5M, QPSK, High Channel 10M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -42.29 dBm “VBW 300 kHz _47.89 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 169.680000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 740.040000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
-10 -10
D1 -13 [B D1 -13 dB
-40 1 -40
W \
S0k " ; A oo o~ I ok ; T . R
= o T o N i e S e Y {75 W (oA
-70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:36:41 Date: 12.DEC.2020 16:37:27
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.01 dBm “VBW 3 MHz -25.83 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.200000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB

[-20.

L L
o o
- D1 -13 [dBm . D1 -13 dBm
1 1
%0 A gl oot "“"‘MMWNM - -2
[N/ Peagn)
-60 -60
-70 70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:36:54 Date: 12.DEC.2020 16:37:39
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.12 dBm “VBW 3 MHz -18.19 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 15.450000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] f1o [ A]
o LvL o LvL
-10 -10
D1 -13 [dB D1 -13 dB
-40 -40
70 -70
-80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:37:07 Date: 12.DEC.2020 16:37:52
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10M, QPSK, Middle Channel

“RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz -48.25 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 753.620000000 MHz
20 Offset 4.% dB
-10
D1 -13 [B
-a0
L } P L - T4
N A A T YRR
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:38:09
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.34 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz
30 Offset 4.5 dB
o
D1 -13 [Bm
= A A oAb
-60
-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:38:22
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.13 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 15.463000000 GHz
20 Offset 4.% dB
o
-10
D1 -13 [B
1
f \/M
-a0
-70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:38:35

10M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 KkHz -44.77 dem
Ref 20 dBm “Att 30 dB SWT 100 ms 169680000000 MHz
20 Offset 4.5 dB
Lio
L
-10
D1 -13 dB
-40 1
ol el

G
70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.DEC.2020 16:38:54

® “RBW 1 MHz
“VBW 3 MHz

Ref 30 dBm “Att 40 dB

Marker 1 [T1
-25.88 dBm
8.200000000 GHz

30 Offset 4.5 dB

[-20.

D1 -13 dBm

-60

-70

Start 1 GHz 1.25 GHz/

Date: 12.DEC.2020 16:39:07

® “RBW 1 MHz
“VBW 3 MHz

Stop 13.5 GHz

Marker 1 [T1 ]
-18.26 dBm

Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz
20 Offset 4.5 dB
L1o. [ A]
° L
-10

1 -13 dB

1

V\«N/\J\‘«/X W
40
-70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:39:20
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Middle Channel

15M, QPSK, Low Channel 15M, QPSK

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.76 dBm “VBW 300 kHz -48.01 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 677.960000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 681.840000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
Lio
L L
“10 -10
D1 -13 B D1 -13 dB
40 40
1 1
LAt AT B M " ok " | oo R T )\
AT Y S g~k A
-70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:39:43 Date: 12.DEC.2020 16:40:25
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25_41 dBm “VBW 3 MHz -25.98 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 100000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 12.075000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
L20
L L
o 0
R D1 -13 [uBm B D1 -13 dBm
1
30 APVt A gin MMWW
-60 -60
-70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:39:56 Date: 12.DEC.2020 16:40:38
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.61 dBm “VBW 3 MHz -18.66 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.813000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 18.063000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] Lio [ A]
o L o L
-10 -10
D1 -13 B D1 -13 dB
L L
4 4
a0 40
-70 -70
_80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:40:09 Date: 12.DEC.2020 16:40:51
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15M, QPSK, High Channel 20M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -46.63 dBm “VBW 300 kHz -47.90 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 165.800000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 253.100000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
-10 -10
D1 -13 [B D1 -13 dB
a0 -40
1
1
NN " m S A . ) A o N
v N ity e g A S oy R
-70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:41:07 Date: 12.DEC.2020 16:41:56
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.42 dBm “VBW 3 MHz -26.00 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 8.750000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
20
L L
o o
R D1 -13 [Bm B D1 -13 dBm
1
-0 Wﬂ‘\mmww’” N -30 kot il \,A»W”"‘V“W\/wv\,q
-60 -60
-70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:41:20 Date: 12.DEC.2020 16:42:09
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.45 dBm “VBW 3 MHz -18.64 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 15.450000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 14.813000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] Lio [ A]
o L o L
“10 -10
D1 -13 [B D1 -13 dB
1 1
X\L’\'\/ Wm Wx
-a0 40
-70 -70
-80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:41:33 Date: 12.DEC.2020 16:42:22
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20M, QPSK, Middle Channel 20M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -48.35 dBm “VBW 300 kHz -46.27 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 468.440000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 165.800000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
-10 -10
D1 -13 [B D1 -13 dB
a0 -40
) 1
ok " N fomtdr <l " A ‘H TR Aok I At
IR iy sty Ml Al 2 o Lia g
-70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:42:42 Date: 12.DEC.2020 16:43:30
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.84 dBm “VBW 3 MHz -25.96 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 11.125000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
20
L L
o o
D1 -13 [Bm D1 -13 dBm

e WWWWWW 2 Jimhes il

-60 -60
_70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:42:55 Date: 12.DEC.2020 16:43:46
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.52 dBm “VBW 3 MHz -17.65 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.787000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] t1o [ A]
o L o L
“10 -10
D1 -13 B D1 -13 dB
T
-a0 40
-70 -70
_80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:43:08 Date: 12.DEC.2020 16:43:59
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

LTE Band 4:

1.4M, QPSK, Low Channel

®

Ref 20 dBm

“RBW 100 kHz
“VBW 300 kHz

Att 30 dB SWT 100 ms

Marker 1 [T1 ]

-47.90 dBm
580.960000000 MHz

1.4M, QPSK, Middle Channel

Ref 20 dBm -

“RBW 100 kHz Mar
VBW 300 kHz

Att 30 dB SWT 100 ms

ker 1 [T1 ]
-48.20 dBm
579.020000000 MHz

20 Offset 4.% dB 20 Offset 4.5 dB
10 10
to
v
D1 -13 dBm D1 -13 dBm
-20 -20
1 1
A + M . . , TR T A o |
AT N ) i TR Ak U it
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:44:18 Date: 12.DEC.2020 16:45:04
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.10 dBm VBW 3 MHz -26.03 dBm

Ref 30 dBm

Att 40 dB SWT 250 ms

8.000000000 GHz

Ref 30 dBm

“Att 40 dB

SWT 250 ms

11.200000000 GHz

30 Offset 4.% dB 30 Offfet 4.5 dB
20 20
o vt
to
-10 -10
D1 -13 B D1 -13 dB
20 -20
1 1
NETNTN NPT PR 7 PR AP LSOT L Py S THEDI SN FRT Y (XU DI LOOr.Yy JYSOn
JJW o ey M 7 J- WAy i o
st "
_s0 -50
_70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:44:34 Date: 12.DEC.2020 16:45:17
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.06 dBm VBW 3 MHz -17.86 dBm

Ref 20 dBm

Att 30 dB

18.063000000 GHz

Start 13.5 GHz

650 MHz/

Stop 20 GHz

Ref 20 dBm

“Att 30 dB

16.750000000 GHz

Start 13.5 GHz

650 MHz/

Stop 20 GHz

20 Off#et 4. dB 20 Off#et 4,$ dB
10 10
R
.
1 -13 [dBm D1 -13 dBm
-3
-60 -60

Date: 12.DEC.2020 16:44:47 Date: 12.DEC.2020 16:45:29
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1.4M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -48.07 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 976.720000000 MHz
20 Offset 4.% dB
L
-10
D1 -13 [B
-a0
1
4 ok ) R - Lo TR A
i W R 7 WP o
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:45:49
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.87 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz
30 Offset 4.5 dB
L
o
D1 -13 [Bm
1
-30 MMMW\/\N W«MW MMW
Ao Aad
o
-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:46:02
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.48 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.076000000 GHz
20 Offset 4.% dB
LA]
° L
-10
D1 -13 [B
-a0
-70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:46:15

3M, QPSK, Low Channel

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -48.10 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 563.500000000 MHz
20 Offset 4.5 dB
t1o
-10
D1 -13 dB
-40
1
A Atk A \ R
bttt ! - ) )
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:46:37
® “RBW 1 MHz Marker 1 [T1
VBW 3 MHz -25.99 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.925000000 GHz

30 Offset 4.5 dB

[-20.

D1 -13 dBm

o rbuspil
\ it

?_

-60

-70

Start 1 GHz

Date: 12.DEC.2020 16:46:50

Ref 20 dBm

1.25 GHz/ Stop 13.5 GHz
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.65 dBm
“Att 30 dB SWT 130 ms 15.437000000 GHz

20 Offset 4.5 dB

L10.

-70

-80

Start 13.5 GHz

650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:47:03
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3M, QPSK, Middle Channel 3M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -48.01 dBm “VBW 300 kHz -48.45 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 511.120000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 617.820000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
“10 -10
D1 -13 [B D1 -13 dB
a0 -40
E i
PO AR Aot t Joeripry Ry = T S il o
-70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:47:19 Date: 12.DEC.2020 16:48:04
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.17 dBm “VBW 3 MHz -26.01 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 8.200000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
20
L L
o o
R D1 -13 [Bm B D1 -13 dBm
1 1
20 MWMMWMMWM - 20 Aol
It
Mo
60 -60
_70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:47:35 Date: 12.DEC.2020 16:48:17
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -17.56 dBm “VBW 3 MHz -18.24 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.076000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 18.076000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] Lio [ A]
o L o L
-10 -10
D1 -13 [B D1 -13 dB
[ I
| 4 4
M “w/\,\“\/\/\“&/ \MJ/ \/m
a0 40
-70 -70
-80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:47:48 Date: 12.DEC.2020 16:48:30
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5M, QPSK, Low Channel 5M, QPSK, Middle Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -47.58 dBm “VBW 300 kHz -48.43 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 745_860000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 575.140000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
-10 -10
D1 -13 [B D1 -13 dB
a0 -40
1 1
NS P H L4 y P S \ ;
Lt A Art i Jr oyt A i
-70 -70
_80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:48:49 Date: 12.DEC.2020 16:49:34
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.48 dBm “VBW 3 MHz -26.01 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 3.750000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
20
L L
o o
R D1 -13 [Bm B D1 -13 dBm
1
-3 AP ottt -30 Al
Mol A
-60 -60
-70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:49:02 Date: 12.DEC.2020 16:49:47
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.13 dBm “VBW 3 MHz -18.81 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 16.750000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 15.450000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] Lio [ A]
o L o L
“10 -10
D1 -13 [B D1 -13 dB
a0 40
-70 -70
-80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:49:15 Date: 12.DEC.2020 16:50:00

Page 77 of 130
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5M, QPSK, High Channel 10M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -48.24 dBm “VBW 300 kHz -48.41 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 720.640000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 499480000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
-10 -10
D1 -13 [B D1 -13 dB
a0 -40
1 1
P i robi b T " X ol b "
o A ) v W AIAT Sk W
-70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:50:16 Date: 12.DEC.2020 16:51:02
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.03 dBm “VBW 3 MHz -26.44 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 8.200000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
20
L L
o o
D1 -13 [Bm D1 -13 dBm

-60 -60
-70 70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:50:29 Date: 12.DEC.2020 16:51:15
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.54 dBm “VBW 3 MHz -18.67 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.076000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 14.787000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] Lio [ A]
o LvL o LvL
-10 -10
D1 -13 [dB D1 -13 dB
1
I 4 b
-40 -40
-70 -70
-80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:50:42 Date: 12.DEC.2020 16:51:28
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10M, QPSK, Middle Channel 10M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -48.52 dBm “VBW 300 kHz -47.83 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 963140000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 159.980000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
“10 -10
D1 -13 [B D1 -13 dB
a0 -40
1 1
{ " " " 1 & 1 A . )
v LAY s SN o = A AT
_70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:53:40 Date: 12.DEC.2020 16:54:25
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.52 dBm “VBW 3 MHz -25.30 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 100000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 11.250000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
20
L L
o o
D1 -13 [Bm D1 -13 dBm

AR sl agousrio A
ol e

60 -60
~70 70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:53:52 Date: 12.DEC.2020 16:54:38
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.08 dBm “VBW 3 MHz -17.67 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] Lio [ A]
o LvL o LvL
-10 -10
D1 -13 W8 D1 -13 dB
1
‘ \ I |
\’\/J/\'\m/\f\m/ \’\«M "
-40 -40
-70 -70
-80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:54:05 Date: 12.DEC.2020 16:54:51
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15M, QPSK, Low Channel 15M, QPSK, Middle Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -48.41 dBm “VBW 300 kHz _44.59 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 937.920000000 MHz Ref 20 dBm “Att 30 dB SWT 100 ms 181.320000000 MHz
20 Offset 4.% dB 20 Offset 4.5 dB
t1o
L L
-10 -10
D1 -13 [B D1 -13 dB
-a0 -40 +
7 M
" X 4 " A bbbk il ) NSy i AW by gyl P4
ATy o R o Alet ok w
-70 -70
-80 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:55:10 Date: 12.DEC.2020 16:55:58
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.99 dBm “VBW 3 MHz -25.30 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.200000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
20
L L
o o
R D1 -13 [Bm B D1 -13 dBm
1 1
Wtk |
-30 M,N/«\MW‘ Mg bsdmig ) -30
-60 -60
-70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:55:22 Date: 12.DEC.2020 16:56:10
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.79 dBm “VBW 3 MHz -18.37 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.050000000 GHz Ref 20 dBm “Att 30 dB SWT 130 ms 16750000000 GHz
20 Offset 4.% dB 20 Offset 4.5 dB
LA] Lio [ A]
o L o L
“10 -10
D1 -13 [B D1 -13 dB
-a0 40
-70 -70
-80 -80
Start 13.5 GHz 650 MHz/ Stop 20 GHz Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 12.DEC.2020 16:55:35 Date: 12.DEC.2020 16:56:23
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15M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -48.10 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 613.940000000 MHz
20 Offset 4.% dB
L
-10
D1 -13 [B
-a0
L
- :
RO Sl G
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:56:40
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.30 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.200000000 GHz
30 Offset 4.5 dB
L
o
D1 -13 [Bm
= WA
-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:56:53
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.65 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.076000000 GHz
20 Offset 4.% dB
LA]
° L
-10
D1 -13 [B
i
)
-a0
-70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:57:06

20M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz ~47.73 dem
Ref 20 dBm “Att 30 dB SWT 100 ms 4880000000 MHZ
20 Offset 4.5 dB
f1o
L
-10
D1 -13 dB
-40
Ll N Y . o
L) W AR TIPS Ay
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GhHz

Date: 12.DEC.2020 16:57:28

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.66 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz
30 Offset 4.5 dB

[-20.

LvL
o
D1 -13 dBm

-30

gy

-60

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 12.DEC.2020 16:57:41

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.28 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz
20 Offset 4.5 dB
L1o. [ A]
° L
-10
1 -13 dB
1
Vw/\)\w\//r /./
40
-70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:57:54
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20M, QPSK, Middle Channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -42.47 dBm

Ref 20 dBm “Att 30 dB SWT 100 ms 202.660000000 MHz
20 Offset 4.% dB
L

-10

b1 -13 By
-40 1
e MNA peth by WMW e AoV
~an Ayt
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.DEC.2020 16:58:14

Marker 1 [T1 ]

® “RBW 1 MHz
“VBW 3 MHz

-25.98 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 100000000 GHz
30 Offset 4.5 dB
L
o
D1 -13 [Bm
1
0 REAZNRRI ST gl kgl o A A
g
-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:58:30
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.42 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz
20 Offset 4.% dB
LA]
° L
-10
D1 -13 B
-a0
-70
-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:58:43

20M, QPSK, High Channel

®

“RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]
-43.78 dBm

Ref 20 dBm “Att 30 dB SWT 100 ms 202.660000000 MHz
20 Offset 4.5 dB
Lio
L
-10
D1 -13 dB
-40 1
. »«‘"’L‘w...m. T\ PN byt
Wi iy
70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:59:02
® “RBW 1 MHz Marker 1 [T1
VBW 3 MHz -25.40 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz

30 Offset 4.5 dB

[-20.

D1 -13 dBm
1
-30
. Ady
-60
70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 16:59:15
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.38 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 16750000000 GHz
20 Offset 4.5 dB
L1o. [ A]
o LvL
-10
1 -13 dB
-40
-70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 12.DEC.2020 16:59:28
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LTE Band 5:

®

“RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]

1.4M, QPSK, Low Channel
®

-38.34 dBm

“RBW 1 MHz
VBW 3 MHz

Marker 1 [T1 ]
-34.59 dBm

Ref 30 dBm Att 40 dB SWT 100 ms 161.920000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 1.648000000 GHz
30 Off#et 4.% dB 20 Off$et d,$ dB
20 LA 10
LVL ro LVL
D1 -13 dBm
-10 -20
D1 -13 [dBi
1
Al i FIITERTTIN T I
} J" T R Wi o ey
1
A N Lot L N 50uagdn L
g GIAAA N AP
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:34:51 Date: 18.DEC.2020 08:35:04
.
1.4M, QPSK, Middle Channel
® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz -37.80 dBm VBW 3 MHz -33.45 dBm
Ref 30 dBm Att 40 dB SWT 100 ms 130.880000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 1.666000000 GHz
30 Off#et 4.% dB 20 Off$et d,$ dB
20 LA 10
LVL ro LVL
D1 -13 dBm
-10 -20
D1 -13 (B
-20 -30 1
Yo 4 bt A oA e LA
IJV PV AV RN e Wy g
s
P b sl .
NRTEE SV VST "
-50 -60
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:35:29 Date: 18.DEC.2020 08:35:42
1.4M, QPSK, High Channel
® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz -38.60 dBm VBW 3 MHz -35.75 dBm
Ref 30 dBm Att 40 dB SWT 100 ms 934.040000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 1.684000000 GHz
30 Off#et 4.% dB 20 Off$et d,$ dB
20 LA 10
LVL ro LVL
D1 -13 dBm
-10 -20
D1 -13 (B
-20 -30
:
(] it Ll bk Ll Al Lol
(U ATAPUY A SRR
1
+ Lot N L PRI RS s, TS
it oo
-50 -60
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 18.DEC.2020 08:36:02

Date:

18.DEC.2020 08:36:15

Page 83 of 130




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RSZ201123008-00D

3M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz -37.97 dBm “VBW 3 MHz -36.24 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 536340000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 7.984000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
Lio
L L
o -10
D1 -13 dB
D1 -13 [dB
-30 -40
‘ |
Il A " ! 5 n e 50, Jah-
el 50
-60 -70
~70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:36:38 Date: 18.DEC.2020 08:36:51
3M, QPSK, Middle Channel
® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1
“VBW 300 kHz 52 dBm “VBW 3 MHz -35.68 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 641100000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 3.970000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
Lio
L L
o -10
D1 -13 dB
D1 -13 [dBm
-30 -40
1
BN G YRR FREN STV RN POPPT ) PP
-60 -70
~70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:37:08 Date: 18.DEC.2020 08:37:21
.
3M, QPSK, High Channel
® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz -37.67 dBm “VBW 3 MHz -37.07 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 555740000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 3.106000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
Lio
10 LvL o LvL
o -10

D1 -13 dB

D1 -13 dBm

30 a0 WMMMMW'AWAMA s

1
7 R N |
i o
o0 0
-70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:37:38 Date: 18.DEC.2020 08:37:51
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5M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz -38.31 dBm “VBW 3 MHz -37.06 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 309.360000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 7.984000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
Lio
L L
o -10
D1 -13 dB
D1 -13 [dB
-30 -40
‘ L
ek NI A - m 4 Btk o) L
60 -70
~70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:38:14 Date: 18.DEC.2020 08:38:26
5M, QPSK, Middle Channel
® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1
“VBW 300 kHz o1 dBm “VBW 3 MHz -36.32 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 937.920000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 3.970000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
Lio
L L
o -10
D1 -13 dB
D1 -13 [dBm
-30 -40
1
T e P P T BV S U RSPV R TR VNS PENTE Y P N S R SO Y B PPTIA
-60 -70
-70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:38:47 Date: 18.DEC.2020 08:39:00
.
5M, QPSK, High Channel
® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz -38.32 dBm “VBW 3 MHz -36.66 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 144460000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 7.984000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
Lio
10 LvL o LvL
o -10
D1 -13 dB
D1 -13 [dBm “
-30 -40
1
T 5 L s wrsaliy
A T P A AR
60 -70
~70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:39:17 Date: 18.DEC.2020 08:39:30
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10M, QPSK, Low Channel

® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz -38.43 dBm “VBW 3 MHz -36.79 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 476.200000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 8.434000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
L1o.
{ LvL LvL
o -10
D1 -13 dB
D1 -13 [dB
-30 -40
’ |
bk NI 1 . . ) \ sk
A i i \6Qr v
-60 -70
~70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:39:54 Date: 18.DEC.2020 08:40:07
10M, QPSK, Middle Channel
® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1
“VBW 300 kHz 88 dBm “VBW 3 MHz -36.14 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 526640000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 8.416000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
Lio
L L
o -10
D1 -13 dB
D1 -13 [dBm
-30 -40
1
P s st A A shon g
M
60 -70
~70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 18.DEC.2020 08:40:28 Date: 18.DEC.2020 08:40:41
.
10M, QPSK, High Channel
® “RBW 100 kHz Marker 1 [T1 ] “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz -37.37 dBm “VBW 3 MHz -36.13 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 943740000000 MHz Ref 20 dBm “Att 30 dB SWT 180 ms 3.106000000 GHz
30 Offset 4.5 dB 20 Offset 4.5 dB
Lio
10 LvL o LvL
o -10
D1 -13 dB
D1 -13 [dBm
1
-30 -40 Skl
1
4 4 4 I I ) It T Inl A
(AR T e e Vohr
-60 -70
-70 -80
Start 30 MHz 97 MHz/ Stop 1 GHz Start 1 GHz 900 MHz/ Stop 10 GHz

Date:

18.DEC.2020 08:41:00

Date:

18.DEC.2020 08:41:12
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LTE Band 7:
5M, QPSK, Low Channel 5M, QPSK, Middle Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -45.55 dBm VBW 300 kHz -46.17 dBm
Ref 10 dBm Att 30 dB SWT 100 ms 765.260000000 MHz Ref 10 dBm “Att 30 dB SWT 100 ms 798.240000000 MHz
10 Offset 4.% dB 10 Offfet 4.5 dB
o LAl o
-
v v
D1 -25 [dBm D1 -25 dBm
30 -30
1 1
WAL St MR A AN AN IA I i kg bl Mty Lty gt P A A i AU 'W@JWJMMWM
-90 -90
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 16:59:47 Date: 12.DEC.2020 17:01:26
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.27 dBm VBW 3 MHz -26.11 dBm
Ref 30 dBm Att 40 dB SWT 250 ms 11.900000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 3.750000000 GHz
30 Offset 4.% dB 30 Offfet 4.5 dB
20 LAl 20
v o vt
to
-10 -10
-20 -20
o} -25 fuem . o o} -25 dTm
Aot Lok T ERTR [ RS S YO A Ll Lotk o bt A A A A
J" i AT L I v ,J' v R TT LA AJ
Aagans i, A
_s0 -50
_70 -70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 17:00:00 Date: 12.DEC.2020 17:01:42
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.11 dBm VBW 3 MHz -28.70 dBm
Ref 10 dBm Att 20 dB SWT 260 ms 14.774000000 GHz Ref 10 dBm “Att 20 dB SWT 260 ms 18.076000000 GHz
10 Offset 4.% dB 10 Offfet 4.5 dB
o LAl o
- v - vt
b1 -25 fn D1 -25 dBm 1
J M
-70 -70
-90 -90
Center 20 GHz 1.3 GHz/ Span 13 GHz Center 20 GHz 1.3 GHz/ Span 13 GHz
Date: 12.DEC.2020 17:01:10 Date: 12.DEC.2020 17:02:03
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5M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.17 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 829.280000000 MHz
10 Offset 4.% dB
- L
-20
D1 -25 B
1
-50
el A i A A AN
-80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 17:02:19
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 25.87 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.850000000 GHz
30 Offset 4.5 dB
L
o
1
o] -25 [B -
50 FY T S [ TS WAy R VY VOVH

-60

-70
Start 1 GHz 1.25 GHz/

Stop 13.5 GHz

Date: 12.DEC.2020 17:02:32

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -29.75 dBm
Ref 10 dBm “Att 20 dB SWT 260 ms 19.324000000 GHz
10 Offset 4.% dB
10 L

S, M* AAAAR A A AA

Center 20 GHz 1.3 GHz/ Span 13 GHz

Date: 12.DEC.2020 17:02:59

10M, QPSK, Low Channel

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.85 dBm

Date:

®

Ref 10 dBm “Att 30 dB SWT 100 ms 769.140000000 MHz
10 Offset 4.5 dB
Lo
[ L
-20
D1 -25 dB;
1
-50
ALl e il AN s A st I ANV
-80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz
12.DEC.2020 17:03:19
“RBW 1 MHz Marker 1 [T1
“VBW 3 MHz -26.75 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB
L2o.
L

-60

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 12.DEC.2020 17:03:32

®

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -29.53 dBm
Ref 10 dBm “Att 20 dB SWT 260 ms 18.076000000 GHz
10 Offset 4.5 dB
Lo
-10 o
-20
1 -25 dB :
2
e LA WY \ s
-50
-80
-90
Center 20 GHz 1.3 GHz/ Span 13 GHz

Date: 12.DEC.2020 17:03:58

Page 88 of 130




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RSZ201123008-00D

10M, QPSK, Middle Channel 10M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -48.70 dBm “VBW 300 kHz -48.26 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 800180000000 MHz Ref 10 dBm “Att 30 dB SWT 100 ms 827.340000000 MHz
10 Offset 4.% dB 10 Offset 4.5 dB
Lo
- LvL I LvL
-20 -20
D1 -25 By D1 -25 dB:
1 308 1
-50 -50
LAt~ A AAAASA AR AN A I 1 gt oot kbl st A I A AL
-80 -80
-90 -90
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 17:04:18 Date: 12.DEC.2020 17:05:11
® “RBW 1 MHz Marker 1 [T1 ] ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 26.63 dBm “VBW 3 MHz -26.45 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.025000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 11.175000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
L20
L L
o o

| -25 B i - p] -25 dB

a0 MAHA st A "“V\WWM‘}J\"“WWM/\/\ a0

NI RWN g

-60 -60

~70 70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 17:04:30 Date: 12.DEC.2020 17:05:23
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -29.98 dBm “VBW 3 MHz -29.78 dBm
Ref 10 dBm “Att 20 dB SWT 260 ms 17.400000000 GHz Ref 10 dBm “Att 20 dB SWT 260 ms 14.800000000 GHz
10 Offset 4.% dB 10 Offset 4.5 dB
Lo
-10 VL -10 VL
-20 -20
_25 B _25 dB
01 -25 : 1 -25
v v
MM \'LKJ\‘\ ﬂ\/\/\« AMAMAANAAA AAMM/\MA«‘J& ﬂ‘u/MA SMAMAN MM
v R 4 b . oA v WY

-50 -50

-80 -80

-90 -90

Center 20 GHz 1.3 GHz/ Span 13 GHz Center 20 GHz 1.3 GHz/ Span 13 GHz
Date: 12.DEC.2020 17:04:51 Date: 12.DEC.2020 17:05:41
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®

®

15M, QPSK, Low Channel

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -48.79 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 769.140000000 MHz
10 Offset 4.% dB
- L
-20
D1 -25 B
1 308
-50
TR Pl bon i
-80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 17:06:04
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.87 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.200000000 GHz
30 Offset 4.5 dB
L
o
1
Dj -25 B -
-30 WMMMWWMWMW%
ot
-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 17:06:17
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.04 dBm
Ref 10 dBm “Att 20 dB SWT 260 ms 17.400000000 GHz
10 Offset 4.% dB
10 L

A AR

s

Center 20 GHz 1.3 GHz/ Span 13 GHz

Date: 12.DEC.2020 17:06:40

15M, QPSK

Middle Channel

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.54 dBm

Ref 10 dBm “Att 30 dB SWT 100 ms 800180000000 MHz
10 Offset 4.5 dB
Lo
r L
-20
D1 -25 dB
1
50
A AN M A - A hr Attt Lt hanniad
-80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 17:06:56
® “RBW 1 MHz Marker 1 [T1
“VBW 3 MHz -26.10 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB
L20
L
0
1
ofl -35 dB
Mok Mg "\VWL,\,V\_M
-0 i A o]
QA
-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 17:07:09
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.11 dBm
Ref 10 dBm “Att 20 dB SWT 260 ms 16.724000000 GHz
10 Offset 4.5 dB
Lo

D1 -25 dB

NINANNINEN

LA MA AR A

Center 20 GHz 1.3

Date: 12.DEC.2020 17:07:29

GHz/ Span 13 GHz
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15M, QPSK, High Channel

“RBW 100 kHz Marker 1 [T1 ]

®

*VBW 300 kHz -48.52 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 823.460000000 MHz
10 Offset 4.% dB
- L
-20
D1 -25 B
1 308
-50
o s MW n i A A AN A AN s
-80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 17:10:37
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.25 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.900000000 GHz
30 Offset 4.5 dB
LA]
L
o
of -25 B 1 e
-3 WMWWMWMMWWM
0 AR
-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 12.DEC.2020 17:10:50

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.45 dBm
Ref 10 dBm “Att 20 dB SWT 260 ms 17.400000000 GHz
10 Offset 4.% dB
10 L

AAAA

Center 20 GHz

Date: 12.DEC.2020 17:11:09

1.3 GHz/

Span 13 GHz

20M, QPSK, Low Channel

“RBW 100 kHz Marker 1 [T1 ]

Ref 10 dBm “Att 30 dB

“VBW 300 kHz
SWT 100 ms

-50.26 dBm
771.080000000 MHz

10 Offset 4.5 dB
LA]
-20
D1 -25 dB;
|30
|-a0
DB
-50
Lot A A e il g Wi PP A DNl
|70
-80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 17:11:28
® “RBW 1 MHz Marker 1 [T1
“VBW 3 MHz -26.42 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.875000000 GHz
30 Offset 4.5 dB
L20. [ A]
L

DI -25 dB

-60

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 17:11:41
@ “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -29.82 dBm

Ref 10 dBm “Att 20 dB SWT 260 ms 14.800000000 GHz

10 Offset 4.5 dB

to [ A]

-10 Lo

-20

D1 -25 dB;
i
v
WA A A AEA ASANAAAA
Y if ¥ R

-50

-80

-90

Center 20 GHz 1.3 GHz/ Span 13 GHz
Date: 12.DEC.2020 17:12:00
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20M, QPSK, Middle Channel 20M, QPSK, High Channel

® “RBW 100 kHz Marker 1 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -50.88 dBm “VBW 300 kHz -49.71 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 798240000000 MHz Ref 10 dBm “Att 30 dB SWT 100 ms 823.460000000 MHz
10 Offset 4.% dB 10 Offset 4.5 dB

Lo
- o = L
20 -20
D1 -25 (B D1 -25 dB

=

-50 E . -50
BN M sl Ao 44 0 W g Attt A A AR A WJM

e

-80 -80
90 -90
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.DEC.2020 17:12:16 Date: 12.DEC.2020 17:13:08
® “RBW 1 MHz Marker 1 [T1 1 ® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 25.86 dBm “VBW 3 MHz -25.83 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 3.750000000 GHz Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz
30 Offset 4.5 dB 30 Offset 4.5 dB
L20
L L
o o
1

4UD%QMMMNWMWMMWWWMWW“ o W INTFPRIN ST Y e LN

60 -60
~70 70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 12.DEC.2020 17:12:29 Date: 12.DEC.2020 17:13:21
® “RBW 1 MHz Marker 1 [T1 ] @ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.25 dBm “VBW 3 MHz -31.24 dBm
Ref 10 dBm “Att 20 dB SWT 260 ms 17.400000000 GHz Ref 10 dBm “Att 20 dB SWT 260 ms 18.050000000 GHz
10 Offset 4.% dB 10 Offset 4.5 dB
Lo
-10 LvL -10 VL
-20 -20
D1 -25 [dB D1 -25 dB
3 1
WML AL AL LA AP A A AR LA B L AL LA AN AA
— o Vi Wy =y o A
-50 -50
-80 -80
-90 -90
Center 20 GHz 1.3 GHz/ Span 13 GHz Center 20 GHz 1.3 GHz/ Span 13 GHz
Date: 12.DEC.2020 17:12:49 Date: 12.DEC.2020 17:13:39
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FCC §2.1053, §22.917 & §24.238 & §27.53- SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917, § 24.238 and § 27.53;

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization as well as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

Spurious emissions in dB = 10 Ig (TXpwr in Watts/0.001) — the absolute level

Spurious attenuation limit in dB =43 + 10 Log;, (power out in Watts)
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Test Equipment List and Details

. . Serial Calibration Calibration

Manufacturer Description Model Number Date Due Date
Sunol Sciences Antenna JB3 A060611-2 | 2020-08-25 | 2023-08-25
R&S EMI Test Receiver ESCI 100224 2020-09-12 | 2021-09-12
Unknown Coaxial Cable C-NJNIJ-50 C-1000-01 2020-09-05 2021-09-05
Unknown Coaxial Cable C-NJNJ-50 C-0400-02 | 2020-09-05 | 2021-09-05
Unknown Coaxial Cable C-NJNIJ-50 C-0530-01 2020-09-24 2021-09-24
Sonoma Amplifier 310N 185914 2020-10-13 | 2021-10-13

EMCO Adjustable Dipole 3121C 9109-753 N/A N/A
Antenna

Unknown Coaxial Cable C-NINJ-50 C-0200-02 | 2020-09-05 | 2021-09-05
Agilent Signal Generator E8247C MY43321350 | 2020-12-10 | 2021-12-10
ETS-Lindgren Horn Antenna 3115 00052735 | 2018-10-12 | 2021-10-12
Agilent Spectrum Analyzer E4440A SG43360054 2020-07-07 2021-07-07
Unknown Coaxial Cable C-SJSJ-50 C-0800-01 | 2020-09-05 | 2021-09-05
Mini-Circuit Amplifier ZVA-213-5+ 54201245 | 2020-09-05 | 2021-09-05
TDK RF Horn Antenna HRN-0118 130 034 2018-10-12 | 2021-10-12
Unknown Coaxial Cable C-NINJ-50 C-0200-02 | 2020-09-05 | 2021-09-05
Agilent Signal Generator E8247C MY43321350 | 2020-12-09 2021-12-08
Tzﬁﬁgg}g;gs Horn Antenna ARH4223-02 | 'OOT72002 1 2020-12:06 | 2021-12.05
Tzﬁﬁgg}g;; Horn Antenna ARH4223-02 | 'OOT7000 1 2020-12:06 | 2021-12.05
Unknown Coaxial Cable C-NJNIJ-50 C-0200-02 2020-09-05 2021-09-05
Sinoscite Band-stop filter | o BSEI80 1 003sv2 | 20200616 | 2021-06-16
Sinoscite Band-stop filter | D' b o | 1438001 | 2020-06-16 | 2021-06-16

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Test Items Radiation Below 1GHz Radiation Above 1GHz
Temperature: 25.1°C 22.1°C
Relative Humidity: 51 % 32%
ATM Pressure: 101.7kPa 101.8kPa
Tester: Leo Long Felix Wang, Lee Li
Test Date: 2020-12-12 2020-12-15

Test Result: Compliance.

EUT Operation Mode: Transmitting
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30 MHz-10 GHz:

Cellular Band (PART 22H)

. Substituted Method
Frequency Polar Iliecel.ver Substituted | Antenna s Limit Margin
o) | @) | Level Gain | CableLoss | Level | gpm) | (aB)
nv) . (dB) (dBm)
(dBm) (dBd/dBi)

GSMS850 Frequency:824.2MHz
1648.40 H 44.23 -59.95 10.44 0.71 -50.22 -13.00 37.22
1648.40 v 46.85 -57.93 10.44 0.71 -48.20 -13.00 35.20
2472.60 H 41.25 -61.53 12.88 1.25 -49.90 -13.00 36.90
2472.60 \% 43.70 -59.13 12.88 1.25 -47.50 -13.00 34.50
3296.80 H 41.24 -58.54 13.60 1.59 -46.53 -13.00 33.53
3296.80 v 41.90 -57.89 13.60 1.59 -45.88 -13.00 32.88
45.52 H 70.41 -21.55 -19.29 0.19 -41.03 -13.00 28.03
45.52 \% 75.39 -17.22 -19.29 0.19 -36.70 -13.00 23.70

GSMS850 Frequency:836.6MHz
1673.20 H 44.73 -59.21 10.61 0.73 -49.33 -13.00 36.33
1673.20 v 46.38 -58.16 10.61 0.73 -48.28 -13.00 35.28
2509.80 H 39.58 -63.33 13.11 1.25 -51.47 -13.00 38.47
2509.80 v 41.07 -61.87 13.11 1.25 -50.01 -13.00 37.01
3346.40 H 41.96 -57.72 13.83 l1.61 -45.50 -13.00 32.50
3346.40 v 41.22 -58.50 13.83 1.61 -46.28 -13.00 33.28
125.06 H 57.63 -52.09 0.00 0.22 -52.31 -13.00 39.31
45.52 v 56.05 -36.56 -19.29 0.19 -56.04 -13.00 43.04

GSM850 Frequency:848.8MHz
1697.60 H 45.00 -58.70 10.78 0.75 -48.67 -13.00 35.67
1697.60 v 45.16 -59.14 10.78 0.75 -49.11 -13.00 36.11
2546.40 H 43.65 -59.30 13.15 1.27 -47.42 -13.00 34.42
2546.40 v 46.44 -56.65 13.15 1.27 -44.77 -13.00 31.77
3395.20 H 41.67 -57.85 14.08 1.64 -45.41 -13.00 32.41
3395.20 v 40.87 -58.75 14.08 1.64 -46.31 -13.00 33.31
47.46 H 69.20 -24.98 -17.39 0.19 -42.56 -13.00 29.56
51.34 v 69.54 -26.97 -14.28 0.19 -41.44 -13.00 28.44
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Substituted Method
Frequency Polar Recei.ver Substituted | Antenna Shstlute Limit Margin
oy | @) | T Level Gain | Cableloss | Level | pm) | (aB)
nv) . (dB) (dBm)
(dBm) (dBd/dBi)

WCDMA Band 5 Frequency:826.4 MHz
1652.80 H 41.20 -62.93 10.47 0.72 -53.18 -13.00 40.18
1652.80 v 41.61 -63.12 10.47 0.72 -53.37 -13.00 40.37
2479.20 H 43.16 -59.65 12.93 1.25 -47.97 -13.00 34.97
2479.20 \% 41.93 -60.92 12.93 1.25 -49.24 -13.00 36.24
3305.60 H 37.21 -62.59 13.63 1.59 -50.55 -13.00 37.55
3305.60 A% 37.22 -62.59 13.63 1.59 -50.55 -13.00 37.55
377.26 H 57.96 -49.25 0.00 0.36 -49.61 -13.00 36.61
299.66 \% 53.83 -53.17 0.00 0.31 -53.48 -13.00 40.48

WCDMA Band 5 Frequency:836.6MHz
1673.20 H 44.56 -59.38 10.61 0.73 -49.50 -13.00 36.50
1673.20 \% 43.38 -61.16 10.61 0.73 -51.28 -13.00 38.28
2509.80 H 43.81 -59.10 13.11 1.25 -47.24 -13.00 34.24
2509.80 v 45.75 -57.19 13.11 1.25 -45.33 -13.00 32.33
3346.40 H 36.27 -63.41 13.83 1.61 -51.19 -13.00 38.19
3346.40 \% 36.44 -63.28 13.83 1.61 -51.06 -13.00 38.06
299.66 H 56.53 -52.12 0.00 0.31 -52.43 -13.00 39.43
299.66 v 55.65 -51.35 0.00 0.31 -51.66 -13.00 38.66

WCDMA Band 5 Frequency:846.6MHz
1693.20 H 44.44 -59.31 10.75 0.75 -49.31 -13.00 36.31
1693.20 v 44.26 -60.09 10.75 0.75 -50.09 -13.00 37.09
2539.80 H 42.37 -60.57 13.14 1.27 -48.70 -13.00 35.70
2539.80 A% 42.99 -60.07 13.14 1.27 -48.20 -13.00 35.20
3386.40 H 36.29 -63.26 14.03 1.63 -50.86 -13.00 37.86
3386.40 v 36.45 -63.19 14.03 1.63 -50.79 -13.00 37.79
198.78 H 54.91 -55.37 0.00 0.18 -55.55 -13.00 42.55
299.66 A% 55.96 -51.04 0.00 0.31 -51.35 -13.00 38.35
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PCS Band (PART 24E)
30 MHz-20 GHz:
Substituted Method
Frequency Polar Receiyer Substituted | Antenna AT Limit Margin
oty | @y) | EERE | Level Gain | CableLoss | Le¥el | (apm) | (dB)
ny) . (dB) (dBm)
(dBm) (dBd/dBi)
GSM1900 Frequency:1850.2MHz
3700.40 H 44.45 -53.54 14.00 1.83 -41.37 -13.00 28.37
3700.40 v 45.04 -52.93 14.00 1.83 -40.76 -13.00 27.76
5550.60 H 41.64 -52.33 13.95 1.27 -39.65 -13.00 26.65
5550.60 v 42.98 -50.84 13.95 1.27 -38.16 -13.00 25.16
125.06 H 70.28 -39.44 0.00 0.22 -39.66 -13.00 26.66
51.34 v 66.81 -29.70 -14.28 0.19 -44.17 -13.00 31.17
GSM 1900 Frequency:1880MHz
3760.00 H 45.53 -52.11 13.76 1.63 -39.98 -13.00 26.98
3760.00 \% 44.03 -53.47 13.76 1.63 -41.34 -13.00 28.34
5640.00 H 41.25 -52.34 14.02 1.31 -39.63 -13.00 26.63
5640.00 v 40.65 -52.83 14.02 1.31 -40.12 -13.00 27.12
47.60 H 67.33 -27.01 -17.25 0.19 -44.45 -13.00 31.45
45.52 v 73.68 -18.93 -19.29 0.19 -38.41 -13.00 25.41
GSM 1900 Frequency:1909.8MHz
3819.60 H 47.02 -50.23 13.56 1.50 -38.17 -13.00 25.17
3819.60 v 47.49 -49.58 13.56 1.50 -37.52 -13.00 24.52
5729.40 H 46.04 -47.67 13.96 1.31 -35.02 -13.00 22.02
5729.40 v 41.85 -51.83 13.96 1.31 -39.18 -13.00 26.18
699.84 H 52.86 -48.04 0.00 0.38 -48.42 -13.00 35.42
699.84 \% 48.51 -49.02 0.00 0.38 -49.40 -13.00 36.40
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. Substituted Method
Frequency Polar RRecelyer Substituted | Antenna Ahsolute Limit Margin
o) | @Yy | S Level | Gain | Cobleloss | @Bm) | @B)
(dBm) (dBd/dBi) (dB)
WCDMA Band II, Frequency:1852.4 MHz
3704.80 H 49.54 -48.42 13.98 1.81 -36.25 -13.00 23.25
3704.80 v 46.82 -51.11 13.98 1.81 -38.94 -13.00 25.94
5557.20 H 35.93 -57.96 13.97 1.27 -45.26 -13.00 32.26
5557.20 \% 35.88 -57.86 13.97 1.27 -45.16 -13.00 32.16
299.66 H 58.21 -50.44 0.00 0.31 -50.75 -13.00 37.75
299.66 v 56.29 -50.71 0.00 0.31 -51.02 -13.00 38.02
WCDMA Band II, Frequency:1880 MHz
3760.00 H 49.44 -48.20 13.76 1.63 -36.07 -13.00 23.07
3760.00 \% 47.83 -49.67 13.76 1.63 -37.54 -13.00 24.54
5640.00 H 35.60 -57.99 14.02 1.31 -45.28 -13.00 32.28
5640.00 v 35.06 -58.42 14.02 1.31 -45.71 -13.00 32.71
377.26 H 55.99 -51.22 0.00 0.36 -51.58 -13.00 38.58
276.38 v 54.26 -53.19 0.00 0.29 -53.48 -13.00 40.48
WCDMA Band 1II, Frequency:1907.6MHz
3815.20 H 50.70 -46.58 13.57 1.50 -34.51 -13.00 21.51
3815.20 \% 48.39 -48.71 13.57 1.50 -36.64 -13.00 23.64
5722.80 H 35.92 -57.84 13.95 1.32 -45.21 -13.00 32.21
5722.80 v 37.14 -56.58 13.95 1.32 -43.95 -13.00 30.95
377.26 H 55.11 -52.10 0.00 0.36 -52.46 -13.00 39.46
299.66 \% 56.23 -50.77 0.00 0.31 -51.08 -13.00 38.08
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.

2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level
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LTE Band 2 (30MHz-20GHz):

Receiver Substituted Method Absolute
Frequency Polar Reading Substituted | Antenna Cable Loss Level Limit Margin
(MHz) (H/V) (dBpV) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK,Frequency:1850.7 MHz
3701.40 H 50.31 -47.67 13.99 1.83 -35.51 -13.00 22.51
3701.40 \" 50.12 -47.84 13.99 1.83 -35.68 -13.00 22.68
5552.10 H 37.56 -56.39 13.96 1.27 -43.70 -13.00 30.70
5552.10 \% 37.17 -56.63 13.96 1.27 -43.94 -13.00 30.94
49.40 H 46.54 -49.87 -15.49 0.19 -65.55 -13.00 52.55
41.64 \Y 59.74 -29.24 -24.24 0.12 -53.60 -13.00 40.60
QPSK,Frequency: 1880 MHz
3760.00 H 54.89 -42.75 13.76 1.63 -30.62 -13.00 17.62
3760.00 \Y 49.84 -477.66 13.76 1.63 -35.53 -13.00 22.53
5640.00 H 36.21 -57.38 14.02 1.31 -44.67 -13.00 31.67
5640.00 \" 35.84 -57.64 14.02 1.31 -44.93 -13.00 31.93
206.54 H 42.88 -67.22 0.00 0.19 -67.41 -13.00 54.41
41.64 \% 59.27 -29.71 -24.24 0.12 -54.07 -13.00 41.07
QPSK, Frequency:1909.3 MHz
3818.60 H 53.62 -43.64 13.56 1.50 -31.58 -13.00 18.58
3818.60 \% 51.02 -46.05 13.56 1.50 -33.99 -13.00 20.99
5727.90 H 36.71 -57.01 13.96 1.31 -44.36 -13.00 31.36
5727.90 \Y 36.78 -56.91 13.96 1.31 -44.26 -13.00 31.26
203.65 H 46.39 -63.76 0.00 0.19 -63.95 -13.00 50.95
41.64 A% 60.32 -28.66 -24.24 0.12 -53.02 -13.00 40.02
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LTE Band 4 (30MHz-20GHz):

Receiver Substituted Method Absolute
Frequency Polar Reading Substituted | Antenna Cable Loss Level Limit Margin
(MHz) (H/V) (dBpV) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK,Frequency:1710.7 MHz
3421.40 H 37.85 -61.55 14.04 1.63 -49.14 -13.00 36.14
3421.40 \Y 37.74 -61.74 14.04 1.63 -49.33 -13.00 36.33
5132.10 H 36.34 -58.34 13.93 1.37 -45.78 -13.00 32.78
5132.10 \% 36.25 -58.34 13.93 1.37 -45.78 -13.00 32.78
49.40 H 46.93 -49.48 -15.49 0.19 -65.16 -13.00 52.16
41.64 \Y 60.00 -28.98 -24.24 0.12 -53.34 -13.00 40.34
QPSK Frequency:1732.5 MHz
3465.00 H 37.68 -61.51 13.91 1.62 -49.22 -13.00 36.22
3465.00 \Y 37.46 -61.76 13.91 1.62 -49.47 -13.00 36.47
5197.50 H 37.69 -57.00 14.00 1.52 -44.52 -13.00 31.52
5197.50 \Y 37.43 -57.33 14.00 1.52 -44.85 -13.00 31.85
49.40 H 47.28 -49.13 -15.49 0.19 -64.81 -13.00 51.81
41.64 \% 60.38 -28.60 -24.24 0.12 -52.96 -13.00 39.96
QPSK, Frequency:1754.3 MHz
3508.60 H 38.10 -60.91 13.83 1.60 -48.68 -13.00 35.68
3508.60 \% 37.94 -61.07 13.83 1.60 -48.84 -13.00 35.84
5262.90 H 36.35 -58.74 14.19 1.29 -45.84 -13.00 32.84
5262.90 \Y 36.41 -58.76 14.19 1.29 -45.86 -13.00 32.86
49.36 H 46.89 -49.48 -15.53 0.19 -65.20 -13.00 52.20
41.64 \% 60.54 -28.44 -24.24 0.12 -52.80 -13.00 39.80
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LTE Band 5(30MHz-10GHz):

Receiver Substituted Method Absolute
Frequency | Polar | o Substituted | Antenna Limit Margin
eading . Cable Loss Level
(MHz) (H/V) (dBpY) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 824.7 MHz
1649.40 H 41.55 -62.62 10.45 0.71 -52.88 -13.00 39.88
1649.40 \% 42.43 -62.34 10.45 0.71 -52.60 -13.00 39.60
2474.10 H 52.54 -50.25 12.89 1.25 -38.61 -13.00 25.61
2474.10 \Y 50.98 -51.86 12.89 1.25 -40.22 -13.00 27.22
3298.80 H 37.68 -62.13 13.60 1.59 -50.12 -13.00 37.12
3298.80 \Y 37.35 -62.46 13.60 1.59 -50.45 -13.00 37.45
178.69 H 56.63 -54.56 0.00 0.24 -54.80 -13.00 41.80
41.64 \Y 59.87 -29.11 -24.24 0.12 -53.47 -13.00 40.47
QPSK, Frequency: 836.5 MHz
1673.00 H 41.16 -62.78 10.61 0.73 -52.90 -13.00 39.90
1673.00 \Y 40.18 -64.36 10.61 0.73 -54.48 -13.00 41.48
2509.50 H 46.36 -56.55 13.11 1.25 -44.69 -13.00 31.69
2509.50 \Y 45.53 -57.41 13.11 1.25 -45.55 -13.00 32.55
3346.00 H 37.56 -62.12 13.83 1.61 -49.90 -13.00 36.90
3346.00 \% 37.51 -62.21 13.83 1.61 -49.99 -13.00 36.99
169.68 H 53.02 -57.98 0.00 0.24 -58.22 -13.00 45.22
41.64 \Y 59.68 -29.30 -24.24 0.12 -53.66 -13.00 40.66
QPSK, Frequency: 848.3 MHz
1696.60 H 45.90 -57.81 10.78 0.75 -47.78 -13.00 34.78
1696.60 \Y 44.76 -59.55 10.78 0.75 -49.52 -13.00 36.52
2544.90 H 52.89 -50.06 13.14 1.27 -38.19 -13.00 25.19
2544.90 \% 50.78 -52.30 13.14 1.27 -40.43 -13.00 27.43
3393.20 H 37.57 -61.96 14.07 1.64 -49.53 -13.00 36.53
3393.20 \Y 37.71 -61.91 14.07 1.64 -49.48 -13.00 36.48
158.96 H 52.96 -57.80 0.00 0.24 -58.04 -13.00 45.04
41.64 \Y 59.86 -29.12 -24.24 0.12 -53.48 -13.00 40.48
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LTE Band 7(30MHz-26.5GHz):

Receiver Substituted Method Absolute
Frequency | Polar | o Substituted | Antenna Limit Margin
eading . Cable Loss Level
(MHz) (H/V) (dBpY) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 2502.5 MHz
5005.00 H 39.41 -56.66 14.00 1.43 -44.09 -25.00 19.09
5005.00 \% 36.83 -59.00 14.00 1.43 -46.43 -25.00 21.43
7507.50 H 42.42 -46.22 13.20 1.33 -34.35 -25.00 9.35
7507.50 \Y 37.59 -51.53 13.20 1.33 -39.66 -25.00 14.66
49.40 H 49.68 -46.73 -15.49 0.19 -62.41 -25.00 37.41
41.64 \Y 59.16 -29.82 -24.24 0.12 -54.18 -25.00 29.18
QPSK, Frequency:2535 MHz
5070.00 H 40.64 -54.47 13.93 1.34 -41.88 -25.00 16.88
5070.00 \% 37.65 -57.27 13.93 1.34 -44.68 -25.00 19.68
7605.00 H 42.68 -46.20 13.21 1.40 -34.39 -25.00 9.39
7605.00 \Y 36.76 -52.52 13.21 1.40 -40.71 -25.00 15.71
49.40 H 48.96 -47.45 -15.49 0.19 -63.13 -25.00 38.13
41.64 \Y 60.21 -28.77 -24.24 0.12 -53.13 -25.00 28.13
QPSK, Frequency: 2567.5MHz
5135.00 H 40.33 -54.35 13.94 1.38 -41.79 -25.00 16.79
5135.00 \Y 36.23 -58.36 13.94 1.38 -45.80 -25.00 20.80
7702.50 H 46.69 -42.43 13.40 1.47 -30.50 -25.00 5.50
7702.50 \Y 42.97 -46.47 13.40 1.47 -34.54 -25.00 9.54
49.40 H 49.63 -46.78 -15.49 0.19 -62.46 -25.00 37.46
41.64 \Y 59.69 -29.29 -24.24 0.12 -53.65 -25.00 28.65
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency
above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain

3) Margin = Limit-Absolute Level
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FCC §22.917(a) & §24.238(a) & §27.53 - BAND EDGES

Applicable Standard

FCC § 2.1053, §22.917, § 24.238 and § 27.53

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient

attenuation.

The center of the spectrum analyzer was set to block edge frequency.

EUT

Splitter

Universal Radio

Spectrum Analyzer

Communication
Tester
Test Equipment List and Details

Manufacturer Description Model Nii:lll?(lar Cal;;);‘taetlon C];::Eg;ltzn
R&S Spectrum Analyzer FSV40 101474 2020-07-07 2021-07-07
R&S Spectrum Analyzer FSP 38 100478 2020-07-07 2021-07-07

yzjingcheng Coaxial Cable KTRFBU-141-50 41005011 Each time N/A

Unknown Coaxial Cable C-SJ00-0010 C0010/01 Each time N/A

E-Microwave Blocking Control EMDCB-00036 | 0E01201047 Each time N/A

Unknown Attenuator UNAT-3+ 15529 Each time N/A

E-Microwave Two-way Spliter ODP-1-6-28 OE0120142 Each time N/A
R&S Spectrum Analyzer FSV40 101474 2020-07-07 2021-07-07

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data
Environmental Conditions
Temperature: 21.5~27.4°C
Relative Humidity: 34~50%
ATM Pressure: 101 ~102.4kPa
Tester: Theshy Xie
Test Date: 2020-12-03~2020-12-18

Test Mode: Transmitting
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Test Result: Compliance. Please refer to the following plots.

GSM 850, Left Band Edge GSM 850, Right Band Edge
PCS 1900, Left Band Edge PCS 1900, Right Band Edge
EGPRS 850, Left Band Edge EGPRS 850, Right Band Edge
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EGPRS 1900, Left Band Edge

EGPRS 1900, Right Band Edge
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WCDMA Band II,Rel99, Left Band Edge

WCDMA Band ILHSDPA, Left Band Edge

WCDMA Band ILHSUPA, Left Band Edge

WCDMA Band II,Rel99, Right Band Edge

WCDMA Band ILHSDPA,Right Band Edge

WCDMA Band ILHSUPA, Right Band Edge
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WCDMA Band V,Rel99, Left Band Edge

WCDMA Band V,HSDPA, Left Band Edge

WCDMA Band V,HSUPA, Left Band Edge

WCDMA Band V,Rel99, Right Band Edge

WCDMA Band V,HSDPA,Right Band Edge

WCDMA Band V,HSUPA, Right Band Edge
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LTE Band 2:
1.4M, QPSK, Left Band Edge

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -15.92 dBm

Ref 30 dBm “Att 40 dB SWT 5 ms 1.849976000 GHz

20

30 Offset 4.5 dB
/MMM

D1 -13 dBm 1
-20

gt

-70

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 11.DEC.2020 16:55:34

3M, QPSK, Left Band Edge

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.24 dBm

Ref 30 dBm “Att 40 dB SWT 10 ms 1.850000000 GHz

30 Offset 4.5 dB

20

J= WWM

D1 -13 (B \

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 16:57:03

5M, QPSK, Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.08 dBm

Ref 30 dBm Att 40 dB “SWT 10 ms 1.849960000 GHz

30 Offset 4.% dB

20

N I

-10 / K
D1 -13

-70

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:26:39

1.4M, QPSK, Right Band Edge

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -14.96 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.910000000 GHz
30 Offset 4.5 dB
20

D1 -13 dBm '\4“l

\“Wﬂhu

-70

Date:

Center 1.91 GHz 300 kHz/ Span 3 MHz

11.DEC.2020 16:56:18

3M, QPSK, Right Band Edge

Date:

“RBW 30 kHz  Marker 1 [T1 ]

“VBW 100 kHz -16.51 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 1.910000000 GHz
30 Offset 4.5 dB
20
" W o

D1 -13 dB \
-20
V%
M"}"M

-s0
-60
-70
Center 1.91 GHz 600 kHz/ Span 6 MHz

11.DEC.2020 16:57:44

5M, QPSK, Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz -14.28 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 1.910020000 GHz
30 Offfet 4.5 dB
20

10 \*
D1 -13 dB L

-70

Date:

Center 1.91 GHz 1 MHz/ Span 10 MHz

12.DEC.2020 17:27:55
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

®

10M, QPSK, Left Band Edge

“RBW 100 kHz

Marker 1 [T1 ]

Ref 30 dBm

10M, QPSK, Right Band Edge

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-18.66 dBm

“Att 40 dB 1.910000000 GHz

30 Offset 4.5 dB

D1 -13 dBm \1

-40

-70

*VBW 300 kHz -20.22 dBm

Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.849840000 GHz
30 Offset 4.5 dB
o fuw%wmﬂm VI | v [

D1 -13 [dBm

1
-30
-70
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 11.DEC.2020 17:00:07

15M, QPSK, Left Band Edge

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 17:00:51

15M, QPSK, Right Band Edge

“RBW 300 kHz

Marker 1 [T1 ]

Ref 30 dBm

“Att 40 dB

“RBW 300 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-14.53 dBm
1.910120000 GHz

“VBW 1 MHz -15.17 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.849820000 GHz
30 Offset 4.5 dB

il L
o
D1 -13 [dBm A
)
-30
MWW
-60
-70
Center 1.85 GHz 3 MHz/ Span 30 MHz
Date: 11.DEC.2020 17:01:37
20M, QPSK, Left Band Edge
® “RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -20.13 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.849920000 GHz
30 Offset 4.5 dB
20 LA
o WWW e
B D1 -13 [dBm
-20
-30

Center 1.85 GHz

Date: 11.DEC.2020

4 MHz/ Span 40 MHz

17:03:19

30 Offset 4.5 dB

[-20.

D1 -13 dBm

%
b,

Mg

-60

-70

Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 17:02:25

20M, QPSK, Right Band Edge

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -18.40 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.910240000 GHz
30 Offset 4.5 dB
20
W L
D1 -13 dBm
L
-20
e My
M\“\W\,M- Wil
-60
-70

Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 17:04:04
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

1.4M, 16QAM, Left Band Edge

® RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 40 dB SWT 5 ms
30 Offset 4.5 dB

0 /Mwmﬁ\w/\«ww\ -,
D1 -13 fdBm \w

Marker 1 [T1 ]
-18.54 dBm
1.850000000 GHz

-70

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 11.DEC.2020 16:55:57

3M, 16QAM, Left Band Edge

® RBW 30 kHz  Marker 1 [T1 ]
VBW 100 kHz

-18.43 dBm
Ref 30 dém “Att 40 dB SWT 10 ms 1.850000000 GHz
30 Offfet 4.5 dB
LA
* N A AL g f o
o
b1 -13 hem
-30
nn ulllfhw
by -
-60
-70
Center 1.85 GHz 600 khHz/ Span 6 MHz

Date: 11.DEC.2020 16:57:23

5M, 16QAM, Left Band Edge
® e

30 Offset 4.5 dB

20 LAl

A

Marker 1 [T1 ]
-19.03 dBm
1.849980000 GHz

10

D1 -13 (dBm

-60

-70

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:27:13

®

1.4M, 16QAM, Right Band Edge

Date:

®

Date:

®

RBW 30 kHz arker 1 [T1 ]
“VBW 100 kHz -18.02 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.910000000 GHz
30 Offset 4.5 dB
L2o.
NAMA_/\ "
v N"‘l&uu
-30 M
-40 V\’WW
-70
Center 1.91 GHz 300 kHz/ Span 3 MHz
11.DEC.2020 16:56:39
3M, 16QAM, Right Band Edge
RBW 30 kHz arker 1 [T1 ]
“VBW 100 kHz -15.83 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 1.910000000 GHz
30 Offset 4.5 dB
L2o.
10 L
I/ D1 -13 dBm
- %M
MMAM
-60
-70
Center 1.91 GHz 600 kHz/ Span 6 MHz
11.DEC.2020 16:58:01
5M, 16QAM, Right Band Edge
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -13.08 dBm
Ref 30 dBm “Att 40 dB “SWT 10 ms 1.910000000 GHz
30 Offset 4.5 dB
20

T

; D1 -13 dBm

. M’WWMM
iy

Center 1.91 GHz

Date:

12.DEC.2020 17:28:30

1 MHz/

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

10M, 16QAM, Left Band Edge

® “RBW 100 KHz
*VBW 300 kHz

Ref 30 dBm “Att 40 dB SWT 2.5 ms

30 Offset 4.5 dB

Marker 1 [T1 ]
-18.55 dBm
1.850000000 GHz

10 1 L
D1 -13 [dBm
-30
-70
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 11.DEC.2020 17:00:28
15M, 16QAM, Left Band Edge
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.30 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
-l A e
o
D1 -13 [dBm
-30
M -
-60
-70
Center 1.85 GHz 3 MHz/ Span 30 MHz
Date: 11.DEC.2020 17:02:00
20M, 16QAM, Left Band Edge
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -22.08 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.849440000 GHz
30 Offset 4.% dB
LAl

20

10

MMW

D1 -13 (dBm

Center 1.85 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 17:03:42

10M, 16QAM, Right Band Edge

® “RBW 100 kHz
“VBW 300 kHz

Ref 30 dBm “Att 40 dB SWT 2.5 ms

Marker 1 [T1 ]
-21.32 dBm
1.910000000 GHz

30 Offset 4.5 dB

D1 -13 dBm \1

Wik,

-40

Pt g

-70

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 17:01:10

15M, 16QAM, Right Band Edge
® v

Marker 1 [T1 ]
-15.31 dBm

Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.910000000 GHz

30 Offset 4.5 dB

L2o.

w0 L
D1 -13 dBm

-30

-60

-70

Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 17:02:51

20M, 16QAM, Right Band Edge
® o

Ref 30 dBm “Att 40 dB SWT 2.5 ms

Marker 1 [T1 ]
-22.02 dBm
1.910080000 GHz

30 Offset 4.5 dB
2
W o
D1 -13 dBm
.
-20 2
-30 M
\ st
60
-70

Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 17:04:27
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

LTE Band 4:
1.4M, QPSK, Left Band Edge

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -13.49 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.709988000 GHz
30 Offset 4.5 dB
20 LA

T

D1 -13 [dBm J
20 MMW

-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 11.DEC.2020 17:04:50

3M, QPSK, Left Band Edge

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -14.33 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 1.710000000 GHz
30 Offset 4.5 dB
20 LA

..
? a0 WWWWA)\M e
D1 -13 [dB \

-20
I M
o

t

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 17:06:11

5M, QPSK, Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.27 dBm

Ref 30 dBm Att 40 dB “SWT 15 ms 1.709980000 GHz

30 Offset 4.% dB

Jf”“”““”” ““'““”\\'

-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:29:54

1.4M, QPSK, Right Band Edge

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -15.81 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.755000000 GHz
30 Offset 4.5 dB
20

/W ““”‘\\ :
;ﬁ’ D1 -13 dBm \‘\]M

50 MW

e

-70

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 11.DEC.2020 17:05:31

3M, QPSK, Right Band Edge

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -17.13 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 1.755000000 GHz
30 Offset 4.5 dB
20
10 W vt
D1 -13 dB ]
-20
Jud
i “l’wv
VAN,
AL
-50
-60
-70
Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 11.DEC.2020 17:06:50

5M, QPSK, Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -14.96 dBm

Ref 30 dBm “Att 40 dB SWT 15 ms 1.755000000 GHz

30 Offfet 4.5 dB

WM\ .

-70

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:30:51
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

10M, QPSK, Left Band Edge

RBW 100 kHz

®

Marker 1 [T1 ]

*VBW 300 kHz -16.85 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.709960000 GHz
30 Offset 4.5 dB

LAl
10 FETT T ST e [V B L% ST (V8
D1 -13 [dBm ’(
14

W
a0
-70
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 17:09:16

15M, QPSK, Left Band Edge

RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz -15.09 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.709880000 GHz
30 Offset 4.5 dB
LAl
P PR TUR I TR
S e
o
D1 -13 [dBm ‘%
WM
Tk
-60
-70
Center 1.71 GHz 3 MHz/ Span 30 MHz
Date: 11.DEC.2020 17:10:43
20M, QPSK, Left Band Edge
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.65 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.710000000 GHz
30 Offset 4.5 dB
LA

20

10

I Ay
e

Wu

D1 -13 (dBm

Center 1.71 GHz 4

Date: 11.DEC.2020 17:12:19

MHz/

Span 40 MHz

10M, QPSK, Right Band Edge

RBW 100 kHz

arker 1 [T1 ]

-17.89 dBm
1.755040000 GHz

“VBW 300 kHz
SWT 2.5 ms

Ref 30 dBm
30 Offset 4.5 dB

“Att 40 dB

D1 -13 dBm
L

-70

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 17:09:57

15M, QPSK, Right Band Edge

RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -13.80 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.755240000 GHz
30 Offset 4.5 dB
20
1
i3
D1 -13 dBm I
n

-60

-70

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 17:11:28

20M, QPSK, Right Band Edge

“RBW 300 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-16.91 dBm
1.755240000 GHz

Ref 30 dBm

“Att 40 dB

30 Offset 4.5 dB

g

D1 -13 dBm h

B MWWM l

iy

-60

-70

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 17:13:04
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

1.4M, 16QAM, Left Band Edge

® RBW 30 kHz  Marker 1 [T1 ]
*VBW 100 kHz -15.61 dBm

Ref 30 dBm “Att 40 dB SWT 5 ms
30 Offset 4.5 dB

D1 -13 [dBm
o \n
MW v
-30

“40

1.709994000 GHz

-70
Center 1.71 GHz 300 kHz/

Span 3 MHz

Date: 11.DEC.2020 17:05:10

3M, 16QAM, Left Band Edge

® RBW 30 kHz  Marker 1 [T1 ]
*VBW 100 kHz -15.08 dBm

Ref 30 dBm “Att 40 dB SWT 10 ms
30 Offset 4.5 dB

1.710000000 GHz

D1 -13 dBm

-60

-70
Center 1.71 GHz 600 kHz/

Span 6 MHz

Date: 11.DEC.2020 17:06:28

5M, 16QAM, Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.07 dBm
Ref 30 dBm “Att 40 dB “SWT 15 ms 1.709960000 GHz
30 Offset 4.5 dB

20 LAl

e

10

D1 -13 (dBm

-60

-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:30:21

1.4M, 16QAM, Right Band Edge

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -15.47 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.755018000 GHz
30 Offset 4.5 dB
LAl
WWMMWV\

D1 -13 WBn 'LM.L

=
%ww

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 11.DEC.2020 17:05:48

3M, 16QAM, Right Band Edge

® RBW 30 kHz arker 1 [T1 ]
“VBW 100 kHz

-15.20 dBm

Ref 30 dBm “Att 40 dB SWT 10 ms 1.755024000 GHz

30 Offset 4.5 dB

L2o.

w0 L
D1 -13 dBm i

-60

-70
Center 1.755 GHz 600 kHz/

Span 6 MHz

Date: 11.DEC.2020 17:07:14

5M, 16QAM, Right Band Edge

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.32 dBm

Ref 30 dBm “Att 40 dB “SWT 15 ms 1.755080000 GHz
30 Offset 4.5 dB

WWW o

Z} D1 -13 dBm L

-20

-60

-70

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:31:21
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

10M, 16QAM, Left Band Edge

® RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.52 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.709960000 GHz

30 Offset 4.5 dB
10 v A Nl | L

D1 -13 dBm h(

-70

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 17:09:35

15M, 16QAM, Left Band Edge

® RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -15.55 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.709940000 GHz
30 Offset 4.5 dB
LAl
Nyl LvL
o
D1 -13 [dBm
-60
-70
Center 1.71 GHz 3 MHz/ Span 30 MHz
Date: 11.DEC.2020 17:11:03
20M, 16QAM, Left Band Edge
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -20.14 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.709840000 GHz
30 Offset 4.5 dB
20 LA

10

r,w' g |

D1 -13 (dBm

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 17:12:39

®

Date:

®

10M, 16QAM, Right Band Edge

RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.01 dBm

Ref 30 dBm “Att 40 dB ST 2.5 ms 1.755160000 GHz
30 Offset 4.5 dB
Lo
W % L
D1 -13 dBm
o
-30
70
Center 1.755 GHz 2 MHz/ Span 20 MHz

11.DEC.2020 17:10:18

15M, 16QAM, Right Band Edge

RBW 300 kHz Marker 1 [T1 ]

Date:

®

“VBW 1 MHz -16.54 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.755060000 GHz
30 Offset 4.5 dB
L2o.
: L
D1 -13 dBm I
I
-30
-60
-70
Center 1.755 GHz 3 MHz/ Span 30 MHz

11.DEC.2020 17:11:51

20M, 16QAM, Right Band Edge

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.24 dBm

Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.755080000 GHz

30 Offset 4.5 dB

20

D1 -13 dBm

Date:

-20
-30
W“’WWMM
"“M
-70
Center 1.755 GHz 4 MHz/ Span 40 MHz

11.DEC.2020 17:13:27
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

LTE Band 5:
1.4M, QPSK, Left Band Edge

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -15.41 dBm

Ref 30 dBm “Att 40 dB SWT 5 ms 823.988000000 MHz

30 Offset 4.5 dB
[}M\M

20

-30
A\PA;V,,‘W;V.MN
-70

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 08:24:41

3M, QPSK, Left Band Edge

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.57 dBm

Ref 30 dBm “Att 40 dB SWT 10 ms 824.000000000 MHz
30 Offset 4.5 dB

0 / /%N»WAMWMM

D1 -13 (B

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 18.DEC.2020 08:26:02

5M, QPSK, Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -14.30 dBm

Ref 30 dBm Att 40 dB “SWT 20 ms 824.000000000 MHz

D1 -13 (dBm
-20

30 Offset 4.% dB

20

o

-10 / \
D1 -13 (B

JMhMMW

¥

-70

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 18.DEC.2020 08:30:01

1.4M, QPSK, Right Band Edge

“RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -14.90 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 849.000000000 MHz

[~ D1 -13 dBm u‘
&N PWR'N

30 Offset 4.5 dB

~20

-70

Date:

Center 849 MHz 300 kHz/ Span 3 MHz

18.DEC.2020 08:25:19

3M, QPSK, Right Band Edge

“RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -17.60 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 849.048000000 MHz

30 Offset 4.5 dB

D1 -13 dB

ha | o
NW‘M,,WI.

Date:

Center 849 MHz 600 kHz/ Span 6 MHz

18.DEC.2020 08:26:43

5M, QPSK, Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -17.86 dBm

Ref 30 dBm “Att 40 dB SWT 20 ms 849.060000000 MHz
30 Offfet 4.5 dB
20

b

-70

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 18.DEC.2020 08:31:22
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

10M, QPSK, Left Band Edge

® RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.08 dBm

Ref 30 dBm SWT 2.5 ms 824.000000000 MHz

30 Offset 4.5 dB

D1 -13 dBm

“Att 40 dB

-70

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 18.DEC.2020 08:32:16

1.4M, 16QAM, Left Band Edge

® RBW 30 kHz  Marker 1 [T1 ]
*VBW 100 kHz -18.65 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 823.982000000 MHz
30 Offset 4.5 dB
LAl
AN
L
o
D1 -13 [dBm
1
I
o
-30
M uwoﬂd
-60
-70
Center 824 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 08:25:01

3M, 16QAM, Left Band Edge

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -18.30 dBm

Ref 30 dBm “Att 40 dB SWT 10 ms 823.988000000 MHz
30 Offset 4.5 dB

o ot e |

D1 -13 (dBm

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 18.DEC.2020 08:26:22

10M, QPSK, Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.74 dBm

Ref 30 dBm SWT 2.5 ms 849.000000000 MHz

30 Offset 4.5 dB

TAM/WMMJWW&,} L
D1 -13 dBm \
[-20

-

“Att 40 dB

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 18.DEC.2020 08:33:00

1.4M, 16QAM, Right Band Edge

® RBW 30 kHz arker 1 [T1 ]
“VBW 100 kHz -16.55 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 849.000000000 MHz
30 Offset 4.5 dB
L2o.
w0 L

;;y)j D1 -13 dBm
\’M A

-60

-70

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 18.DEC.2020 08:25:39

3M, 16QAM, Right Band Edge

@ “RBW 30 kHz  Marker 1 [T1 ]

“VBW 100 kHz -15.82 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 849.024000000 MHz
30 Offset 4.5 dB

20

10 e
D1 -13 dBm ‘1

-60

-70

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 18.DEC.2020 08:29:23

Page 117 of 130




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

5M, 16QAM, Left Band Edge

® RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.04 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 824.000000000 MHz
30 Offset 4.5 dB
[

o

D1 -13 [B I 1N
-30

" me\”‘
W“V v
-60
-70
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 18.DEC.2020 08:30:48

10M, 16QAM, Left Band Edge

® RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.59 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 824.000000000 MHz
30 Offset 4.5 dB
n
P sdin]

o

D1 -13 [Bm
-30
40 AN
-60
-70
Center 824 MHz 2 MHz/ Span 20 MHz

Date: 18.DEC.2020 08:32:37

5M, 16QAM, Right Band Edge

® RBW 100 kHz Marker 1 [T1 ]
“VBIW 300 Kz -15.59 dBm
Ref 30 dBm “Att 40 B “SWT 20 ms 849.000000000 MHz
30 Offset 4.5 dB
Lo
L R
e
e
D1 -13 dBi \
-0 MM%
-60
70
Center 849 Mz 1 Whz/ Span 10 MHz

Date: 18.DEC.2020 08:31:52

10M, 16QAM, Right Band Edge

® RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -19.91 dBm

Ref 30 dBm “Att 40 dB SWT 2.5 ms 849160000000 MHz
30 Offset 4.5 dB

[-20.

D1 -13 dBm \
ly

=

-60

-70

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 18.DEC.2020 08:33:18
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LTE Band 7:
5M, QPSK, Left Band Edge

® “RBW 100 kHMz Marker 1 [T1 ]
“VBW 300 kHz -16.62 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 2.499900000 GHz
30 Offset 4.5 dB

20 LAl

i e

D1 -13 fdBm 1

-70

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:34:08

10M, QPSK, Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.20 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.499960000 GHz
30 Offset 4.5 dB

- D1 -13 (B I T

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 17:15:24

15M, QPSK, Left Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.71 dBm

Ref 30 dBm Att 40 dB SWT 2.5 ms 2.499700000 GHz

30 Offset 4.% dB

20 LAl

iAxH] + A

[ T

D1 -13 (B T

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 17:16:51

5M, QPSK, Right Band Edge

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.93 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 2.570020000 GHz
30 Offset 4.5 dB

W e
b1 -13 dBm

-70

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:35:19

10M, QPSK, Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.81 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.570000000 GHz
30 Offfet 4.5 dB

lm
D1 -13 dBm

?“WMW%H
x

Ly

@ »
8 3
=

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 17:16:05

15M, QPSK, Right Band Edge

® “RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz -13.31 dBm

Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.570000000 GHz
30 Offfet 4.5 dB

P

VR

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 17:17:36
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20M, QPSK, Left Band Edge

® RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -21.72 dBm
SWT 2.5 ms 2.499760000 GHz

Ref 30 dBm “Att 40 dB

30 Offset 4.5 dB

D1 -13 [dBm
|
a0 M
-40
Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 17:18:24

5M, 16QAM, Left Band Edge

® RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -16.88 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 2.500000000 GHz
30 Offset 4.5 dB
LAAMAIA

o

D1 -13 [Bm u
-30
It
-60
-70
Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 12.DEC.2020 17:34:41

10M, 16QAM, Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.45 dBm

Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz

30 Offset 4.5 dB

20

10

MWMM

D1 -13 (dBm

-60

-70

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 11.DEC.2020 17:15:46

®

Ref 30 dBm

20M, QPSK, Right Band Edge

RBW 300 kHz Marker 1 [T1 ]
SVBW 1 MHz -16.99 dBm

“Att 40 dB SWT 2.5 ms 2.570160000 GHz

30 Offset 4.5 dB

——

D1 -13 dBm I
. W‘WM W
-40
70
Center 2.57 GHz 4 MHz/ Span 40 MHz

Date:

®

11.DEC.2020 17:19:12

5M, 16QAM, Right Band Edge

RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -16.30 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 2.570020000 GHz
30 Offset 4.5 dB
20
10
D1 -13 dBm “\1
I
-0 WVHN\WM
-60
-70
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date:

®

Ref 30 dBm

12.DEC.2020 17:35:55

10M, 16QAM, Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.84 dBm
SWT 2.5 ms

“Att 40 dB 2.570000000 GHz

30 Offset 4.5 dB

D1 -13 dBm \l
-20

-30 MWM 308

-60

-70

Center 2.57 GHz 2 MHz/

Date:

Span 20 MHz

11.DEC.2020 17:16:23
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15M, 16QAM, Left Band Edge

® RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -18.29 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz
30 Offset 4.5 dB

!
o
D1 -13 [B It \

-30
-60
-70
Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 17:17:15

20M, 16QAM, Left Band Edge

® RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.59 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz
30 Offset 4.5 dB
A

o

D1 -13 [Bm
-30
a0
-60
-70
Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 17:18:48

15M, 16QAM, Right Band Edge

® RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.37 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.570240000 GHz
30 Offset 4.5 dB
L20
L R}
=g
Pk JL o) LvL
D1 -13 dBi |

-60

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 11.DEC.2020 17:17:57

20M, 16QAM, Right Band Edge

® RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz —21.08 dBm
Ref 30 dBm “Att 40 dB ST 2.5 ms 2.570160000 GHz
30 Offset 4.5 dB
L0

D1 -13 dBm

-60

-70

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 11.DEC.2020 17:19:33
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FCC §2.1055, §22.355 & §24.235 & §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055 (a), § 2.1055 (d), §22.355, §24.235, §27.54

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The leads and RF output cable exited the chamber through an
opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: An external variable DC power supply was connected to the battery
terminals of the equipment under test. The voltage was set from 85% to 115% of the nominal value and was
then decreased until the transmitter light no longer illuminated; i.e., the battery end point. The output
frequency was recorded for each battery voltage.

Fm-————=—====—=————— 1
1 1

: Temperature :

! Chamber X

! i

: EUT : Test

! ' Equipment
1 1
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Test Equipment List and Details

. L. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSV40 101474 2020-07-07 2021-07-07
R&S Spectrum Analyzer FSP 38 100478 2020-07-07 2021-07-07
yzjingcheng Coaxial Cable KTRFBU-141-50 41005011 Each time N/A
Unknown Coaxial Cable C-SJ00-0010 C0010/01 Each time N/A
E-Microwave Blocking Control EMDCB-00036 | 0E01201047 Each time N/A
Universal Radio
R&S Communication CMU200 110 822 2020-09-12 2021-09-12
Tester
Wideband Radio
R&S Communication CMW500 149216 2020-09-12 2021-09-12
Tester
ESPEC Constant temperaure ESX-4CA 018 463 2020-03-10 | 2021-03-09
and humidity Tester
UNI-T Multimeter UT39A M130199938 | 2020-07-24 2021-07-24
Pro instrument DC Power Supply pps3300 3300012 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 21.5~25°C
Relative Humidity: 34~47%
ATM Pressure: 101.1 ~102.0kPa
Tester: Theshy Xie
Test Date: 2020-12-14~2020-12-18

Test Result: Compliance.
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Cellular Band
GMSK, Middle Channel, f. = 836.6 MHz
Temperature Voltage Frequency | Frequency Limit
Error Error

C Ve Hz ppm ppm
-30 11 0.01315
-20 12 0.01434
-10 11 0.01315

0 -10 -0.01195

10 3.7 16 0.01913

20 -4 -0.00478 2.5
30 -20 -0.02391

40 -10 -0.01195

50 -13 -0.01554

20 3.5 6 0.00717

20 4.2 -13 -0.01554

PCS Band
GMSK, Middle Channel, f. = 1880.0 MHz
Temperature Voltage Fr}e?:(}};z:cy FrET;(e):cy Results

C Vic Hz ppm
-30 12 0.00638
-20 -4 -0.00213
-10 4 0.00213

0 0 0.00000

10 3.7 -5 -0.00266

20 8 0.00426 Pass
30 18 0.00957

40 10 0.00532

50 9 0.00479

20 3.5 -3 -0.00160

20 4.2 1 0.00053
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Cellular Band
EGPRS Middle Channel, f. = 836.6 MHz
Temperature Voltage Frequency | Frequency Limit
Error Error

C Vbc Hz ppm ppm
-30 14 0.01673
-20 -11 -0.01315
-10 -5 -0.00598

0 -2 -0.00239

10 3.7 -18 -0.02152

20 8 0.00956 2.5
30 13 0.01554

40 -20 -0.02391

50 -2 -0.00239

20 3.5 3 0.00359

20 4.2 -1 -0.00120

PCS Band
EGPRS Middle Channel, f. = 1880.0 MHz
Temperature Voltage Fr}e;::(e):cy Frg::s:cy Results

C Ve Hz ppm
-30 16 0.00851
-20 3 0.00160
-10 -20 -0.01064

0 -2 -0.00106

10 3.7 6 0.00319

20 2 0.00106 Pass
30 13 0.00691

40 -5 -0.00266

50 -11 -0.00585

20 3.5 -8 -0.00426

20 4.2 3 0.00160

Page 125 of 130




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RSZ201123008-00D

WCDMA Band II: R99

Middle Channel, f. = 1880.0 MHz

Frequenc Frequenc
Temperature Voltage E(}'ror y E(z'ror y Result
C Vbc Hz ppm
-30 -20 -0.01064
-20 7 0.00372
-10 13 0.00691
0 7 0.00372
10 3.7 -15 -0.00798
20 -10 -0.00532 Pass
30 -1 -0.00053
40 -6 -0.00319
50 -17 -0.00904
20 3.5 6 0.00319
20 4.2 12 0.00638
WCDMA Band V: R99
Middle Channel, f. = 836.6 MHz
Temperature Voltage Frequency | Frequency Limit
Error Error
C Vbc Hz ppm ppm
-30 -9 -0.01076
-20 -1 -0.00120
-10 19 0.02271
0 9 0.01076
10 3.7 5 0.00598
20 18 0.02152 2.5
30 16 0.01913
40 -2 -0.00239
50 8 0.00956
20 3.5 -10 -0.01195
20 4.2 -3 -0.00359
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LTE Band 2:

QPSK, Channel Bandwidth:10MHz
Low Channel, f. = 1880 MHz

Temperature Voltage Frg}.l:z?cy Fr::?:z:cy Result
C Vic Hz ppm
30 -41.84 -0.0223
20 -8.71 -0.0046
10 7.37 0.0039
0 -9.96 -0.0053
10 3.7 7.25 0.0039
20 -9.00 -0.0048 Pass
30 -6.66 -0.0035
40 -6.75 -0.0036
30 772 -0.0041
20 3.5 -7.63 -0.0041
20 4.2 -6.11 -0.0033

16QAM, Channel Bandwidth:10MHz
Low Channel, f. =1880 MHz

Temperature Voltage Fr;e;::(e);wy Frgilrlz:cy Result
C Vpc Hz ppm
-30 -8.15 -0.0043
-20 -5.53 -0.0029
-10 -7.44 -0.004
0 -7.26 -0.0039
10 3.7 -7.43 -0.004
20 -6.88 -0.0037 Pass
30 -6.80 -0.0036
40 7.79 0.0041
50 7.99 0.0043
20 3.5 9.46 0.005
20 4.2 -9.64 -0.0051
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LTE Band 4

QPSK, Channel Bandwidth:10MHz

sﬁﬁgﬁi 4 | Temperature Fp Limit Fi Limit
Vdc C MHz MHz MHz MHz

-30 1710.200000 1754.800000

-20 1710.150000 1754.800000

-10 1710.100000 1754.850000

0 1710.250000 1754.750000

3.7 10 1710.200000 1754.750000
20 1710.520000 1710 1754.480000 1755

30 1710.100000 1754.750000

40 1710.150000 1754.750000

50 1710.150000 1754.750000

3.5 20 1710.250000 1754.800000

4.2 20 1710.100000 1754.950000

16QAM, Channel Bandwidth:10MHz

SE;;)VEZ d Temperature FL Limit Fu Limit
Vdc C MHz MHz MHz MHz

-30 1710.050000 1754.850000

-20 1710.200000 1754.750000

-10 1710.050000 1754.900000

0 1710.200000 1754.750000

3.7 10 1710.100000 1754.900000
20 1710.520000 1710 1754.480000 1755

30 1710.200000 1754.800000

40 1710.050000 1754.850000

50 1710.250000 1754.900000

3.5 20 1710.250000 1754.900000

4.2 20 1710.150000 1754.900000
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LTE Band 5:

QPSK, Channel Bandwidth:10MHz

f.= 836.5 MHz
Frequenc Frequenc

Temperature Voltage E(:ror ¥ E?‘ror . Limit

T Voo Hz o (ppm)

-30 0.80 0.001

-20 7.61 0.0091

-10 8.57 0.0102

0 9.83 0.0118

10 3.7 8.49 0.0101

20 8.32 0.0099 2.5

30 9.65 0.0115

40 -7.71 -0.0092

50 -7.98 -0.0095

20 3.5 -8.35 -0.01

20 4.2 -7.57 -0.009

16QAM, Channel Bandwidth:10MHz
f. =836.5 MHz
Frequenc Frequenc ..

Temperature Voltage E(:'ror y E(iror o Limit

T Voo Hz oo (ppm)

-30 -25.45 -0.0304

-20 5.44 0.0065

-10 7.30 0.0087

0 7.94 0.0095

10 3.7 -9.52 -0.0114

20 9.94 0.0119 2.5

30 -7.32 -0.0088

40 7.39 0.0088

50 -8.93 -0.0107

20 3.5 -6.31 -0.0075

20 4.2 9.53 0.0114
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LTE Band 7

QPSK, Channel Bandwidth:10MHz

sﬁﬁgﬁi 4 | Temperature Fp Limit Fi Limit
Vdc C MHz MHz MHz MHz

-30 2500.050000 2569.900000

-20 2500.050000 2569.850000

-10 2500.200000 2569.950000

0 2500.100000 2569.750000

3.7 10 2500.050000 2569.950000
20 2500.520000 2500 2569.520000 | 2570

30 2500.200000 2569.950000

40 2500.050000 2569.800000

50 2500.200000 2569.950000

3.5 20 2500.200000 2569.950000

4.2 20 2500.200000 2569.950000

16QAM, Channel Bandwidth:10MHz

SE;;)VEZ d Temperature FL Limit Fu Limit
Vdc C MHz MHz MHz MHz

-30 2500.100000 2569.950000

-20 2500.200000 2569.750000

-10 2500.250000 2569.950000

0 2500.150000 2569.900000

3.7 10 2500.200000 2569.750000
20 2500.520000 2500 2569.520000 | 2570

30 2500.050000 2569.750000

40 2500.200000 2569.900000

50 2500.250000 2569.950000

3.5 20 2500.100000 2569.850000

4.2 20 2500.100000 2569.750000

Note: The fundamental emissions stay within the authorized bands of operation based

on the frequency deviation measured is small, the extreme voltage was declared by applicant.

whxd* END OF REPORT *#*%*%*
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